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2 Equipment under test attributes

Product name:
Model(s):
Receipt date

RF distribution amplifier
MA 850 with Colubris AP
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3 Manufacturer information

Manufacturer name:
Address:
Telephone:

Fax:

E-Mail:

Contact name:

4 Test details

Project ID:
Location:

Test started:
Test completed:

Test specification(s):
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5 Tests summary

Test

Transmitter characteristics
Section 15.247(a)2, 6 dB bandwidth
Section 15.247(b)3, Peak output power
Section 15.247(b)5, RF exposure

Section 15.247(c), Conducted spurious emissions

Section 15.247(d), Peak power density

(
(
Section 15.247(c), Radiated spurious emissions
(
(

Section 15.207(a), Conducted emission

Section 15.203, Antenna requirement

Report ID: MOBRAD_FCC.17196_revl.doc

Date of Issue: 10/19/2006

Status

Pass
Pass
Calculated
Pass
Pass
Pass
Pass

Professional installation is
required

Testing was completed against all relevant requirements of the test standard. Results obtained indicate that the product
under test complies in full with the requirements tested.
The test results relate only to the items tested. Pass/ fail decision was based on nominal values.

This test report replaces the previously issued test report identified by Doc ID: MOBRAD_FCC.17196.

Name and Title

Date

Signature

Tested by:

Mr. A. Adelberg, test engineer

November 9, 2006

e

Reviewed by:

Mrs. M. Cherniavsky, certification engineer

November 23, 2006

bt

Approved by:

Mr. M. Nikishin, EMC and radio group leader

November 23, 2006

4
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6 EUT description

6.1 General information

The EUT, MobileAccess 850 provides secure and centralized connection for a number of 802.11b/g Collubris
Access Points, significantly expands 802.11 coverage and enables distributing the data services over the same
coax and antenna infrastructure used for distributing voice services through other MobileAccess products.

6.2 Ports and lines

Port Port Connected Connector Cable
type description From To type Ay || eEble e length
Power 48V DC adapter EUT Power plug 1 unshielded | 1.5 m
Power AC power mains adapter IEC 60320 1 unshielded | 1.5 m
Signal RS232 Open circuit | D-type 1 NA NA NA
Signal Ethernet Open circuit | RJ-45 1 NA NA NA
Signal 802.11b/g EUT Access point TNC modified 4 coax 0.7m
Signal 802.11a EUT 50 Q termination TNC modified 4 NA NA
RF CELL/PCS | EUT 50 Q termination SMA female 4 NA NA
mobile
services
Conducted measurements
RF Antenna EUT 50 Q termination n-type female 4 NA NA
Radiated measurements
RF | Antenna | EUT | antenna | n-typefemale |4 ] coax Jo7m
6.3 Support and test equipment
Description Manufacturer Model number Serial number
R038-00014
. . . R038-00005
MultiServer Access Point Collubris MAP-320 RO38-00357
R038-00745
H00015056
. H00015097
Power supply for Access Point FSP Group INC FSP015-1AD201A H00015379
H00015220
4 Sencity®Art Ultra-broadband antennas Huber+Suhner SWA 0859/360/4/10/V Art. No.
23040329
Adapter (EUT) NA SB-480A7F-11 006291
Laptop IBM 2645-4A0 5515FL6
Adapter (laptop) IBM N79 02K6543

6.4 Changes made in the EUT

No changes were implemented.
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6.5 Test configuration

6.5.1  802.11 b/g testing

Antennas

50 Ohm terminations

0 0
Mobile services
N Antenna ports
input P RS232
48V DC
+—— Adapter EUT
mains
Ethernet
802.11a 802.11/b/g
Ooog
50 Ohm terminations
Access Access Access Access Ethemet
) ) ) ) Laptop
point point point point
48V DC 48V DC 48V DC 48V DC
Adapter Adapter Adapter Adapter Adapter
(mm rm m m rm
mains mains mains mains mains
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6.5.2  802.11 b/g with licensed services testing

Signal Signal
generator Splitter generator
1950 MHz 880 MHz
Divider
Dividers Antennas
Mobilg services Antenna ports
input RS232
48V DC
i Adapter EUT
mains
Ethemnet
802.11a 802.11/blg
[
50 Ohm terminations
Access Access Access Access | Ethemet
. . .+ N Laptop
point point point point
48V DC 48V DC 48V DC 48V DC
Adapter Adapter Adapter Adapter Adapter
m m m m m
mains mains mains mains mains
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6.6

Transmitter characteristics

Report ID: MOBRAD_FCC.17196_revl.doc

Date of Issue: 10/19/2006

Type of equipment

Stand-alone (Equipment with or without its own control provisions)

X Combined equipment (Equipment where the radio part is fully integrated within another type of equipment)

Plug-in card (Equipment intended for a variety of host systems)

Intended use Condition of use

X fixed Always at a distance more than 2 m from all people
mobile Always at a distance more than 20 cm from all people
portable May operate at a distance closer than 20 cm to human body

Assigned frequency range

2400 — 2483.5 MHz

Operating frequency range

2412 -2462 MHz

Maximum peak output power

At transmitter 50 Q RF output connector

27 dBm
(802.11 b/g)

Effective radiated power (for equipment with no RF connector)

No
Is transmitter output power variable? N v continuous variable
es
stepped variable with stepsize

Antenna connection

unique coupling X standard connector integral with temporary RF connector

X without temporary RF connector
Antenna/s technical characteristics
Type Manufacturer Model number
ultra-broadband antenna HUBER+SUHNER SWA 0859/360/4/10/V
SENCITY-ART

Type of modulation DSSS (DBPSK 1 Mbps, CCK 11 Mbps), OFDM (BPSK 6 Mbps, 64QAM 54 Mbps)
Type of multiplexing TDMA
Transmitter power source

Battery Nominal rated voltage | Battery type

DC Nominal rated voltage
X AC mains Nominal rated voltage 120 V AC | Frequency 60 Hz
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Test specification: Section 15.247(a)2, 6 dB bandwidth

Test procedure: FR Vol.62, page 26243, Section 15.247(a)2

Test mode: Compliance -

Date & Time: 9/21/2006 1:44:11 PM Verdict: PASS
Temperature: 23°C Air Pressure: 1010 hPa Relative Humidity: 52 % | Power Supply: 120 VAC
Remarks: 802.11b/g

7.1

7.11

7.1.2

7.1.21
7.1.2.2
7.1.2.3

Transmitter tests according to 47CFR part 15 subpart C requirements

Minimum 6 dB bandwidth

General

This test was performed to measure 6 dB bandwidth of the EUT carrier frequency. Specification test limits are given
in Table 7.1.1.

Table 7.1.1 The 6 dB bandwidth limits

Assigned frequency, MHz Modulation envelope reference points*, dBc Minimum bandwidth, kHz

902.0 — 928.0

2400.0 — 2483.5 6.0 500.0

5725.0 — 5850.0

* - Modulation envelope reference points provided in terms of attenuation below the peak of modulated carrier.
Test procedure

The EUT was set up as shown in Figure 7.1.1, energized and its proper operation was checked.
The EUT was set to transmit modulated carrier.

The transmitter minimum 6 dB bandwidth was measured with spectrum analyzer as frequency delta between
reference points on modulation envelope and provided in Table 7.1.2 and associated plot.

Figure 7.1.1 The 6 dB bandwidth test setup

Spectrum
analyzer

EUT Attenuator »>

v
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Test specification: Section 15.247(a)2, 6 dB bandwidth

Test procedure: FR Vol.62, page 26243, Section 15.247(a)2

Test mode: Compliance -

Date & Time: 9/21/2006 1:44:11 PM Verdict: PASS
Temperature: 23°C Air Pressure: 1010 hPa Relative Humidity: 52 % | Power Supply: 120 VAC
Remarks: 802.11b/g

Table 7.1.2 The 6 dB bandwidth test results

ASSIGNED FREQUENCY BAND: 2400 — 2483.5 MHz
DETECTOR USED: Peak
RESOLUTION BANDWIDTH: 100 kHz
VIDEO BANDWIDTH: 300 kHz
MODULATION ENVELOPE REFERENCE POINTS: -6.0 dBc
MODULATION: DSSS:
(DBPSK) @ 1 Mbps, (CCK) @ 11 Mbps
OFDM:
BPSK @ 6 Mbps, 64QAM @ 54 Mbps
MODULATING SIGNAL: PRBS
INPUTS: 802.11 b/g
Carrier frequency, MHz | 6 dB bandwidth, MHz |  Limit, kHz | Margin, kHz | Verdict
DSSS, 1 Mbps
2412 12.0375 500 11537.5 Pass
2437 12.0375 500 11537.5 Pass
2462 12.5250 500 12025.0 Pass
DSSS, 11 Mbps
2412 12.3000 500 11800.0 Pass
2437 12.2250 500 11725.0 Pass
2462 11.9625 500 11462.5 Pass
OFDM, 6 Mbps
2412 16.6250 500 16125.0 Pass
2437 16.5625 500 16062.5 Pass
2462 16.5625 500 16062.5 Pass
OFDM, 54 Mbps
2412 16.6250 500 16125.0 Pass
2437 16.6250 500 16125.0 Pass
2462 16.5625 500 16062.5 Pass

Reference numbers of test equipment used
[ HL1650 | HL2780 | HL 2869 |
Full description is given in Appendix A.
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Report ID: MOBRAD_FCC.17196_revl.doc
Date of Issue: 10/19/2006

Test specification:

Section 15.247(a)2, 6 dB bandwidth

Test procedure:

FR Vol.62, page 26243, Section 15.247(a)2

Test mode: Compliance -
Date & Time: 9/21/2006 1:44:11 PM Verdict: PASS
Temperature: 23°C Air Pressure: 1010 hPa Relative Humidity: 52 % | Power Supply: 120 VAC

Remarks: 802.11b/g

Plot 7.1.1 The 6 dB bandwidth test result at low frequency, DSSS, 1 Mbps

4 Agilent  15:27:45 21 Sep 2006 R T

Mkr1 & 12.0375 MHz
Ref 6.089 dBm Atten 20 dB -0.287 dB

| MR Ry

M

Center 2.412 GHz Span 15 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 4 ms (401 pts)

Plot 7.1.2 The 6 dB bandwidth test result at mid frequency, DSSS, 1 Mbps

i Agilent  15:29:28 21 Sep 2006 R T
Mkr1 A 12,0375 MHz

Ref7.886 dBm Atten 20 dB 0207 dB
#Peak
Log
2
dB/ A

N 1

Y . Aﬂ ¢

W

DI
19
dBm
V1 §2 M
S3 FC
A AA
Center 2.437 GHz Span 15 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 4 ms (401 pts)
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Test specification: Section 15.247(a)2, 6 dB bandwidth

Test procedure: FR Vol.62, page 26243, Section 15.247(a)2

Test mode: Compliance -

Date & Time: 9/21/2006 1:44:11 PM Verdict: PASS
Temperature: 23°C Air Pressure: 1010 hPa Relative Humidity: 52 % | Power Supply: 120 VAC
Remarks: 802.11b/g

Plot 7.1.3 The 6 dB bandwidth test result at high frequency, DSSS, 1 Mbps

4 Agilent  15:32:23 21 Sep 2006 R T
Mkr1 & 12,5250 MHz
Ref 5.961 dBm Atten 20 dB -0.143 dB

) ol W W W JM\M i

d.Bm

Center 2.462 GHz Span 15 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 4 ms (401 pts)

Plot 7.1.4 The 6 dB bandwidth test result at low frequency, DSSS, 11 Mbps

7 Agilent  15:34:39 21 Sep 2006 R T
Mkr1 A 12.3000 MHz
Ref 6.56 dBm Atten 20 dB 0019 dB
#Peak
Log
2
dB/

1. 1

DI
0.6
dBm

V1 §2

S3 FC

A AA

Center 2.412 GHz Span 15 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 4 ms (401 pts)
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Test specification: Section 15.247(a)2, 6 dB bandwidth

Test procedure: FR Vol.62, page 26243, Section 15.247(a)2

Test mode: Compliance -

Date & Time: 9/21/2006 1:44:11 PM Verdict: PASS
Temperature: 23°C Air Pressure: 1010 hPa Relative Humidity: 52 % | Power Supply: 120 VAC
Remarks: 802.11b/g

Plot 7.1.5 The 6 dB bandwidth test result at mid frequency, DSSS, 11 Mbps

i Agilent  15:36:14 21 Sep 2006 R T
Mkr1 & 12,2250 MHz
Ref §.199 dBm Atten 20 dB 0.083 dB

#Peak
Log
2
dB/
ol i
V L] H'

Center 2.437 GHz Span 15 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 4 ms (401 pts)

Plot 7.1.6 The 6 dB bandwidth test result at high frequency, DSSS, 11 Mbps

W Agilent  15:38:11 21 Sep 2006 R T
Mkr1 A 11.96256 MHz
Ref 6.236 dBm Atten 20 dB -1412 dB
#Peak
Log
2
dB/ iR
J| 1
&
L
DI
0.3
dBm
V1 §2 \/\
S3 FC
A AA
Center 2.462 GHz Span 15 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 4 ms (401 pts)
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Report ID: MOBRAD_FCC.17196_revl.doc
Date of Issue: 10/19/2006

Test specification:

Section 15.247(a)2, 6 dB bandwidth

Test procedure:

FR Vol.62, page 26243, Section 15.247(a)2

Test mode: Compliance -
Date & Time: 9/21/2006 1:44:11 PM Verdict: PASS
Temperature: 23°C Air Pressure: 1010 hPa Relative Humidity: 52 % | Power Supply: 120 VAC

Remarks: 802.11b/g

Plot 7.1.7 The 6 dB bandwidth test result at low frequency, OFDM, 6 Mbps

i Agllent  15:44:54 21 Sep 2006 R T

Mkr1 A 16.6250 MHz
Ref 0.046 dBm Atten 10 dB -0.491dB

= i

N

Center 2.412 GHz Span 25 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 4 ms (401 pts)

Plot 7.1.8 The 6 dB bandwidth test result at mid frequency, OFDM, 6 Mbps

6 Agilent  16:01:59 21 Sep 2006 R T
Mkr1 A 16.6625 MHz
Ref 1.86 dBm Atten 15 dB 0.002 dB

T

N

Center 2.437 GHz Span 25 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 4 ms (401 pts)
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Report ID: MOBRAD_FCC.17196_revl.doc
Date of Issue: 10/19/2006

Test specification:

Section 15.247(a)2, 6 dB bandwidth

Test procedure:

FR Vol.62, page 26243, Section 15.247(a)2

Test mode:

Compliance

Date & Time:

9/21/2006 1:44:11 PM

Verdict: PASS

Temperature: 23°C

Air Pressure: 1010 hPa

Relative Humidity: 52 % | Power Supply: 120 VAC

Remarks: 802.11b/g

Plot 7.1.9 The 6 dB bandwidth test result at high frequency, OFDM, 6 Mbps

4 Agilent  15:53:44 21 Sep 2006

R T

Ref -0.575 dBm Atten 10 dB

N

Mkr1 A 16.56256 MHz
0.192 dB

Center 2.462 GHz
#Res BW 100 kHz

Span 25 MHz

#VBW 300 kHz Sweep 4 ms (401 pts)

Plot 7.1.10 The 6 dB bandwidth test result at low frequency, OFDM, 54 Mbps

i Agilent  15:85:22 21 Sep 2006

R T

Ref 0.335 dBm Atten 15 dB

Mkr1 A 16.6250 MHz
-1.156 dB

#Peak
Log
2
dB/
1]

Center 2.412 GHz
#Res BW 100 kHz

Span 25 MHz

#VBW 300 kHz Sweep 4 ms (401 pts)
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Test specification: Section 15.247(a)2, 6 dB bandwidth

Test procedure: FR Vol.62, page 26243, Section 15.247(a)2

Test mode: Compliance -

Date & Time: 9/21/2006 1:44:11 PM Verdict: PASS
Temperature: 23°C Air Pressure: 1010 hPa Relative Humidity: 52 % | Power Supply: 120 VAC
Remarks: 802.11b/g

Plot 7.1.11 The 6 dB bandwidth test result at mid frequency, OFDM, 54 Mbps

1 Agilenf  15:58:16 21 Sep 2006 R T
Mkr1 & 16.6250 MHz
Ref -0.135 dBm Atten 10 dB -0431dB
#Peak
Log

N

Center 2.437 GHz Span 25 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 4 ms (401 pts)

Plot 7.1.12 The 6 dB bandwidth test result at high frequency, OFDM, 54 Mbps

6 Agilent  16:00:09 21 Sep 2006 R T
Mkr1 A 16.6625 MHz
Ref -1.453 dBm Atten 10 dB 1511 dB

? U

N

Center 2.462 GHz Span 25 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 4 ms (401 pts)
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Test specification: Section 15.247(b)3, Peak output power

Test procedure: FR Vol.62, page 26243, Section 15.247(b)

Test mode: Compliance -

Date & Time: 7/24/2006 9:06:31 AM Verdict: PASS
Temperature: 24°C Air Pressure: 1013 hPa Relative Humidity: 50 % | Power Supply: 120 VAC
Remarks: 802.11b/g

7.2

7.2.1

7.2.2

7.2.21
7.2.2.2
7.2.2.3

Peak output power

General

This test was performed to measure the maximum peak output power at the transmitter RF antenna connector.
Specification test limits are given in Table 7.2.1.

Table 7.2.1 Peak output power limits

Assigned frequency range, Maximum antenna gain, Peak output power*
MHz dBi W dBm
902.0 —928.0
2400.0 — 2483.5 6.0 1.0 30.0
5725.0 — 5850.0

*- If transmitting antennas of directional gain greater than 6 dBi are used, the peak output power limit shall be
reduced below the stated value as follows:

by 1 dB for every 3 dB that the directional gain of antenna exceeds 6 dBi for fixed point-to-point
transmitters operate in 2400-2483.5 MHz band;

without any corresponding reduction for fixed point-to-point transmitters operate in 5725-5850 MHz band;

by the amount in dB that the directional gain of antenna exceeds 6 dBi for the rest of transmitters.

Test procedure
The EUT was set up as shown in Figure 7.2.1, energized and its proper operation was checked.
The EUT was adjusted to produce maximum available for end user RF output power.

The resolution bandwidth of spectrum analyzer was set wider than 6 dB bandwidth of the EUT and the maximum
peak output power was measured as provided in Table 7.2.2 and Table 7.2.3 and associated plots.

Figure 7.2.1 Peak output power test setup

Spectrum
analyzer

EUT »  Attenuator >
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Test specification: Section 15.247(b)3, Peak output power
Test procedure: FR Vol.62, page 26243, Section 15.247(b)
Test mode: Compliance -
Date & Time: 7/24/2006 9:06:31 AM Verdict: PASS
Temperature: 24°C Air Pressure: 1013 hPa Relative Humidity: 50 % | Power Supply: 120 VAC
Remarks: 802.11b/g
Table 7.2.2 Output power test results
ASSIGNED FREQUENCY: 2400.0 — 2483.5 MHz
MODULATION: DBPSK, CCK, BPSK, 64QAM
MODULATING SIGNAL: PRBS
BIT RATE: 1, 11, 6, 54 Mbps
TRANSMITTER OUTPUT POWER SETTINGS: Maximum
DETECTOR USED: Sample
EUT 6 dB BANDWIDTH: 12.5 MHz (DSSS) / 16.3 MHz (OFDM)
RESOLUTION BANDWIDTH: 1 MHz
VIDEO BANDWIDTH: 3 MHz
INPUTS: 802.11 b/g
Carrier frequency, | Spectrum analyzer | External attenuation, | Cable loss, Limit, Margin*, .
Mz | P reading. dim dB dB Output power, dBm | 45, ap | Verdict
DSSS, 1 Mbps
2412 16.68 Included Included 16.68 30.0 -13.32 Pass
2437 17.73 Included Included 17.73 30.0 -12.27 Pass
2462 16.41 Included Included 16.41 30.0 -13.59 Pass
DSSS, 11 Mbps
2412 15.67 Included Included 15.67 30.0 -14.33 Pass
2437 16.47 Included Included 16.47 30.0 -13.53 Pass
2462 15.53 Included Included 15.53 30.0 -14.47 Pass
OFDM, 6 Mbps
2412 11.70 Included Included 11.70 30.0 -18.30 Pass
2437 11.31 Included Included 11.31 30.0 -18.69 Pass
2462 10.26 Included Included 10.26 30.0 -19.74 Pass
OFDM, 54 Mbps
2412 8.94 Included Included 8.94 30.0 -21.06 Pass
2437 10.90 Included Included 10.90 30.0 -19.10 Pass
2462 7.55 Included Included 7.55 30.0 -22.45 Pass

* - Margin = Peak output power — specification limit.

Reference numbers of test equipment used

HL2254 | HL2780 | |

Full description is given in Appendix A.
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H Report ID: MOBRAD_FCC.17196_revl.doc
L Date of Issue: 10/19/2006

HEHRCIN LA RCEATOHILS

Test specification: Section 15.247(b)3, Peak output power

Test procedure: FR Vol.62, page 26243, Section 15.247(b)

Test mode: Compliance -

Date & Time: 7/24/2006 9:06:31 AM Verdict: PASS
Temperature: 24°C Air Pressure: 1013 hPa Relative Humidity: 50 % | Power Supply: 120 VAC
Remarks: 802.11b/g

Plot 7.2.1 Output power at low frequency, DSSS, 1 Mbps

G Agllent  08:54:03 24 Jul 2006 R T
Mkr1 & 20.000 MHz
Ref 24 dBm Atten 15 dB Band Pwr 16.68 dBm
#3amp
Log
10
dB/
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dB
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100
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$3 FC -
AA
Center 2.412 GHz Span 50 MHz
#Res BW 1 MHz VBW 3 MHz Sweep 4 ms (401 pts)

Plot 7.2.2 Output power at mid frequency, DSSS, 1 Mbps

W Agilenf  09:02:49 24 Jul 2006 R T
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Ref 24 dBm Atten 15 dB Band Pwr 17.33 dBm
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Center 2.437 GHz Span 50 MHz
#Res BW 1 MHz VBW 3 MHz Sweep 4 ms (401 pts)
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H Report ID: MOBRAD_FCC.17196_revl.doc
L Date of Issue: 10/19/2006

HEHRCIN LA RCEATOHILS

Test specification: Section 15.247(b)3, Peak output power

Test procedure: FR Vol.62, page 26243, Section 15.247(b)

Test mode: Compliance -

Date & Time: 7/24/2006 9:06:31 AM Verdict: PASS
Temperature: 24°C Air Pressure: 1013 hPa Relative Humidity: 50 % | Power Supply: 120 VAC
Remarks: 802.11b/g

Plot 7.2.3 Output power at high frequency, DSSS, 1 Mbps

G Agllent  09:06:41 24 Jul 2006 R T
Mkr1 & 20.000 MHz
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#Res BW 1 MHz VBW 3 MHz Sweep 4 ms (401 pts)

Plot 7.2.4 Output power at low frequency, DSSS, 11 Mbps

W Agilenf  08:55:14 24 Jul 2006 R T
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#Samp
Log
10
dB/

Offst
20.6
dB

VAvg

V1 S2
S3 FC S

Center 2.412 GHz Span 50 MHz
#Res BW 1 MHz VBW 3 MHz Sweep 4 ms (401 pts)
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Report ID: MOBRAD_FCC.17196_revl.doc
Date of Issue: 10/19/2006

Test specification:

Section 15.247(b)3, Peak output power

Test procedure:

FR Vol.62, page 26243, Section 15.247(b)

Test mode: Compliance -
Date & Time: 7/24/2006 9:06:31 AM Verdict: PASS
Temperature: 24°C Air Pressure: 1013 hPa Relative Humidity: 50 % | Power Supply: 120 VAC

Remarks: 802.11b/g

Plot 7.2.5 Output power at mid frequency, DSSS, 11 Mbps

G Agllent  09:03:50 24 Jul 2006 R T
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#Res BW 1 MHz VBW 3 MHz Sweep 4 ms (401 pts)

Plot 7.2.6 Output power at high frequency, DSSS, 11 Mbps

7 Agilenf  09:05:08 24 Jul 2006 R T
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#Res BW 1 MHz VBW 3 MHz Sweep 4 ms (401 pts)
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H Report ID: MOBRAD_FCC.17196_revl.doc
L Date of Issue: 10/19/2006

HEHRCIN LA RCEATOHILS

Test specification: Section 15.247(b)3, Peak output power

Test procedure: FR Vol.62, page 26243, Section 15.247(b)

Test mode: Compliance -

Date & Time: 7/24/2006 9:06:31 AM Verdict: PASS
Temperature: 24°C Air Pressure: 1013 hPa Relative Humidity: 50 % | Power Supply: 120 VAC
Remarks: 802.11b/g

Plot 7.2.7 Output power at low frequency, OFDM, 6 Mbps

G Agllent  08:56:15 24 Jul 2006 R T
Mkr1 & 20.000 MHz
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#Res BW 1 MHz VBW 3 MHz Sweep 4 ms (401 pts)

Plot 7.2.8 Output power at mid frequency, OFDM, 6 Mbps
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H Report ID: MOBRAD_FCC.17196_revl.doc
L Date of Issue: 10/19/2006

HEHRCIN LA RCEATOHILS

Test specification: Section 15.247(b)3, Peak output power

Test procedure: FR Vol.62, page 26243, Section 15.247(b)

Test mode: Compliance -

Date & Time: 7/24/2006 9:06:31 AM Verdict: PASS
Temperature: 24°C Air Pressure: 1013 hPa Relative Humidity: 50 % | Power Supply: 120 VAC
Remarks: 802.11b/g

Plot 7.2.9 Output power at high frequency, OFDM, 6 Mbps

G Agllent  09:08:11 24 Jul 2006 R T
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Plot 7.2.10 Output power at low frequency, OFDM, 54 Mbps
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H Report ID: MOBRAD_FCC.17196_revl.doc
L Date of Issue: 10/19/2006

HEHRCIN LA RCEATOHILS

Test specification: Section 15.247(b)3, Peak output power

Test procedure: FR Vol.62, page 26243, Section 15.247(b)

Test mode: Compliance -

Date & Time: 7/24/2006 9:06:31 AM Verdict: PASS
Temperature: 24°C Air Pressure: 1013 hPa Relative Humidity: 50 % | Power Supply: 120 VAC
Remarks: 802.11b/g

Plot 7.2.11 Output power at mid frequency, OFDM, 54 Mbps

G Agllent  08:59:23 24 Jul 2006 R T
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Plot 7.2.12 Output power at high frequency, OFDM, 54 Mbps

7 Agilenf  09:09:08 24 Jul 2006 R T
Mkr1 & 20.000 MHz

Ref 24 dBm Atten 15 dB Band Pwr  7.55 dBm
#Samp
Log
10
dB/
Offst
20.6

: Tt

VAvg 1

V1 §2

S3 FC
A

Center 2.462 GHz Span 50 MHz
#Res BW 1 MHz VBW 3 MHz Sweep 4 ms (401 pts)

Page 24 of 215



H Report ID: MOBRAD_FCC.17196_revl.doc
L Date of Issue: 10/19/2006

HEHRCIN LA RCEATOHILS

Test specification: Section 15.247(b)3, Peak output power

Test procedure: FR Vol.62, page 26243, Section 15.247(b)

Test mode: Compliance -

Date & Time: 7/24/2006 9:06:31 AM Verdict: PASS
Temperature: 24°C Air Pressure: 1013 hPa Relative Humidity: 50 % | Power Supply: 120 VAC
Remarks: 802.11b/g

Table 7.2.3 Peak output power test results

ASSIGNED FREQUENCY: 2400.0 — 2483.5 MHz
MODULATION: DBPSK, CCK, BPSK, 64QAM
MODULATING SIGNAL: PRBS
BIT RATE: 1, 11, 6, 54 Mbps
TRANSMITTER OUTPUT POWER SETTINGS: Maximum
DETECTOR USED: Peak
EUT 6 dB BANDWIDTH: 12.5 MHz (DSSS) / 16.3 MHz (OFDM)
RESOLUTION BANDWIDTH: 100 kHz
VIDEO BANDWIDTH: 300 kHz
INPUTS: 802.11 b/g
Carrier frequency, Spectrqm analyzer | External attenuation, | Cable loss, | Peak output power, Limit, | Margin*, Vel
MHz reading, dBm dB dB dBm dBm dB
DSSS, 1 Mbps
2412 22.70 Included Included 22.70 30.00 -7.30 Pass
2437 25.22 Included Included 25.22 30.00 -4.78 Pass
2462 22.78 Included Included 22.78 30.00 -7.22 Pass
DSSS, 11 Mbps
2412 25.63 Included Included 25.63 30.00 -4.37 Pass
2437 26.94 Included Included 26.94 30.00 -3.06 Pass
2462 24.50 Included Included 24.50 30.00 -5.50 Pass
OFDM, 6 Mbps
2412 20.14 Included Included 20.14 30.00 -9.86 Pass
2437 22.22 Included Included 22.22 30.00 -7.78 Pass
2462 18.89 Included Included 18.89 30.00 -11.11 Pass
OFDM, 54 Mbps
2412 20.12 Included Included 20.12 30.00 -9.88 Pass
2437 20.00 Included Included 20.00 30.00 -10.00 Pass
2462 18.47 Included Included 18.47 30.00 -11.53 Pass

* - Margin = Peak output power — specification limit.

Reference numbers of test equipment used
[ HL1650 | HL2780 | HL2869 |
Full description is given in Appendix A.
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H Report ID: MOBRAD_FCC.17196_revl.doc
L Date of Issue: 10/19/2006

HEHRCIN LA RCEATOHILS

Test specification: Section 15.247(b)3, Peak output power

Test procedure: FR Vol.62, page 26243, Section 15.247(b)

Test mode: Compliance -

Date & Time: 7/24/2006 9:06:31 AM Verdict: PASS
Temperature: 24°C Air Pressure: 1013 hPa Relative Humidity: 50 % | Power Supply: 120 VAC
Remarks: 802.11b/g

Plot 7.2.13 Peak output power at low frequency, DSSS, 1 Mbps

G Agllent  14:44:02 21 Sep 2006 R T
Mkr1 & 50.000 MHz

Ref 10 dBm Atten 20 dB Band Pwr  22.7 dBm
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Log
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#Res BW 100 kHz #VBW 300 kHz Sweep 5.18 ms (401 pts)

e
Plot 7.2.14 Peak output power at mid frequency, DSSS, 1 Mbps
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H Report ID: MOBRAD_FCC.17196_revl.doc
L Date of Issue: 10/19/2006

HEHRCIN LA RCEATOHILS

Test specification: Section 15.247(b)3, Peak output power

Test procedure: FR Vol.62, page 26243, Section 15.247(b)

Test mode: Compliance -

Date & Time: 7/24/2006 9:06:31 AM Verdict: PASS
Temperature: 24°C Air Pressure: 1013 hPa Relative Humidity: 50 % | Power Supply: 120 VAC
Remarks: 802.11b/g

Plot 7.2.15 Peak output power at high frequency, DSSS, 1 Mbps
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#Res BW 100 kHz #VBW 300 kHz Sweep 5.18 ms (401 pts)

Plot 7.2.16 Peak output power at low frequency, DSSS, 11 Mbps
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H Report ID: MOBRAD_FCC.17196_revl.doc
L Date of Issue: 10/19/2006

HEHRCIN LA RCEATOHILS

Test specification: Section 15.247(b)3, Peak output power

Test procedure: FR Vol.62, page 26243, Section 15.247(b)

Test mode: Compliance -

Date & Time: 7/24/2006 9:06:31 AM Verdict: PASS
Temperature: 24°C Air Pressure: 1013 hPa Relative Humidity: 50 % | Power Supply: 120 VAC
Remarks: 802.11b/g

Plot 7.2.17 Peak output power at mid frequency, DSSS, 11 Mbps
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Plot 7.2.18 Peak output power at high frequency, DSSS, 11 Mbps
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H Report ID: MOBRAD_FCC.17196_revl.doc
L Date of Issue: 10/19/2006

HEHRCIN LA RCEATOHILS

Test specification: Section 15.247(b)3, Peak output power

Test procedure: FR Vol.62, page 26243, Section 15.247(b)

Test mode: Compliance -

Date & Time: 7/24/2006 9:06:31 AM Verdict: PASS
Temperature: 24°C Air Pressure: 1013 hPa Relative Humidity: 50 % | Power Supply: 120 VAC
Remarks: 802.11b/g

Plot 7.2.19 Peak output power at low frequency, OFDM, 6 Mbps
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Plot 7.2.20 Peak output power at mid frequency, OFDM, 6 Mbps
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Report ID: MOBRAD_FCC.17196_revl.doc
Date of Issue: 10/19/2006

Test specification:

Section 15.247(b)3, Peak output power

Test procedure:

FR Vol.62, page 26243, Section 15.247(b)

Test mode:

Compliance

Date & Time:

Verdict: PASS

7/24/2006 9:06:31 AM

Temperature: 24°C

Air Pressure: 1013 hPa Relative Humidity: 50 % | Power Supply: 120 VAC

Remarks: 802.11b/g

Plot 7.2.21 Peak output power at high frequency, OFDM, 6 Mbps
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Plot 7.2.22 Peak output power at low frequency, OFDM, 54 Mbps
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H Report ID: MOBRAD_FCC.17196_revl.doc
L Date of Issue: 10/19/2006

HEHRCIN LA RCEATOHILS

Test specification: Section 15.247(b)3, Peak output power

Test procedure: FR Vol.62, page 26243, Section 15.247(b)

Test mode: Compliance -

Date & Time: 7/24/2006 9:06:31 AM Verdict: PASS
Temperature: 24°C Air Pressure: 1013 hPa Relative Humidity: 50 % | Power Supply: 120 VAC
Remarks: 802.11b/g

Plot 7.2.23 Peak output power at mid frequency, OFDM, 54 Mbps
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Plot 7.2.24 Peak output power at high frequency, OFDM, 54 Mbps
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H Report ID: MOBRAD_FCC.17196_revl.doc
L Date of Issue: 10/19/2006

HEHRCIN LA RCEATOHILS

Test specification: Section 15.247(c), Conducted spurious emissions

Test procedure: FR Vol. 62, page 26243, Section 15.247(c)

Test mode: Compliance -

Date & Time: 9/25/2006 10:18:07 AM Verdict: PASS
Temperature: 24°C Air Pressure: 1012 hPa Relative Humidity: 46 % | Power Supply: 120 V AC
Remarks: 802.11b/g

7.3

7.3.1

7.3.2

7.3.21
7.3.2.2
7.3.2.3
7.3.2.4

Spurious emissions at RF antenna connector
General
This test was performed to measure spurious emissions at RF antenna connector. Specification test limits are given

in Table 7.3.1.

Table 7.3.1 Spurious emission limits

Frequency*, MHz Attenuation below carrier*, dBc

0.009 — 10" harmonic 30.0

* - The above limits applied from the lowest radio frequency generated in the device, without going below 9 kHz up
to the tenth harmonic of the highest fundamental frequency.

** - Spurious emission limit is provided in terms of attenuation below the peak of modulated carrier measured with
the same resolution bandwidth.

Test procedure

The EUT was set up as shown in Figure 7.3.1, energized and its proper operation was checked.
The EUT was adjusted to produce maximum available to end user RF output power.

The highest emission level within the authorized band was measured.

The spurious emission was measured with spectrum analyzer as provided in Table 7.3.2 and associated plots and
referenced to the highest emission level measured within the authorized band.

Figure 7.3.1 Spurious emission test setup

Spectrum
analyzer

EUT

Attenuator »>

v
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Report ID: MOBRAD_FCC.17196_revl.doc
Date of Issue: 10/19/2006

Test specification:

Section 15.247(c), Conducted spurious emissions

Test procedure:

FR Vol. 62, page 26243, Section 15.247(c)

Test mode:

Compliance

Date & Time:

9/25/2006 10:18:07 AM

Verdict: PASS

Temperature: 24°C

Air Pressure: 1012 hPa

Relative Humidity: 46 % | Power Supply: 120 V AC

Remarks: 802.11b/g

ASSIGNED FREQUENCY RANGE:

INVESTIGATED FREQUENCY RANGE:

Table 7.3.2 Spurious emission test results

2400-2483.5 MHz
0.009 — 26500 MHz

DETECTOR USED: Peak
RESOLUTION BANDWIDTH: 100 kHz
VIDEO BANDWIDTH: 300 kHz
MODULATION: QAM
MODULATING SIGNAL: PRBS
BIT RATE: 1 Mbps
TRANSMITTER OUTPUT POWER SETTINGS: Maximum
Frequency, Spurious emission, Emission at carrier, Attenuation below carrier, Limit, Margin, Verdict
MHz dBm dBm dBc dBc dB*
No spurious were found Pass

*- Margin = Attenuation below carrier — specification limit.

Reference numbers of test equipment used

[ HL 1650

HL2254 | HL2780 | HL 2869

Full description is given in Appendix A.
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Report ID: MOBRAD_FCC.17196_revl.doc
Date of Issue: 10/19/2006

Test specification:

Section 15.247(c), Conducted spurious emissions

Test procedure:

FR Vol. 62, page 26243, Section 15.247(c)

Test mode:

Compliance

Date & Time:

Verdict: PASS

9/25/2006 10:18:07 AM

Temperature: 24°C

Air Pressure: 1012 hPa Relative Humidity: 46 % | Power Supply: 120 V AC

Remarks: 802.11b/g

Plot 7.3.1 The highest emission level within the assigned band at low carrier frequency

G Agllent  08:48:04 25 Sep 2006 R T
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#Res BW 100 kHz VBW 300 kHz Sweep 5.18 ms (401 pts)

Plot 7.3.2 The highest emission level within the assigned band at mid carrier frequency
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Report ID: MOBRAD_FCC.17196_revl.doc
Date of Issue: 10/19/2006

Test specification:

Section 15.247(c), Conducted spurious emissions

Test procedure:

FR Vol. 62, page 26243, Section 15.247(c)

Test mode:

Compliance

Date & Time:

Verdict: PASS

9/25/2006 10:18:07 AM

Temperature: 24°C

Air Pressure: 1012 hPa Relative Humidity: 46 % | Power Supply: 120 V AC

Remarks: 802.11b/g

Plot 7.3.3 The highest emission level within the assigned band at high carrier frequency
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#Res BW 100 kHz VBW 300 kHz Sweep 5.18 ms (401 pts)

Plot 7.3.4 Spurious emission measurements in 9 - 150 kHz range at low carrier frequency
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Report ID: MOBRAD_FCC.17196_revl.doc
Date of Issue: 10/19/2006

Test specification:

Section 15.247(c), Conducted spurious emissions

Test procedure:

FR Vol. 62, page 26243, Section 15.247(c)

Test mode:

Compliance

Date & Time:

Verdict: PASS

9/25/2006 10:18:07 AM

Temperature: 24°C

Air Pressure: 1012 hPa Relative Humidity: 46 % | Power Supply: 120 V AC

Remarks: 802.11b/g

Plot 7.3.5 Spurious emission measurements in 9 - 150 kHz range at mid carrier frequency
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Plot 7.3.6 Spurious emission measurements in 9 - 150 kHz range at high carrier frequency
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HEHRCIN LA RCEATOHILS

Test specification: Section 15.247(c), Conducted spurious emissions

Test procedure: FR Vol. 62, page 26243, Section 15.247(c)

Test mode: Compliance -

Date & Time: 9/25/2006 10:18:07 AM Verdict: PASS
Temperature: 24°C Air Pressure: 1012 hPa Relative Humidity: 46 % | Power Supply: 120 V AC
Remarks: 802.11b/g

Plot 7.3.7 Spurious emission measurements in 0.15 - 30 MHz range at low carrier frequency
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Ref 10 dBm Atten 20 dB -53.45 dBm
Peak
Log
10
dB/ DC Coupled
DI
244
dBm
V1 52
S3 FC mww\ﬁ
A AA h‘( MWW«'{ Ayl FTRIERY WO SRR
Start 150 kHz Stop 30 MHz
#Res BW 10 kHz VBW 30 kHz Sweep 344.4 ms (1515 pts)

Plot 7.3.8 Spurious emission measurements in 0.15 - 30 MHz range at mid carrier frequency

7 Agilent  0915:37 25 Sep 2006 R T

Mkr1 153.183 kHz
Ref 10 dBm Atten 20 dB -52.36 dBm
Peak
Log
10
dB/ DC Coupled
DI
244
dBm
V1 S§2
53 FC Lt b ot
N ML Al (T A R
Start 150 kHz Stop 30 MHz
#Res BW 10 kHz VBW 30 kHz Sweep 344.4 ms (1515 pts)
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Test specification: Section 15.247(c), Conducted spurious emissions

Test procedure: FR Vol. 62, page 26243, Section 15.247(c)

Test mode: Compliance -

Date & Time: 9/25/2006 10:18:07 AM Verdict: PASS
Temperature: 24°C Air Pressure: 1012 hPa Relative Humidity: 46 % | Power Supply: 120 V AC
Remarks: 802.11b/g

Plot 7.3.9 Spurious emission measurements in 0.15 - 30 MHz range at high carrier frequency

i Agllent 0918554 25 Sep 2006 R T

Mkr1 160.313 kHz
Ref 10 dBm Atten 20 dB -53.54 dBm
Peak
Log
10
dB/ DC Coupled

DI
244
dBm

V1 §2

53 FC MW b b |
. Aokl ke 2 T R P Y R

=N

YR YT OT Py P
.—

Start 150 kHz Stop 30 MHz
#Res BW 10 kHz VBW 30 kHz Sweep 344.4 ms (1515 pts)

Plot 7.3.10 Spurious emission measurements in 30 - 1000 MHz range at low carrier frequency

7 Agilent  0912:47 25 Sep 2006 R T

Mkr1 993.06 MHz
Ref 10 dBm Atten 20 dB -52.38 dBm
Peak
Log
10
dB/

]

Start 30 MHz Stop 1 GHz
#Res BW 100 kHz VBW 300 kHz Sweep 100.7 ms (1512 pts)
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Test procedure: FR Vol. 62, page 26243, Section 15.247(c)

Test mode: Compliance -

Date & Time: 9/25/2006 10:18:07 AM Verdict: PASS
Temperature: 24°C Air Pressure: 1012 hPa Relative Humidity: 46 % | Power Supply: 120 V AC
Remarks: 802.11b/g

Plot 7.3.11 Spurious emission measurements in 30 - 1000 MHz range at mid carrier frequency

i Agilenf  09:11:46 25 Sep 2006 R T

Mkr1 863.98 MHz
Ref 10 dBm Atten 20 dB -52.67 dBm
Peak
Log
10

J o L lndrpl
m N L ol sttt ettt kbt
(ROTTRPENITE PR R AR m

Start 30 MHz Stop 1 GHz
#Res BW 100 kHz VBW 300 kHz Sweep 100.7 ms (1512 pts)

Plot 7.3.12 Spurious emission measurements in 30 - 1000 MHz range at high carrier frequency

i Agilenf  09:10:43 25 Sep 2006 R T

Mkr1 997.68 MHz
Ref 10 dBm Atten 20 dB -52.13 dBm
Peak
Log
10
dB/

DI
244
dBm

AP

T O PR P P VO 0 P PP O D W FYGUY I A
L 2ot ‘

Start 30 MHz Stop 1 GHz
#Res BW 100 kHz VBW 300 kHz Sweep 100.7 ms (1512 pts)
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Test procedure: FR Vol. 62, page 26243, Section 15.247(c)

Test mode: Compliance -

Date & Time: 9/25/2006 10:18:07 AM Verdict: PASS
Temperature: 24°C Air Pressure: 1012 hPa Relative Humidity: 46 % | Power Supply: 120 V AC
Remarks: 802.11b/g

Plot 7.3.13 Spurious emission measurements in 1000 — 10000 MHz range at low carrier frequency

G Agllent  09:31:36 25 Sep 2006 R T
Mkr1 2.384 GHz
Ref 10 dBm Atten 20 %B 8.636 dBm
Peak
Log
10
dB/
DI
244
dBm , PR PR W TR
A .,“,“m.m.,).ujw Wil it S’ '
V1 S2
S3 FC
A AA
Start 1 GHz Stop 10 GHz
#Res BW 1 MHz VBW 3 MHz Sweep 25.63 ms (1512 pts)

Plot 7.3.14 Spurious emission measurements in 1000 — 10000 MHz range at mid carrier frequency

i Agilent  09:35:11 25 Sep 2006 R T

Mkr1 2.409 GHz
Ref 10 dBm Atten 20 48 10.08 dBm
Peak
Log

10
dB/

b o et AN Wk JWWW*'“MAM{MW"T: iyt

Start 1 GHz Stop 10 GHz
#Res BW 1 MHz VBW 3 MHz Sweep 25.63 ms (1512 pts)
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Test procedure: FR Vol. 62, page 26243, Section 15.247(c)

Test mode: Compliance -

Date & Time: 9/25/2006 10:18:07 AM Verdict: PASS
Temperature: 24°C Air Pressure: 1012 hPa Relative Humidity: 46 % | Power Supply: 120 V AC
Remarks: 802.11b/g

Plot 7.3.15 Spurious emission measurements in 1000 — 10000 MHz range at high carrier frequency

i Agilenf  09:36:28 25 Sep 2006 R T

Mkr1 2.435 GHz
Ref 10 dBm Atten 20 dB 7.87 dBm
Peak
Log
10
dB/

DI
-24.4

" WMWWWWW“
[T R ———

Lo Lkt

Start 1 GHz Stop 10 GHz
#Res BW 1 MHz VBW 3 MHz Sweep 25.63 ms (1512 pts)

e
Plot 7.3.16 Spurious emission measurements in 10000 — 26500 MHz range at low carrier frequency

6 Agilent  09:45:25 25 Sep 2006 R T

Mkr1 26.25 GHz
Ref -10 dBm Atten 5 dB -48.95 dBm
Peak
Log
10
dB/

DI
244 WWWWWWW m/g'

dBm

Start 10 GHz. Stop 26.5 GHz
#Res BW 1 MHz VBW 3 MHz Sweep 165 ms (401 pts)
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Section 15.247(c), Conducted spurious emissions

Test procedure:

FR Vol. 62, page 26243, Section 15.247(c)

Test mode: Compliance -
Date & Time: 9/25/2006 10:18:07 AM Verdict: PASS
Temperature: 24°C Air Pressure: 1012 hPa Relative Humidity: 46 % | Power Supply: 120 V AC

Remarks: 802.11b/g

Plot 7.3.17 Spurious emission measurements in 1000 — 26500 MHz range at mid carrier frequency

4 Agilent  09:46:37 25 Sep 2006 R T

Mkr1 26.50 GHz
Ref -10 dBm Atten 5 dB -48.74 dBm
Peak
Log
10
dB/

Start 10 GHz Stop 26.5 GHz
#Res BW 1 MHz VBW 3 MHz Sweep 165 ms (401 pts)

Plot 7.3.18 Spurious emission measurements in 1000 — 26500 MHz range at high carrier frequency

6 Agilent  09:47-24 25 Sep 2006 R T

Mkr1 26.42 GHz
Ref -10 dBm Atten 5 dB -48.89 dBm
Peak
Log

Start 10 GHz. Stop 26.5 GHz
#Res BW 1 MHz VBW 3 MHz Sweep 165 ms (401 pts)
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Test specification: Section 15.247(c), Radiated spurious emissions

Test procedure: FR Vol. 62, page 26243, Section 15.247(c) / ANSI C63.4, Section 13.1.4

Test mode: Compliance -

Date & Time: 10/9/2006 2:04:51 PM Verdict: PASS
Temperature: 23 °C Air Pressure: 1007 hPa Relative Humidity: 38 % | Power Supply: 120 VAC
Remarks: 802.11b/g

7.4

74.1

7.4.2
7421
7.4.2.2

7.4.2.3

7.4.3
7.4.3.1
7.4.3.2

7.4.33

Field strength of spurious emissions

General

This test was performed to measure field strength of spurious emissions from the EUT. Specification test limits are
given in Table 7.4.1.

Table 7.4.1 Radiated spurious emissions limits

Field strength at 3 m within restricted bands, Attenuation of field
Frequency, MHz dB(uVv/m)* strength of spurious versus
. carrier outside restricted
Peak Quasi Peak Average bands. dBc***
0.009 — 0.090 148.5 - 128.5 NA 128.5 — 108.5**
0.090 - 0.110 NA 108.5 — 106.8** NA
0.110 — 0.490 126.8 — 113.8 NA 106.8 — 93.8**
0.490 — 1.705 73.8 —63.0**
1.705 — 30.0* 69.5
30 - 88 NA 40.0 NA 20.0
88 — 216 43.5
216 — 960 46.0
960 - 1000 54.0
1000 — 10"harmonic 74.0 NA 54.0

*- The limit for 3 m test distance was calculated using the inverse square distance extrapolation factor as follows:
Limsz = Limss + 40 log (S1/S2),

where S1and S; — standard defined and test distance respectively in meters.

**- The limit decreases linearly with the logarithm of frequency.

*** - The field strength limits applied from the lowest radio frequency generated in the device, without going below 9

kHz up to the tenth harmonic of the highest fundamental frequency.

Test procedure for spurious emission field strength measurements in 9 kHz to 30 MHz band

The EUT was set up as shown in Figure 7.4.1, energized and the performance check was conducted.

The specified frequency range was investigated with antenna connected to spectrum analyzer/ EMI receiver. To
find maximum radiation the turntable was rotated 360° and the measuring antenna was rotated around its vertical
axis.

The worst test results (the lowest margins) were recorded and shown in the associated plots.

Test procedure for spurious emission field strength measurements above 30 MHz
The EUT was set up as shown in Figure 7.4.2, energized and the performance check was conducted.

The specified frequency range was investigated with antenna connected to spectrum analyzer/ EMI receiver. To
find maximum radiation the turntable was rotated 360°, the measuring antenna height was changed from 1 to 4 m,
its polarization was switched from vertical to horizontal.

The worst test results (the lowest margins) were recorded and shown in the associated plots.
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Date of Issue: 10/19/2006

Test specification:

Section 15.247(c), Radiated spurious emissions

Test procedure:

FR Vol. 62, page 26243, Section 15.247(c) / ANSI C63.4, Section 13.1.4

Test mode:

Compliance

Date & Time:

10/9/2006 2:04:51 PM

Verdict:

PASS

Temperature: 23 °C

Air Pressure: 1007 hPa

Relative Humidity: 38 %

| Power Supply: 120 VAC

Remarks: 802.11b/g

Figure 7.4.1 Setup for spurious emission field strength measurements below 30 MHz
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Figure 7.4.2 Setup for spurious emission field strength measurements above 30 MHz
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Test specification: Section 15.247(c), Radiated spurious emissions

Test procedure: FR Vol. 62, page 26243, Section 15.247(c) / ANSI C63.4, Section 13.1.4

Test mode: Compliance -

Date & Time: 10/9/2006 2:04:51 PM Verdict: PASS
Temperature: 23 °C Air Pressure: 1007 hPa Relative Humidity: 38 % | Power Supply: 120 VAC
Remarks: 802.11b/g

Table 7.4.2 Field strength of spurious emissions above 1 GHz within restricted bands

ASSIGNED FREQUENCY: 2400-2483.5 MHz

INVESTIGATED FREQUENCY RANGE: 1000 — 26500 MHz

TEST DISTANCE: 3m

MODULATION: QAM

MODULATING SIGNAL: PRBS

BIT RATE: 1Mbps

DUTY CYCLE: 100 %

TRANSMITTER OUTPUT POWER SETTINGS: Maximum

DETECTOR USED: Peak

RESOLUTION BANDWIDTH: 1000 kHz

TEST ANTENNA TYPE: Double ridged guide

Frequency Antenna AT Peak field strenlgth(VBW:B MHz) Average field stren th(YB_\/V:10 Hz) _ .
MHz ' Polarization Height, degrees; Measured,| Limit, Margin, |Measured, |Calculated,] Limit, | Margin, | Verdict

m dB(pVv/m) |dB(uVv/m)] dB** dB(uVv/m) | dB(uV/m) |dB(uV/m)| dB***

Low carrier frequency

2386.00 | v | 12 1 187 | 5610 | 7400 | -179 | 5111 ] 5111 | 5400 [ -2.89 | Pass
Mid carrier frequency

No spurious emissions were found | Pass

High carrier frequency
2483.58 | v [ 10 T 261 | 5528 | 7400 [ 1872 | 4832 | 4832 | 5400 | -568 | Pass

*- EUT front panel refers to 0 degrees position of turntable.

**- Margin = Measured field strength - specification limit.

***. Margin = Calculated field strength - specification limit,

where Calculated field strength = Measured field strength + average factor.

Table 7.4.3 Average factor calculation

Transmission pulse Transmission burst Transmission train Average factor,
Duration, ms | Period, ms Duration,ms | Period, ms duration, ms dB
100% duty cycle 0

*- Average factor was calculated as follows
for pulse train shorter than 100 ms:

Pulseduration N Burst duration

Average factor =20xlog,, - - -
Pulseperiod  Trainduration

x Number of burstswithin pulse trai nj

for pulse train longer than 100 ms: Pulseduration  Burst duration

Pulse period 100ms

Average factor =20 XIogm[ x Number of burstswithin 100 msj
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Test procedure:

FR Vol. 62, page 26243, Section 15.247(c) / ANSI C63.4, Section 13.1.4

Test mode:

Date & Time:

Compliance Verdict:

PASS

Temperature: 23 °C

10/9/2006 2:04:51 PM
Relative Humidity: 38 %

Air Pressure: 1007 hPa | Power Supply: 120 VAC

Remarks: 802.11b/g

Table 7.4.4 Field strength of spurious emissions below 1 GHz within restricted bands

ASSIGNED FREQUENCY:
INVESTIGATED FREQUENCY RANGE:

TEST DISTANCE:
MODULATION:
MODULATING SIGNAL:
BIT RATE:

DUTY CYCLE:

TRANSMITTER OUTPUT POWER SETTINGS:
RESOLUTION BANDWIDTH:

VIDEO BANDWIDTH:

2400-2483.5 MHz

0.009 — 1000 MHz

3m

QAM

PRBS

1Mbps

100 %

Maximum

0.2 kHz (9 kHz — 150 kHz)
9.0 kHz (150 kHz — 30 MHz)
120 kHz (30 MHz — 1000 MHz)
> Resolution bandwidth

TEST ANTENNA TYPE: Active loop (9 kHz — 30 MHz)
Biconilog (30 MHz — 1000 MHz)
Peak Quasi-peak Turn-table
Freﬂﬂuﬁgcy, emission, | Measured emission, Limit, Margin, dB* p(ﬁg:ie;r;?i?)n rﬁ??;?ﬂnr?] position**, Verdict
dB(pVv/m) dB(pv/m) dB(puVv/m) ' ' degrees
All frequencies
37.554000 43.38 38.62 40.00 -1.38 V 1.0 273
73.97000 41.45 36.54 40.00 -3.46 V 1.0 94
108.79700 42.27 38.08 43.50 -5.42 V 1.0 90
130.50750 42.41 38.92 43.50 -4.58 V 1.0 264 Pass
150.00372 42.03 39.12 43.50 -4.38 V 1.0 0
333.12200 42.40 36.65 46.00 -9.35 H 1.0 82
400.00100 44.59 39.09 46.00 -6.91 H 1.0 145
*- Margin = Measured emission - specification limit.
**~ EUT front panel refer to 0 degrees position of turntable.
Table 7.4.5 Restricted bands
MHz MHz MHz MHz MHz GHz
0.09-0.11 8.37625 - 8.38675 73-74.6 399.9-410 2690 - 2900 10.6 - 12.7
0.495 - 0.505 8.41425 - 8.41475 74.8-75.2 608 - 614 3260 - 3267 13.25-134
2.1735 - 2.1905 12.29 - 12.293 108 - 121.94 960 - 1240 3332 - 3339 14.47 - 145
4.125-4.128 12.51975 - 12.52025 123 - 138 1300 - 1427 3345.8 - 3358 15.35-16.2
417725 -4.17775 12.57675 - 12.57725 149.9 - 150.05 1435 - 1626.5 3600 - 4400 17.7-214
4.20725 - 4.20775 13.36 - 13.41 156.52475 - 156.52525 1645.5 - 1646.5 4500 - 5150 22.01-23.12
6.215-6.218 16.42 - 16.423 156.7 - 156.9 1660 - 1710 5350 — 5460 23.6-24
6.26775 - 6.26825 16.69475 - 16.69525 162.0125 - 167.17 1718.8 - 1722.2 7250 - 7750 31.2-31.8
6.31175 - 6.31225 16.80425 - 16.80475 167.72 - 173.2 2200 - 2300 8025 — 8500 36.43 - 36.5
8.291 - 8.294 25.5-25.67 240 - 285 2310 - 2390 9000 - 9200 Above 38.6
8.362 - 8.366 37.5 - 38.25 322 - 335.4 2483.5 - 2500 9300 - 9500 )
Reference numbers of test equipment used
HL 0446 HL 0465 HL 0521 HL 0589 HL 0592 HL 0593 HL 0594 HL 0604
HL 1947 HL 1984 HL 2009

Full description is given in Appendix A.
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Test specification: Section 15.247(c), Radiated spurious emissions

Test procedure: FR Vol. 62, page 26243, Section 15.247(c) / ANSI C63.4, Section 13.1.4

Test mode: Compliance -

Date & Time: 10/9/2006 2:04:51 PM Verdict: PASS
Temperature: 23 °C Air Pressure: 1007 hPa Relative Humidity: 38 % | Power Supply: 120 VAC
Remarks: 802.11b/g

Plot 7.4.1 Radiated emission measurements at the low carrier frequency

TEST SITE: Semi anechoic chamber
TEST DISTANCE: 3m
ANTENNA POLARIZATION: Vertical

(@3]

ACTY DET: PERK
MEAS DET: FEAK QP AUG
HER £.491175 GOHz
185,86 dEul/m

LOG  REF 11B.8 dBul/m
18

dBr s r¢HMM )
e as I 'y

VR 3B
36 FC
RCORR

CENTER E Y1208 GH: SFAN 58 .BA MHz
RL ®IF BW 188 kHzr ALG BEW 3AR kHz SHP CH.B msec

Plot 7.4.2 Radiated emission measurements at the low carrier frequency

TEST SITE: Semi anechoic chamber
TEST DISTANCE: 3m
ANTENNA POLARIZATION:  Horizontal

(@3]

ACTY DET: PERK
MEAS DET: FEAK QP RAYG
MER £.41389 GHz
1B5.46 dBplsm

LOG  REF 11B.8 dBulsm
18
dBs

2 o6 AL P,

CENTER £ 41208 GHz SPAN SE.BA MHz
RL *IF BM 188 kHz AYG BW 3AB kHz WP CE.B meec
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Plot 7.4.3 Radiated emission measurements at the mid carrier frequency

TEST SITE: Semi anechoic chamber
TEST DISTANCE: 3m
ANTENNA POLARIZATION: Vertical

(@]

ACTY DET: PERK
MEAS DET: FEAK QP AUG
HER £.4937E3 GHz
187,57 dBul/m

LOG  REF 11B.8 dBul/m

1@
dBs
ATN Ml
20 dB )
pw, i)

Potltatan e b e T e ]
VR 5B
S0 FC
ACORR
CENTER £ 43708 GHr SPAN S5@.BA MHz
RL #1F BM 188 kHr AUG BW 3AB kHz SHP E@.B msec

Plot 7.4.4 Radiated emission measurements at the mid carrier frequency

TEST SITE: Semi anechoic chamber
TEST DISTANCE: 3m
ANTENNA POLARIZATION:  Horizontal

)

RCTU DET: FERE
MEAS DET: FERK GF AVG
MKER £.493613 GHr
1B5.B2 dBplim

LOG  REF 11B.8 dBulsm

1B
dE~
ATH e
2@ di JJ%
Pl ¢F

it ™ W WV ot i
VA 3B
SLFC
ACORR
CENTER € Y437@8 GH: SFAN SAL.RA MHz
RL m1F BW 18R kHr AVG BW 3AR kHz SHF £8.B meec
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Plot 7.4.5 Radiated emission measurements at the high carrier frequency

TEST SITE: Semi anechoic chamber
TEST DISTANCE: 3m
ANTENNA POLARIZATION: Vertical

(@]

ACTY DET: PERK
MEAS DET: FERE OF RUG
MKR £.46373 GHz
185,79 dBplW/m

LOG  REF 11B.8 dBul/m

19
.
28 ob ﬂ’ﬂl ,
gy, Jf ﬂk

ot By R LV S P
VA 5B
S0 FC
RCORR
CENTER £ YEZ2@E GHr SFAN S@.BA HHz
RL #1F BW 188 kHr AWG BW 3@B kHz SHP E8.B meec

Plot 7.4.6 Radiated emission measurements at the high carrier frequency

TEST SITE: Semi anechoic chamber
TEST DISTANCE: 3m
ANTENNA POLARIZATION:  Horizontal

)

ACTY DET: PERK
MEAS DET: FEAK QP RAYG
MER £.459E3 GHz
185.78 dBplsm

LOG  REF 11B.8 dBulsm
18
dBs

2% oo I,

CENTER £ YEZBE GH:z SPAN SE.BA MHz
RL *IF BM 188 kHz AYG BW 3AB kHz WP CE.B meec
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Verdict: PASS

Temperature: 23 °C Air Pressure: 1007 hPa
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Plot 7.4.7 Radiated emission measurements from 9 to 150 kHz at the low carrier frequency

TEST SITE: Semi anechoic chamber
TEST DISTANCE: 3m
ANTENNA POLARIZATION: Vertical
INPUTS: 802.11 b/g
(@3]
ACTY DET: PEREK
MEAS DET: FERK GF RAYG
MKR 57.2 kHr
79,84 dBuWim
LOG  REF 13@.@ dBul/m
1@ oy
" I——
50 4B ||
_\_-‘_\_\_‘_‘—‘——\_
VA 5B
30 FC ﬂ
RLORR e
FHWWJ%NWM*HJALMAM. [ f 3
N IRAAC ST L SN N
START 3.8 kHz STOF 19H.8 kHr
RL BIF BW 1.8 kHr AVG BHW 3 kHz SHF 7HB meec

Plot 7.4.8 Radiated emission measurements from 9 to 150 kHz at the mid carrier frequency

TEST SITE: Semi anechoic chamber
TEST DISTANCE: 3m
ANTENNA POLARIZATION: Vertical
(@3]
ACTY DET: PEREK
MEAS DET: FERK GF RAYG
MKR 5E.8 kHr
BE. 47 dBplsm
LOG  REF 13@.@ dBul/m
1@ oy
Sy s
5@ dB ||
_\_-‘_\_\_‘_‘—‘——\_
VA 5B
30 FC ﬂ
ACORR
Ry i, \
h e i ned L L
START 3.8 kHz STOF 19H.8 kHr
RL BIF BW 1.8 kHr AVG BHW 3 kHz SHF 7HB meec
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Temperature: 23 °C
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Plot 7.4.9 Radiated emission measurements from 9 to 150 kHz at the high carrier frequency

TEST SITE: Semi anechoic chamber
TEST DISTANCE: 3m
ANTENNA POLARIZATION: Vertical

(@3]

ACTY DET: FEREK

MEAS DET: FERK GF AUG
MER 56.8 kHr
BA.EA dBpWsim

LOG  REF 13B.@ dBulsm
18 =

dBe |

ATH

5@ dE 1

VA 5B

30 FC ﬂ

ACORR fesy
WWWWW j 4

i o 1 Y O

STRET 9.0 kHz
RL RIF BM 1.8 kHr

STOP 158.8 kHz

UG BW 3 kHz WP 7HR meec

Plot 7.4.10 Radiated emission measurements from 0.15 to 30 MHz at the low carrier frequency

TEST SITE:

Semi anechoic chamber

TEST DISTANCE: 3m

ANTENNA POLARIZATION:

Vertical
(@3]

ACTY DET: PERK

MEAS DET: FEAE QP RAUG
MER 178 kHr
BE3.35 dBuWim

LOG  REF 1@85.@ dBul/m
1@

4B | T
ATH

10 dB |

|

fwﬁ s |
VR 5B -
50 FC i

M|

ACORR AWV

R T T e, U e v

START 158 kHz
RL BIF BH 3.8 kHr

T0P 38,04 MHz

AYG BW 3@ kHz WP £.43 =ec
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HEHRCIN LA RCEATOHILS

Report ID: MOBRAD_FCC.17196_revl.doc
Date of Issue: 10/19/2006

Test specification:

Section 15.247(c), Radiated spurious emissions

Test procedure:

FR Vol. 62, page 26243, Section 15.247(c) / ANSI C63.4, Section 13.1.4

Test mode:

Compliance

Date & Time:

10/9/2006 2:04:51 PM

Verdict: PASS

Temperature: 23 °C

Air Pressure: 1007 hPa

Relative Humidity: 38 % | Power Supply: 120 VAC

Remarks: 802.11b/g

Plot 7.4.11 Radiated emission measurements from 0.15 to 30 MHz at the mid carrier frequency

TEST SITE:

TEST DISTANCE:
ANTENNA POLARIZATION:

(@]

LDG
19
dBs
ATH
18 dE

VR 3B
36 FC
RCORR

STRRET
RL

Semi anechoic chamber

REF 185.8 dBul/m

3m
Vertical

ACTY DET: PERK

MEAS DET: FERE OF RUG
MR 178 kHz
BE5.57 dBuWim

[
EH'_“‘H__\

H\-\-_\-‘"\-\_
“ I
.
N
"W i
oF
]
MM A S B
158 ¥z 5T0P 30.08 Mz
RIF BW 3.0 kHr ALG BW 3 kHz SHP 2.U5 sec

Plot 7.4.12 Radiated emission measurements from 0.15 to 30 MHz at the high carrier frequency

TEST SITE: Semi anechoic chamber
TEST DISTANCE: 3m
ANTENNA POLARIZATION: Vertical
(@3]
ACTY DET: PERK
MEAS DET: PEAK OF AYG
MKF 178 kHz
EE.37 dEplim
LOG  REF 1@5.8 dEBulbsm
1@
dBs R“‘“‘-—Haﬁ
ATH
30 dB 1
lH
; e
VA 3B L\ h”hw,r
S0 FC
ACORR ﬁbﬁﬂ
WMMM. By
o R G o B T |
START 15@ kHz STOF 34.PA MHz
RL BIF BW 3.8 kHr AVG BW 3A kHz SHF £.H9 Eec
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Report ID: MOBRAD_FCC.17196_revl.doc
Date of Issue: 10/19/2006

Test specification:

Section 15.247(c), Radiated spurious emissions

Test procedure:

FR Vol. 62, page 26243, Section 15.247(c) / ANSI C63.4, Section 13.1.4

Test mode: Compliance

Date & Time: 10/9/2006 2:04:51

PM

Verdict: PASS

Temperature: 23 °C

Air Pressure: 1007 hPa

Relative

Humidity: 38 % | Power Supply: 120 VAC

Remarks: 802.11b/g

Plot 7.4.13 Radiated emission measurements from 30 to 1000 MHz at the low carrier frequency

TEST SITE: Semi anechoic chamber
TEST DISTANCE: 3m
ANTENNA POLARIZATION: Vertical and Horizontal
(@3]
ACTY DET: PEREK
MEAS DET: PERK OF AUG
HER 453.8 MHz
2,31 dBulsm
LOG REF BA.@ dEuW/m PREAMP 0N
18
dBs i
4ATH |
8 dE ! ! ﬁ 4 J
orngnde ng eyl | WMW
kil LA RN i '
VA 5B
36 FC
RCORR
START 3B @ MHz STOF 1 .@BBA COHz
RL IF BW 128 kHr AVG BW 3AB kHz kP 9B8 meec

Plot 7.4.14 Radiated emission measurements from 30 to 1000 MHz at the mid carrier frequency

TEST SITE:
TEST DISTANCE:
ANTENNA POLARIZATION:

Semi anechoic chamber

3m

Vertical and Horizontal

(@3]
ACTY DET: PEREK
MEAS DET: FEAK QP RAYG
MER 4953.8 MHz
4,31 dEplim
LOG  REF BA.8 dEulsm PREAHF 0N
1@
dBs i
1ATH |
@ di ; ! Pl
Py A ﬂ"‘wﬂw i M”q Mmm‘:
W i
VA 5B
S0 FC
ACORR

STRRET 3B @ MHz
RL IF EW 128 kHr

AYG BW 3AB kHz

STOP 1.AABA CH:z
SHF 3BT meec
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L Date of Issue: 10/19/2006

HEHRCIN LA RCEATOHILS

Test specification: Section 15.247(c), Radiated spurious emissions

Test procedure: FR Vol. 62, page 26243, Section 15.247(c) / ANSI C63.4, Section 13.1.4

Test mode: Compliance -

Date & Time: 10/9/2006 2:04:51 PM Verdict: PASS
Temperature: 23 °C Air Pressure: 1007 hPa Relative Humidity: 38 % | Power Supply: 120 VAC
Remarks: 802.11b/g

Plot 7.4.15 Radiated emission measurements from 30 to 1000 MHz at the high carrier frequency

TEST SITE: Semi anechoic chamber

TEST DISTANCE: 3m

ANTENNA POLARIZATION: Vertical and Horizontal
(@3]

ACTY DET: FEREK

MEAS DET: FEAK OF AUG
MER 437.9 MHz
Y4.P9 dBplsm

LOG REF BA.B dEplsm FREAMF O
18
dB~s i
HATH ]
@ dE I i

g | W M..aﬂJ..ﬁ M/w

VA IB
30 FC
ACORR

START 3@ @ MHz STOF 1.ABRE CHz
RL IF B 128 kHz AVG BW 38B kHz SHP 3B meec
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Report ID: MOBRAD_FCC.17196_revl.doc
Date of Issue: 10/19/2006

Test specification:

Section 15.247(c), Radiated spurious emissions

Test procedure:

FR Vol. 62, page 26243, Section 15.247(c) / ANSI C63.4, Section 13.1.4

Test mode:

Date & Time:

Compliance Verdict:

10/9/2006 2:04:51 PM PASS

Temperature: 23 °C

Air Pressure: 1007 hPa

Relative Humidity: 38 %

| Power Supply: 120 VAC

Remarks: 802.11b/g

Plot 7.4.16 Radiated emission measurements from 1000 to 2350 MHz at the low carrier frequency

TEST SITE: Semi anechoic chamber
TEST DISTANCE: 3m
ANTENNA POLARIZATION: Vertical and Horizontal
INPUTS: 802.11 b/g
DETECTOR: Peak
(28]
ACTY DET: PERE
MERS DET: PEAK GF AUG
MER £, 347 GHz
59,85 dEpWsm
LOG REF 2@.@ dBuls/m
1|
dBs
ATH
1@ dE
hwurMNwva«thavN«WWﬁMW“““N+wthMA) I
oL
4.4
dEplrys
VA 3B
50 FC
ACOFRR

START 1. @BE GHz

RL ®IF BW 1.B MHz

3T0F £.338 GHz

RVG EW 3 MHz SHWRE E7.B msec

Plot 7.4.17 Radiated emission measurements from 1000 to 2350 MHz at the low carrier frequency

TEST SITE:

TEST DISTANCE:
ANTENNA POLARIZATION:
INPUTS:

DETECTOR:

@

LOG

Semi anechoic chamber
3m

Vertical and Horizontal
802.11 b/g

Average

ACTW DET:
MERS DET:

FERK

FERE OF AVG

MER £.PBR [Hz
52,14 dBulim

REF 58.8 dEulsm

1B
dBs

ATH
1@ dE

DL
54.8

dEpls
VA SB

3C L
RCORR

START 1_@BR GHr

RL ®IF EW 1.B MHz

STOP ©.358 OHz

RAVG BW 3@ kHz SHP 135 meec
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Report ID: MOBRAD_FCC.17196_revl.doc

Date of Issue: 10/19/2006

Test specification:

Section 15.247(c), Radiated spurious emissions

Test procedure:

FR Vol. 62, page 26243, Section 15.247(c) / ANSI C63.4, Section 13.1.4

Test mode: Compliance

Date & Time:

10/9/2006 2:04:51 PM

Verdict:

PASS

Temperature: 23 °C

Air Pressure: 1007 hPa

Relative Humidity: 38 %

| Power Supply: 120 VAC

Remarks: 802.11b/g

Plot 7.4.18 Radiated emission measurements from 2350 to 2390 MHz at the low carrier frequency

TEST SITE:

TEST DISTANCE:
ANTENNA POLARIZATION:
INPUTS:

DETECTOR:

Semi anechoic chamber
3m

Vertical and Horizontal
802.11 b/g

Peak

(@) B9:A3:14 SEP £6. 2006

L0OG REF 738.8 dBplrsm

18

ACTY DET: PERK
MERS DET: PEAK OF AV
MER 2.38EHR CGH:z
56,18 dBuYsm

PREAMP DM

dB/

+ATH
A dB

—

VA 5B

SCFC
ACORR

START 2.35R8AA CH:z

RL #IF BW 1.8 MHz

STOP 2.39PAB GHz

TAUG BH 3 MH: SHP 28.8 meec

Plot 7.4.19 Radiated emission measurements from 2350 to 2390 MHz at the low carrier frequency

TEST SITE:

TEST DISTANCE:
ANTENNA POLARIZATION:
INPUTS:

DETECTOR:

Semi anechoic chamber
3m

Vertical and Horizontal
802.11 b/g

Average

(@3] p3:21:81 SEP £6, 2@DE

LOG  REF 78.8 dBulsm

1@

ACTY DET: PERK
MEAS DET: PERK QF AUG
MKR 2.38598 CH=z
51,11 dBub/m

PREAMP ON

dB/
HATH

A dB

7

3P G 7 g s

dBpls
VA SB

SC FC

ACORR

START 2.35AAR CH:

RL #1F BW 1.8 MHz

STOP 2.350@8 COH:z

tRUG BW 18 Hz SWP 12.8 sac
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HEHRCIN LA RCEATOHILS

Test specification: Section 15.247(c), Radiated spurious emissions

Test procedure: FR Vol. 62, page 26243, Section 15.247(c) / ANSI C63.4, Section 13.1.4

Test mode: Compliance -

Date & Time: 10/9/2006 2:04:51 PM Verdict: PASS
Temperature: 23 °C Air Pressure: 1007 hPa Relative Humidity: 38 % | Power Supply: 120 VAC
Remarks: 802.11b/g

Plot 7.4.20 Radiated emission measurements from 1000 to 2390 MHz at the mid carrier frequency

TEST SITE: Semi anechoic chamber
TEST DISTANCE: 3m
ANTENNA POLARIZATION: Vertical and Horizontal
INPUTS: 802.11 b/g
DETECTOR: Peak

(@]

ACTW DET: PERK
MEAS DET: PEAK OF AVG
MER £.334 OHz
54.56 dBulsm

LOG  REF 8.8 dEul/m PRERMP ON
1

START 1.@08 GHz S3TO0F £.338 [Hz
RL ®IF BW 1.8 MHz AYG BW 3 MHz SHP B7.B msec

Plot 7.4.21 Radiated emission measurements from 1000 to 2390 MHz at the mid carrier frequency

TEST SITE: Semi anechoic chamber
TEST DISTANCE: 3m
ANTENNA POLARIZATION: Vertical and Horizontal
INPUTS: 802.11 b/g
DETECTOR: Average

(@]

ACTY DET: PERK
MEAS OET: FEAK OF AUG
MER £.3B@ CHz
47 B2 dBplW/m

LOG  REF 8.8 dEul/m PRERMP ON
1@

dE~
ATH
18 dE

oL
94,8 La b O s et wty AR
dBpl/
VR 3B
S0 FC
ACORR

START 1.880 GHz STOF £.338 CHz
RL ®IF BW 1.B MHz WAVG BW 3@ kHz SKP 133 msec

Page 57 of 215



it

HEHRCIN LA RCEATOHILS

Report ID: MOBRAD_FCC.17196_revl.doc

Date of Issue: 10/19/2006

Test specification:

Section 15.247(c), Radiated spurious emissions

Test procedure:

FR Vol. 62, page 26243, Section 15.247(c) / ANSI C63.4, Section 13.1.4

Test mode:

Compliance

Date & Time:

10/9/2006 2:04:51 PM

Verdict:

PASS

Temperature: 23 °C

Air Pressure: 1007 hPa

Relative Humidity: 38 %

| Power Supply: 120 VAC

Remarks: 802.11b/g

Plot 7.4.22 Radiated emission measurements from 1000 to 2390 MHz at the high carrier frequency

TEST SITE:

TEST DISTANCE:
ANTENNA POLARIZATION:
INPUTS:

DETECTOR:

Semi anechoic chamber

(@)

LOG  RLF BA.8 dEuV/m
1B

3m

Vertical and Horizontal
802.11 b/g

Peak

ACTY DET: PERK
MEAS DET: FEAK GP RAWG
MER E.3B6 OHz
54,44 dBulsm

PREANF 0N

dBs

ATH

18 dB

oL P
4.8

dEpls
VA 5B

30 FC
RCORR

START 1.@0@ GHr
RL nIF BW 1.B MHz

AYG BW 3 MHz

STOF £.33@ OHz
SWP B7.B msec

Plot 7.4.23 Radiated emission measurements from 1000 to 2390 MHz at the high carrier frequency

TEST SITE:

TEST DISTANCE:
ANTENNA POLARIZATION:
INPUTS:

DETECTOR:

Semi anechoic chamber

(@)

3m

Vertical and Horizontal
802.11 b/g

Average

ACTW DET: PERK
MEAS DET: FEAK OF AVG
MER £, 837 OHz
47, B4 dBulsm

PRERMP ON

LOG  REF 8.8 dEul/m
1@

dB~
ATH

1@ dE

oL
S48 L&

dEpls
VA 3B

SC FC
RCORR

START 1.@@@ GHz
RT ®IF BW 1.8 MHz

S3TO0F £.338 [Hz

®AVG BW 3@ kH:z SHP 133 meec
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HEHRCIN LA RCEATOHILS

Test specification: Section 15.247(c), Radiated spurious emissions

Test procedure: FR Vol. 62, page 26243, Section 15.247(c) / ANSI C63.4, Section 13.1.4

Test mode: Compliance -

Date & Time: 10/9/2006 2:04:51 PM Verdict: PASS
Temperature: 23 °C Air Pressure: 1007 hPa Relative Humidity: 38 % | Power Supply: 120 VAC
Remarks: 802.11b/g

Plot 7.4.24 Radiated emission measurements from 2483.5 to 2500 MHz at the low carrier frequency

TEST SITE: Semi anechoic chamber
TEST DISTANCE: 3m
ANTENNA POLARIZATION: Vertical and Horizontal
INPUTS: 802.11 b/g
DETECTOR: Peak

(28]

ACTY DET: PERK
MEAS DET: FEAK GP RAWG
HER 2.489B3 GHz
55.05 dEulsm

L0  REF BA.@ dEuplsm PRERMP DN
i@
dBs
ATH
18 dB

0L

7U.8
dBpU/
VA 5B
SCFC
ACORR

START 2.4B398 GHz STOF ©.58BRA (Hz
RT ®IF BW 1.B MHz AUG BW 3 MHz WP £A.B msec

Plot 7.4.25 Radiated emission measurements from 2483.5 to 2500 MHz at the low carrier frequency

TEST SITE: Semi anechoic chamber
TEST DISTANCE: 3m
ANTENNA POLARIZATION: Vertical and Horizontal
INPUTS: 802.11 b/g
DETECTOR: Average

(@]

ACTY DET: PERK
MEAS OET: FEAK OF AUG
HER 2.43B52 CHz
Y5.54 dBpl/m

LOG  REF BA.8 dBulsm PRERMP ON
1B
dE~
ATH
18 dE

oL e A A~
4.8

dEpl/
VA 5B
SCOFC
RACORR

START 2.4B398 GHz STOF ©.58BRA (Hz
RL ®IF BW 1.B MHz WAVG BW 3@ kHz WP £A.B msec
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HEHRCIN LA RCEATOHILS

Test specification: Section 15.247(c), Radiated spurious emissions

Test procedure: FR Vol. 62, page 26243, Section 15.247(c) / ANSI C63.4, Section 13.1.4

Test mode: Compliance -

Date & Time: 10/9/2006 2:04:51 PM Verdict: PASS
Temperature: 23 °C Air Pressure: 1007 hPa Relative Humidity: 38 % | Power Supply: 120 VAC
Remarks: 802.11b/g

Plot 7.4.26 Radiated emission measurements from 2483.5 to 2500 MHz at the mid carrier frequency

TEST SITE: Semi anechoic chamber
TEST DISTANCE: 3m
ANTENNA POLARIZATION: Vertical and Horizontal
INPUTS: 802.11 b/g
DETECTOR: Peak

(@]

ACTW DET: PERK
MEAS DET: PEAK OF AVG
HER 2.48441 (Hz
54,83 dBulsm

LOG  REF 8.8 dEul/m PRERMP ON
1

START 2.4B358 GHz ST0F ©.5HBRA [Hz
RL ®IF BW 1.8 MHz AYG BW 3 MHz SHP E@.B meac

Plot 7.4.27 Radiated emission measurements from 2483.5 to 2500 MHz at the mid carrier frequency

TEST SITE: Semi anechoic chamber
TEST DISTANCE: 3m
ANTENNA POLARIZATION: Vertical and Horizontal
INPUTS: 802.11 b/g
DETECTOR: Average

(@]

ACTY DET: PERK
MEAS OET: FEAK OF AUG
HER 2.484B6 (Hz
7.9 dBplW/m

LOG  REF 8.8 dEul/m PRERMP ON
1@

dE~
ATH
18 dE

O i e e e I
dBj‘JUJ”
VA 3B
50 FC
RCORER

START 2.4B398 GHz STOF ©.58BRA (Hz
RL ®IF BW 1.B MHz WAVG BW 3@ kHz WP £A.B msec
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Date of Issue: 10/19/2006

Test specification:

Section 15.247(c), Radiated spurious emissions

Test procedure:

FR Vol. 62, page 26243, Section 15.247(c) / ANSI C63.4, Section 13.1.4

Test mode: Compliance -
Date & Time: 10/9/2006 2:04:51 PM Verdict: PASS
Temperature: 23 °C Air Pressure: 1007 hPa Relative Humidity: 38 % | Power Supply: 120 VAC

Remarks: 802.11b/g

Plot 7.4.28 Radiated emission measurements from 2483.5 to 2500 MHz at the high carrier frequency

TEST SITE:

TEST DISTANCE:

ANTENNA POLARIZATION:

INPUTS:

DETECTOR:

Semi anechoic chamber
3m

Vertical and Horizontal
802.11 bl/g

Peak

(@3] B3:39:55 SEP £, COUE

LOG
10

dBs
HATH
@ db

ACTY DET: PERAK
MEAS DET: PEAK QF AUG
MER 2,4835B (H:
55.28 dBub/m

REF 78.8 dBplsm PREAMP 0N
R i PV U Y F
START 2.48358 OHz STOF 2.5BRAR [Hz

RL

#IF BW 1.8 MHz AAVG BW 3 MHz SHP 20.8 meec

Plot 7.4.29 Radiated emission measurements from 2483.5 to 2500 MHz at the high carrier frequency

TEST SITE:

TEST DISTANCE:

ANTENNA POLARIZATION:

INPUTS:

DETECTOR:

Semi anechoic chamber
3m

Vertical and Horizontal
802.11 b/g

Average

(@3] B3:41:44 SEP 6. 2AGE

LOG
1@

dB/
HATH
4 dB

START 2.4B358 CH:

RL

ACTY DET: PERK
MEAS DET: PERK QF AUG
MKR 2.4B8350 CH=z
48.32 dBub/m

REF 78.8 dBulsm PREAMP ON

STOP 2.500@8 OH:z

#1F BW 1.8 MHz tAUG BH 18 Hz SWP 5.B@ sac
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HEHRCIN LA RCEATOHILS

Test specification: Section 15.247(c), Radiated spurious emissions

Test procedure: FR Vol. 62, page 26243, Section 15.247(c) / ANSI C63.4, Section 13.1.4

Test mode: Compliance -

Date & Time: 10/9/2006 2:04:51 PM Verdict: PASS
Temperature: 23 °C Air Pressure: 1007 hPa Relative Humidity: 38 % | Power Supply: 120 VAC
Remarks: 802.11b/g

Plot 7.4.30 Radiated emission measurements from 2500 to 2900 MHz at the low carrier frequency

TEST SITE: Semi anechoic chamber
TEST DISTANCE: 3m
ANTENNA POLARIZATION: Vertical and Horizontal
INPUTS: 802.11 b/g
DETECTOR: Peak

(@]

ACTW DET: PERK
MEAS DET: PEAK OF AVG
MKR £.9338 CHz
56.94 dBulsm

LOG  REF 8.8 dEul/m PRERMP ON
1

START 2.508A@ CH:z 310F £.90PA GOHz
RL ®IF BW 1.8 MHz AVG BW 3 MHz SHP E@.B meac

Plot 7.4.31 Radiated emission measurements from 2500 to 2900 MHz at the low carrier frequency

TEST SITE: Semi anechoic chamber
TEST DISTANCE: 3m
ANTENNA POLARIZATION: Vertical and Horizontal
INPUTS: 802.11 b/g
DETECTOR: Average

(@]

ACTY DET: PERK
MEAS OET: FEAK OF AUG
MKR £.93148 CHz
48,14 dBpls/m

LOG  REF BA.8 dBulsm PRERMP ON
1B
dE~
ATH
18 dE

0L DR SO S
94, @

dBpU/
VA 5B
S0 FC
ACORR

START 2.5008 GHz STOF 2.90RA COHz
RL ®IF BW 1.B MHz WAVG BW 3@ kHz WP 48.B msec
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Test specification: Section 15.247(c), Radiated spurious emissions

Test procedure: FR Vol. 62, page 26243, Section 15.247(c) / ANSI C63.4, Section 13.1.4

Test mode: Compliance -

Date & Time: 10/9/2006 2:04:51 PM Verdict: PASS
Temperature: 23 °C Air Pressure: 1007 hPa Relative Humidity: 38 % | Power Supply: 120 VAC
Remarks: 802.11b/g

Plot 7.4.32 Radiated emission measurements from 2500 to 2900 MHz at the mid carrier frequency

TEST SITE: Semi anechoic chamber
TEST DISTANCE: 3m
ANTENNA POLARIZATION: Vertical and Horizontal
INPUTS: 802.11 b/g
DETECTOR: Peak

(@]

ACTW DET: PERK
MEAS DET: PEAK OF AVG
MKR 2.9158 CHz
55.93 dBulsm

LOG  REF 8.8 dEul/m PRERMP ON
1

START 2.508A@ CH:z 310F £.90PA GOHz
RL ®IF BW 1.8 MHz AVG BW 3 MHz SHP E@.B meac

Plot 7.4.33 Radiated emission measurements from 2500 to 2900 MHz at the mid carrier frequency

TEST SITE: Semi anechoic chamber
TEST DISTANCE: 3m
ANTENNA POLARIZATION: Vertical and Horizontal
INPUTS: 802.11 b/g
DETECTOR: Average

(@]

ACTY DET: PERK
MEAS OET: FEAK OF AUG
MiR 2.97E@ CHz
48,76 dBplW/m

LOG  REF BA.8 dBulsm PRERMP ON
1B
dE~
ATH
18 dE

oL ISR P TERE SE
4.4

dEpl s
VA 3B
3G FC
ACORR

START 2.5008 GHz STOF 2.90RA COHz
RL ®IF BW 1.B MHz WAVG BW 3@ kHz WP 48.B msec
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Test specification: Section 15.247(c), Radiated spurious emissions

Test procedure: FR Vol. 62, page 26243, Section 15.247(c) / ANSI C63.4, Section 13.1.4

Test mode: Compliance -

Date & Time: 10/9/2006 2:04:51 PM Verdict: PASS
Temperature: 23 °C Air Pressure: 1007 hPa Relative Humidity: 38 % | Power Supply: 120 VAC
Remarks: 802.11b/g

Plot 7.4.34 Radiated emission measurements from 2500 to 2900 MHz at the high carrier frequency

TEST SITE: Semi anechoic chamber
TEST DISTANCE: 3m
ANTENNA POLARIZATION: Vertical and Horizontal
INPUTS: 802.11 b/g
DETECTOR: Peak

(@]

ACTW DET: PERK
MEAS DET: PEAK OF AVG
MKR ©.38BA CHz
56.83 dBulsm

LOG  REF 8.8 dEul/m PRERMP ON
1

START 2.508A@ CH:z 310F £.90PA GOHz
RL ®IF BW 1.8 MHz AVG BW 3 MHz SHP E@.B meac

Plot 7.4.35 Radiated emission measurements from 2500 to 2900 MHz at the high carrier frequency

TEST SITE: Semi anechoic chamber
TEST DISTANCE: 3m
ANTENNA POLARIZATION: Vertical and Horizontal
INPUTS: 802.11 b/g
DETECTOR: Average

(@]

ACTY DET: PERK
MEAS OET: FEAK OF AUG
MKR 2.58B8 CHz
51 .88 dBpW/m

LOG  REF BA.8 dBulsm PRERMP ON
1B
dE~
ATH
18 dE

DL e e |
94, @

dBpU/
VA 5B
S0 FC
ACORR

START 2.5008 GHz STOF 2.90RA COHz
RL ®IF BW 1.B MHz WAVG BW 3@ kHz WP 48.B msec
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Test specification: Section 15.247(c), Radiated spurious emissions

Test procedure: FR Vol. 62, page 26243, Section 15.247(c) / ANSI C63.4, Section 13.1.4

Test mode: Compliance -

Date & Time: 10/9/2006 2:04:51 PM Verdict: PASS
Temperature: 23 °C Air Pressure: 1007 hPa Relative Humidity: 38 % | Power Supply: 120 VAC
Remarks: 802.11b/g

Plot 7.4.36 Radiated emission measurements from 2900 to 4000 MHz at the low carrier frequency

TEST SITE:
TEST DISTANCE:

ANTENNA POLARIZATION:

INPUTS:
DETECTOR:

(@1

LOG  REF 78.8 dEuplsm
ik

Semi anechoic chamber
3m

Vertical and Horizontal
802.11 b/g

Peak

ACTW DET: PERAK
MEAS DET: FEAK OF AVG
MER 3.3B1 OHz
Y256 dEulsm

PRERMP ON

dBs

2ATH

@ dB

DL
S4. 8

dEpl s
VA 5B

30 FC
ACORR

START 2.90@ GHz
RL ®IF BW 1.B MHz

STOF 4.ABA COHz
WAVG BW 3 MHz SHP EC.B meec

Plot 7.4.37 Radiated emission measurements from 2900 to 4000 MHz at the mid carrier frequency

TEST SITE: Semi anechoic chamber
TEST DISTANCE: 3m
ANTENNA POLARIZATION: Vertical and Horizontal
INPUTS: 802.11 bl/g
DETECTOR: Peak
(@]
ACTY DET: FEAK
MERS DET: FERK OF AUG
MKR 3.979 GHz
42,98 dEulsm
%go REF 78.@ dBubsm FRERAME ON
dB~
HATH
@ dB
o for, »wm«»mxumwmwwmmwwmuwﬁc
U g
dEpls
VR 3B
50 FC
RCORR
START 2.900 GHz STOF 4. BBA GHz
RL ®IF BH 1.B MHz BRVG BH 3 MHz SWP B2.B meac
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HEHRCIN LA RCEATOHILS

Test specification: Section 15.247(c), Radiated spurious emissions

Test procedure: FR Vol. 62, page 26243, Section 15.247(c) / ANSI C63.4, Section 13.1.4

Test mode: Compliance -

Date & Time: 10/9/2006 2:04:51 PM Verdict: PASS
Temperature: 23 °C Air Pressure: 1007 hPa Relative Humidity: 38 % | Power Supply: 120 VAC
Remarks: 802.11b/g

Plot 7.4.38 Radiated emission measurements from 2900 to 4000 MHz at the high carrier frequency

TEST SITE: Semi anechoic chamber
TEST DISTANCE: 3m
ANTENNA POLARIZATION: Vertical and Horizontal
INPUTS: 802.11 b/g
DETECTOR: Peak

(@]

ACTW DET: PERK
MEAS DET: FEAK OF AVG
MER 3.3B1 OHz
42,88 dEulsm

LOG  REF 78.8 dEuplsm PRERMP ON
1

START 2.908 GHz STOF 4.HPA CHz
RL ®IF BW 1.8 MHz AVG BW 3 MHz SHP B2.B meac
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Report ID: MOBRAD_FCC.17196_revl.doc
Date of Issue: 10/19/2006

Test specification:

Section 15.247(c), Radiated spurious emissions

Test procedure:

FR Vol. 62, page 26243, Section 15.247(c) / ANSI C63.4, Section 13.1.4

Test mode: Compliance -
Date & Time: 10/9/2006 2:04:51 PM Verdict: PASS
Temperature: 23 °C Air Pressure: 1007 hPa Relative Humidity: 38 % | Power Supply: 120 VAC

Remarks: 802.11b/g

Plot 7.4.39 Radiated emission measurements from 4000 to 5150 MHz at the low carrier frequency

TEST SITE:

TEST DISTANCE:

ANTENNA POLARIZATION:

INPUTS:

(@)

Semi anechoic chamber
3m

Vertical and Horizontal
802.11 b/g

ACTY DET: PERK
MEAS DET: FEAK GP RAWG
MER 5.H93 GHz
46.26 dBplsm

LOG  REF 78.8 dBulsm PREANF 0N

108

dBs

4ATH

@ dB

s o Mﬁ\%""g‘“"""

oL
S4. 8

dBpU/
VA 5B

30 FC

ACORR

START Y4_@B@ GH:

STOP 5,138 OHz

RL ®IF BW 1.B MHz WAVG BW 3 MHz WP E3.B msec

Plot 7.4.40 Radiated emission measurements from 4000 to 5150 MHz at the mid carrier frequency

TEST SITE:

TEST DISTANCE:

ANTENNA POLARIZATION:

INPUTS:

2

Semi anechoic chamber
3m

Vertical and Horizontal
802.11 b/g

ACTY DET: PERK
MEAS OET: FEAK OF AUG
MER 5. BB3 CGHz
45.96 dEuWsm

LOG  REF 78.8 dEulsm PRERMP ON

1@

dE~

2ATH

@ dB

oL
4.4

dBpU/
VA 5B

3G FC

ACORR

START Y4_@B@ GH:

STOP 5,138 OHz

RL ®IF BW 1.B MHz WAVG BW 3 MHz WP E3.B msec
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Report ID: MOBRAD_FCC.17196_revl.doc
Date of Issue: 10/19/2006

Test specification:

Section 15.247(c), Radiated spurious emissions

Test procedure:

FR Vol. 62, page 26243, Section 15.247(c) / ANSI C63.4, Section 13.1.4

Test mode: Compliance -
Date & Time: 10/9/2006 2:04:51 PM Verdict: PASS
Temperature: 23 °C Air Pressure: 1007 hPa Relative Humidity: 38 % | Power Supply: 120 VAC

Remarks: 802.11b/g

Plot 7.4.41 Radiated emission measurements from 4000 to 5150 MHz at the high carrier frequency

TEST SITE:

TEST DISTANCE:
ANTENNA POLARIZATION:

INPUTS:

(@)

Semi anechoic chamber
3m

Vertical and Horizontal
802.11 b/g

ACTY DET: PERK
MEAS DET: FEAK GP RAWG
MER 5.133 GHz
Y65, B4 dEpbsm

LOG  REF 78.8 dBulsm PREANF 0N

108

dBs

4ATH

@ dB

oL
S4. 8

dBpU/
VA 5B

30 FC

ACORR

START Y4_@B@ GH:

STOP 5,138 OHz

RL ®IF BW 1.B MHz WAVG BW 3 MHz WP E3.B msec

Plot 7.4.42 Radiated emission measurements from 5350 to 5460 MHz at the low carrier frequency

TEST SITE:

TEST DISTANCE:
ANTENNA POLARIZATION:

INPUTS:

2

Semi anechoic chamber
3m

Vertical and Horizontal
802.11 b/g

ACTY DET: PERK
MEAS OET: FEAK OF AUG
MiR 5.43894 CHz
48,82 dEuWsm

LOG  REF 78.8 dEulsm PRERMP ON

1@

dE~

2ATH

@ dB

oL
4.4

dBpU/
VA 5B

3G FC

ACORR

START 5.3508@ GHr

STOF 5.4E6PBA COHz

RL ®IF BW 1.B MHz WAVG BW 3 MHz WP £A.B msec
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Test specification: Section 15.247(c), Radiated spurious emissions

Test procedure: FR Vol. 62, page 26243, Section 15.247(c) / ANSI C63.4, Section 13.1.4

Test mode: Compliance -

Date & Time: 10/9/2006 2:04:51 PM Verdict: PASS
Temperature: 23 °C Air Pressure: 1007 hPa Relative Humidity: 38 % | Power Supply: 120 VAC
Remarks: 802.11b/g

Plot 7.4.43 Radiated emission measurements from 5350 to 5460 MHz at the mid carrier frequency

TEST SITE: Semi anechoic chamber
TEST DISTANCE: 3m
ANTENNA POLARIZATION: Vertical and Horizontal
INPUTS: 802.11 b/g

(28]

ACTY DET: PERK
MEAS DET: FEAK GP RAWG
MKR 5.4457 GHz
47,82 dEpbsm

LOG  RLF 78.8 dBEubsm PRERMP DN
i@

dBs
2ATH
@ di

0L
o4, @
dBpU/
VA 5B
SCFC
ACORR

START 5.3308 GHz ST0F 5.4ERA COHz
RL ®IF BW 1.B MHz WAVG BW 3 MHz WP £A.B msec

Plot 7.4.44 Radiated emission measurements from 5350 to 5460 MHz at the high carrier frequency

TEST SITE: Semi anechoic chamber
TEST DISTANCE: 3m
ANTENNA POLARIZATION: Vertical and Horizontal
INPUTS: 802.11 b/g

(@]

ACTY DET: PERK
MEAS OET: FEAK OF AUG
MKR 5.4353 CHz
47, B8 dBplW/m

LOG  REF 7@8.8 dBulsm PRERMP ON
1B

dE~
4ATH
@ dB

0L
94, @
dBpU/
VA 5B
S0 FC
ACORR

START 5.3308 GHz ST0F 5.4ERA COHz
RL ®IF BW 1.B MHz WAVG BW 3 MHz WP £A.B msec
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Report ID: MOBRAD_FCC.17196_revl.doc
Date of Issue: 10/19/2006

Test specification:

Section 15.247(c), Radiated spurious emissions

Test procedure:

FR Vol. 62, page 26243, Section 15.247(c) / ANSI C63.4, Section 13.1.4

Test mode: Compliance -

Date & Time: 10/9/2006 2:04:51 PM Verdict: PASS
Temperature: 23 °C Air Pressure: 1007 hPa Relative Humidity: 38 % | Power Supply: 120 VAC
Remarks: 802.11b/g

Plot 7.4.45 Radiated emission measurements from 7.25 to 8.0 GHz at the low carrier frequency

TEST SITE: Semi anechoic chamber
TEST DISTANCE: 3m
ANTENNA POLARIZATION: Vertical and Horizontal
INPUTS: 802.11 b/g
DETECTOR: Peak
o e PRI P T AP v e S

Plot 7.4.46 Radiated emission measurements from 7.25 to 8.0 GHz at the mid carrier frequency

TEST SITE:

TEST DISTANCE:
ANTENNA POLARIZATION:

INPUTS:
DETECTOR:

Semi anechoic chamber
3m

Vertical and Horizontal
802.11 b/g

Peak

i

w
1
%)
1

)
[
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Report ID: MOBRAD_FCC.17196_revl.doc
Date of Issue: 10/19/2006

Test specification: Section 15.247(c), Radiated spurious emissions

Test procedure: FR Vol. 62, page 26243, Section 15.247(c) / ANSI C63.4, Section 13.1.4

Test mode: Compliance -

Date & Time: 10/9/2006 2:04:51 PM Verdict: PASS
Temperature: 23 °C Air Pressure: 1007 hPa Relative Humidity: 38 % | Power Supply: 120 VAC
Remarks: 802.11b/g

Plot 7.4.47 Radiated emission measurements from 7.25 to 8.0 GHz at the high carrier frequency

TEST SITE: Semi anechoic chamber
TEST DISTANCE: 3m

ANTENNA POLARIZATION: Vertical and Horizontal
INPUTS: 802.11 b/g
DETECTOR: Peak

Plot 7.4.48 Radiated emission measurements from 8.0 to 14.0 GHz at the low carrier frequency

TEST SITE: Semi anechoic chamber
TEST DISTANCE: 3m

ANTENNA POLARIZATION: Vertical and Horizontal
INPUTS: 802.11 b/g
DETECTOR: Peak

i
m
5

i)
N o
il
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Report ID: MOBRAD_FCC.17196_revl.doc
Date of Issue: 10/19/2006

Test specification:

Section 15.247(c), Radiated spurious emissions

Test procedure:

FR Vol. 62, page 26243, Section 15.247(c) / ANSI C63.4, Section 13.1.4

Test mode:

Compliance

Date & Time:

10/9/2006 2:04:51 PM

Verdict: PASS

Temperature: 23 °C

Air Pressure: 1007 hPa

Relative Humidity: 38 % | Power Supply: 120 VAC

Remarks: 802.11b/g

Plot 7.4.49 Radiated emission measurements from 8.0 to 14.0 GHz at the mid carrier frequency

Semi anechoic chamber

TEST SITE:

TEST DISTANCE: 3m
ANTENNA POLARIZATION:
INPUTS:

DETECTOR: Peak

Vertical and Horizontal
802.11 b/g

Plot 7.4.50 Radiated emission measurements from 8.0 to 14.0 GHz at the high carrier frequency

TEST SITE:

TEST DISTANCE: 3m
ANTENNA POLARIZATION:

INPUTS: 802.11 b/g
DETECTOR: Peak

Semi anechoic chamber

Vertical and Horizontal

i
m
5

i)
N o
il
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Report ID: MOBRAD_FCC.17196_revl.doc
Date of Issue: 10/19/2006

Test specification:

Section 15.247(c), Radiated spurious emissions

Test procedure:

FR Vol. 62, page 26243, Section 15.247(c) / ANSI C63.4, Section 13.1.4

Test mode:

Compliance

Date & Time:

10/9/2006 2:04:51 PM

Verdict: PASS

Temperature: 23 °C

Air Pressure: 1007 hPa

Relative Humidity: 38 % | Power Supply: 120 VAC

Remarks: 802.11b/g

Plot 7.4.51 Radiated emission measurements from 14.0 to 18.0 GHz at the low carrier frequency

TEST SITE: OATS
TEST DISTANCE: 3m
ANTENNA POLARIZATION:

INPUTS: 802.11 b/g
DETECTOR: Peak

Vertical and Horizontal

Plot 7.4.52 Radiated emission measurements from 14.0 to 18.0 GHz at the low carrier frequency

TEST SITE: OATS
TEST DISTANCE: 3m
ANTENNA POLARIZATION: Vertical and Horizontal
INPUTS: 802.11 b/g
DETECTOR: average
TI3E S
) T s s i

i
i)
[
[
o
5
‘

ul
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Test specification:

Section 15.247(c), Radiated spurious emissions
Test procedure: FR Vol. 62, page 26243, Section 15.247(c) / ANSI C63.4, Section 13.1.4
Test mode: Compliance -
Date & Time: 10/9/2006 2:04:51 PM Verdict: PASS
Temperature: 23 °C Air Pressure: 1007 hPa Relative Humidity: 38 %

| Power Supply: 120 VAC
Remarks: 802.11b/g

Plot 7.4.53 Radiated emission measurements from 14.0 to 18.0 GHz at the mid carrier frequency

TEST SITE: OATS

TEST DISTANCE: 3m

ANTENNA POLARIZATION: Vertical and Horizontal
INPUTS: 802.11 b/g
DETECTOR: Peak

i
15
15
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Eel

'
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-
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Plot 7.4.54 Radiated emission measurements from 14.0 to 18.0 GHz at the mid carrier frequency

TEST SITE: OATS

TEST DISTANCE: 3m

ANTENNA POLARIZATION: Vertical and Horizontal
INPUTS: 802.11 b/g
DETECTOR: average

w

4]
RIS
[
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Test specification:

Report ID: MOBRAD_FCC.17196_revl.doc
Date of Issue: 10/19/2006

Section 15.247(c), Radiated spurious emissions
Test procedure: FR Vol. 62, page 26243, Section 15.247(c) / ANSI C63.4, Section 13.1.4
Test mode: Compliance
Date & Time:

Temperature: 23 °C

10/9/2006 2:04:51 PM

Verdict: PASS

Remarks: 802.11b/g

Air Pressure: 1007 hPa

Relative Humidity: 38 %

| Power Supply: 120 VAC

Plot 7.4.55 Radiated emission measurements from 14.0 to 18.0 GHz at the high carrier frequency

TEST SITE:

OATS
TEST DISTANCE: 3m
ANTENNA POLARIZATION: Vertical and Horizontal
INPUTS: 802.11 b/g
DETECTOR: Peak
DISELAY _| LINe
- 4.0 db ). ¥ iy
- ST S WSTISTISS e

i
o
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Plot 7.4.56 Radiated emission measurements from 14.0 to 18.0 GHz at the high carrier frequency

TEST SITE:

OATS
TEST DISTANCE: 3m
ANTENNA POLARIZATION: Vertical and Horizontal
INPUTS: 802.11 b/g
DETECTOR: average
D MMWM
- e

1
L
i
i
t
v

[}
=
3
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Report ID: MOBRAD_FCC.17196_revl.doc
Date of Issue: 10/19/2006

Test specification:

Section 15.247(c), Radiated spurious emissions

Test procedure:

FR Vol. 62, page 26243, Section 15.247(c) / ANSI C63.4, Section 13.1.4

Test mode: Compliance -
Date & Time: 10/9/2006 2:04:51 PM Verdict: PASS
Temperature: 23 °C Air Pressure: 1007 hPa Relative Humidity: 38 % | Power Supply: 120 VAC

Remarks: 802.11b/g

Plot 7.4.57 Radiated emission measurements from 18.0 to 26.5 GHz at the low carrier frequency

TEST SITE: OATS

TEST DISTANCE: 3m

ANTENNA POLARIZATION: Vertical and Horizontal
INPUTS: 802.11 b/g

DETECTOR: Peak

Plot 7.4.58 Radiated

wom

il 1
[

ul

9

i

B

!

1

emission measurements from 18.0 to 26.5 GHz at the mid carrier frequency

TEST SITE: OATS

TEST DISTANCE: 3m

ANTENNA POLARIZATION: Vertical and Horizontal
INPUTS: 802.11 b/g
DETECTOR: Peak

0L
[
N .
[}
3
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HEHRCIN LA RCEATOHILS

Test specification: Section 15.247(c), Radiated spurious emissions

Test procedure: FR Vol. 62, page 26243, Section 15.247(c) / ANSI C63.4, Section 13.1.4

Test mode: Compliance -

Date & Time: 10/9/2006 2:04:51 PM Verdict: PASS
Temperature: 23 °C Air Pressure: 1007 hPa Relative Humidity: 38 % | Power Supply: 120 VAC
Remarks: 802.11b/g

Plot 7.4.59 Radiated emission measurements from 18.0 to 26.5 GHz at the high carrier frequency

TEST SITE: OATS

TEST DISTANCE: 3m

ANTENNA POLARIZATION: Vertical and Horizontal
INPUTS: 802.11 b/g
DETECTOR: Peak
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Test specification: Section 15.247(d), Peak power density

Test procedure: FR Vol. 62, page 26243, Section 15.247(d)

Test mode: Compliance -

Date & Time: 9/21/2006 9:24:38 AM Verdict: PASS
Temperature: 23°C Air Pressure: 1010 hPa Relative Humidity: 52 % | Power Supply: 120 VAC
Remarks: 802.11b/g

7.5

75.1

7.5.2

75.2.1
75.2.2
75.2.3

75.2.4

Peak spectral power density

General

This test was performed to measure the peak spectral power density at the transmitter RF antenna connector.
Specification test limits are given in Table 7.5.1.

Table 7.5.1 Peak spectral power density limits

Assigned frequency range, Measurement bandwidth, Peak spectral power density,
MHz kHz dBm
2400-2483.5 3.0 8.0

Test procedure
The EUT was set up as shown in Figure 7.5.1, energized and its proper operation was checked.
The EUT was adjusted to produce maximum available to end user RF output power.

The frequency span of spectrum analyzer was set to capture the entire 6 dB band of the transmitter, in peak hold
mode with resolution bandwidth set to 3.0 kHz, video bandwidth wider than resolution bandwidth, auto sweep time
and sufficient number of sweeps was allowed for trace stabilization. The spectrum lines spacing was verified to be
wider than 3 kHz. Otherwise the resolution bandwidth was reduced until individual spectrum lines were resolved
and the power of individual spectrum lines was integrated over 3 kHz band.

The peak of emission was zoomed with span set just wide enough to capture the emission peak area and sweep
time was set equal to span width divided by resolution bandwidth. Spectrum analyzer was set in peak hold mode,
sufficient number of sweeps was allowed for trace stabilization and peak spectral power density was measured as
provided in Table 7.5.2 and associated plots.

Figure 7.5.1 Peak spectral power density test setup

Spectrum
analyzer

EUT

h 4

Attenuator »
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HEHRCIN LA RCEATOHILS

Test specification: Section 15.247(d), Peak power density

Test procedure: FR Vol. 62, page 26243, Section 15.247(d)

Test mode: Compliance -

Date & Time: 9/21/2006 9:24:38 AM Verdict: PASS
Temperature: 23°C Air Pressure: 1010 hPa Relative Humidity: 52 % | Power Supply: 120 VAC
Remarks: 802.11b/g

Table 7.5.2 Peak spectral power density test results

ASSIGNED FREQUENCY: 2400.0 — 2483.5 MHz
MODULATION: DBPSK, CCK, BPSK, 64-QAM
MODULATING SIGNAL: PRBS
BIT RATE: 1, 11, 6, 54 Mbps
TRANSMITTER OUTPUT POWER SETTINGS: Maximum
DETECTOR USED: Peak
EUT 6 dB BANDWIDTH: 12.5 MHz (DSSS) / 16.3 MHz (OFDM)
RESOLUTION BANDWIDTH: 3 kHz
VIDEO BANDWIDTH: 10 kHz
INPUTS: 802.11 b/g
Carrier frequency, | Spectrum analyzer | External attenuation, | Cable loss, Pzzkngﬂ\;lver Limit, Margin*, Vel
MHz reading, dBm dB dB dBMW/3 k’Hz) dBm dB
DSSS, 1 Mbps
2412 -16.62 Included Included -16.62 8.00 -24.62 Pass
2437 -15.98 Included Included -15.98 8.00 -23.98 Pass
2462 -18.03 Included Included -18.03 8.00 -26.03 Pass
DSSS, 11 Mbps
2412 -16.94 Included Included -16.94 8.00 -24.94 Pass
2437 -15.27 Included Included -15.27 8.00 -23.27 Pass
2462 -18.10 Included Included -18.10 8.00 -26.10 Pass
OFDM, 6 Mbps
2412 -20.88 Included Included -20.88 8.00 -28.88 Pass
2437 -19.30 Included Included -19.30 8.00 -27.30 Pass
2462 -21.73 Included Included -21.73 8.00 -29.73 Pass
OFDM, 54 Mbps
2412 -21.27 Included Included -21.27 8.00 -29.27 Pass
2437 21.34 Included Included 21.34 8.00 13.34 Pass
2462 -23.42 Included Included -23.42 8.00 -31.42 Pass

*- Margin = Peak power density — specification limit.
Note: PSD option 2 was used for these measurements.

Reference numbers of test equipment used

HL1650 | HL2524 | HL2867 | HL2909 |

Full description is given in Appendix A.
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Test specification: Section 15.247(d), Peak power density

Test procedure: FR Vol. 62, page 26243, Section 15.247(d)

Test mode: Compliance -

Date & Time: 9/21/2006 9:24:38 AM Verdict: PASS
Temperature: 23°C Air Pressure: 1010 hPa Relative Humidity: 52 % | Power Supply: 120 VAC
Remarks: 802.11b/g

Plot 7.5.1 Peak spectral power density at low frequency within 6 dB band, data rate 1 Mbps

G Agllent  17:21:42 21 Sep 2006 R T
Mkr1 2.41135 GHz
Ref 0 dBm Atten 10 dB -7.867 dBm
#Peak 1
Log
10
dB/
V1 S2
S3 FC
A AA
Center 2.412 GHz Span 20 MHz
#Res BW 3 kHz VBW 10 kHz Sweep 2.287 s (401 pts)

Plot 7.5.2 Peak spectral power density at low frequency zoomed at the peak, data rate 1 Mbps

W Agilent  17-22:25 21 Sep 2006 R T
Mkr1 2.41127500 GHz
Ref 0 dBm Atten 10 dB -16.69 dBm
#Peak
Log

10

.
P TN YU OOY " SOURS WO IUUN SR I I

VAvg
V1 S2

S3 FC
A AA

Center 2.411 GHz Span 300 kHz
#Res BW 3 kHz VBW 10 kHz Sweep 34.31 ms (401 pts)
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Report ID: MOBRAD_FCC.17196_revl.doc
Date of Issue: 10/19/2006

Test specification:

Section 15.247(d), Peak power density

Test procedure:

FR Vol. 62, page 26243, Section 15.247(d)

Test mode: Compliance -
Date & Time: 9/21/2006 9:24:38 AM Verdict: PASS
Temperature: 23°C Air Pressure: 1010 hPa Relative Humidity: 52 % | Power Supply: 120 VAC

Remarks: 802.11b/g

Plot 7.5.3 Peak spectral power density at mid frequency within 6 dB band, data rate 1 Mbps

i Agilent  17:00:00 21 Sep 2006 R T
Mkr1 2.43780 GHz
Ref 0 dBm Atten 10 dB 6.413 dBm
#Peak >
Log
10
dB/
V1 §2
S3 FC
A AA
Center 2.437 GHz Span 20 MHz
#Res BW 3 kHz VBW 10 kHz Sweep 2.287 s (401 pts)

Plot 7.5.4 Peak spectral power density at mid frequency zoomed at the peak, data rate 1 Mbps

7 Agilenf  17:03:01 21 Sep 2006 R T
Mkr1 2.43771300 GHz
Ref 0 dBm Atten 10 dB -15.98 dBm
#Peak
Log

dB/ R e L T L B

VAvg

V1 §2
S3 FC

Center 2.438 GHz Span 300 kHz
#Res BW 3 kHz VBW 10 kHz Sweep 34.31 ms (401 pts)
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Report ID: MOBRAD_FCC.17196_revl.doc
Date of Issue: 10/19/2006

Test specification:

Section 15.247(d), Peak power density

Test procedure:

FR Vol. 62, page 26243, Section 15.247(d)

Test mode:

Compliance

Date & Time:

Verdict: PASS

9/21/2006 9:24:38 AM

Temperature: 23°C

Air Pressure: 1010 hPa Relative Humidity: 52 % | Power Supply: 120 VAC

Remarks: 802.11b/g

Plot 7.5.5 Peak spectral power density at high frequency within 6 dB band, data rate 1 Mbps

1 Agilent  17:24:11 21 Sep 2006 R T
Mkr1 2.45930 GHz
Ref 0 dBm Atten 10 dB -7.785 dBm
#Peak 1

Log
10
dB/

Center 2.462 GHz Span 20 MHz
#Res BW 3 kHz VBW 10 kHz Sweep 2.287 s (401 pts)

Plot 7.5.6 Peak spectral power density at high frequency zoomed at the peak, data rate 1 Mbps

W Agilenf  17:24:52 21 Sep 2006 R T
Mkr1 2.45930000 GHz
Ref 0 dBm Atten 10 dB -18.03 dBm
#Peak
Log
10 1

2 T e TSVNUMES NSRS, Sy UGSV NS SR PN

VAvg

V1 §2
S3 FC

Center 2.459 GHz Span 300 kHz
#Res BW 3 kHz VBW 10 kHz Sweep 34.31 ms (401 pts)
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Test specification: Section 15.247(d), Peak power density

Test procedure: FR Vol. 62, page 26243, Section 15.247(d)

Test mode: Compliance -

Date & Time: 9/21/2006 9:24:38 AM Verdict: PASS
Temperature: 23°C Air Pressure: 1010 hPa Relative Humidity: 52 % | Power Supply: 120 VAC
Remarks: 802.11b/g

Plot 7.5.7 Peak spectral power density at low frequency within 6 dB band, data rate 11 Mbps

4 Agilent  17:32:40 21 Sep 2006 R T

Mkr1 2.41310 GHz
Ref 0 dBm Atten 10 dB 6.77 dBm
#Peak 1
Log NWV‘WW/M’VWWJK\;\N\/\M
10
dB/

Center 2.412 GHz Span 20 MHz
#Res BW 3 kHz VBW 10 kHz Sweep 2.287 s (401 pts)

Plot 7.5.8 Peak spectral power density at low frequency zoomed at the peak, data rate 11 Mbps

W Agilenf  17:33:25 21 Sep 2006 R T
Mkr1 2.41300325 GHz
Ref 0 dBm Atten 10 dB -16.94 dBm
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Report ID: MOBRAD_FCC.17196_revl.doc
Date of Issue: 10/19/2006

Test specification:

Section 15.247(d), Peak power density

Test procedure:

FR Vol. 62, page 26243, Section 15.247(d)

Test mode:

Compliance

Date & Time:

Verdict: PASS

9/21/2006 9:24:38 AM

Temperature: 23°C

Air Pressure: 1010 hPa Relative Humidity: 52 % | Power Supply: 120 VAC

Remarks: 802.11b/g

Plot 7.5.9 Peak spectral power density at mid frequency within 6 dB band, data rate 11 Mbps
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Plot 7.5.10 Peak spectral power density at mid frequency zoomed at the peak, data rate 11 Mbps
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Report ID: MOBRAD_FCC.17196_revl.doc

Date of Issue: 10/19/2006

Test specification:

Section 15.247(d), Peak power density

Test procedure:

FR Vol. 62, page 26243, Section 15.247(d)

Test mode:

Compliance

Date & Time:

9/21/2006 9:24:38 AM Verdict:

PASS

Temperature: 23°C

Air Pressure: 1010 hPa Relative Humidity: 52 %

| Power Supply: 120 VAC

Remarks: 802.11b/g

Plot 7.5.11 Peak spectral power density at high frequency within 6 dB band, data rate 11 Mbps
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Plot 7.5.12 Peak spectral power density at high frequency zoomed at the peak, data rate 11 Mbps
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Test specification: Section 15.247(d), Peak power density

Test procedure: FR Vol. 62, page 26243, Section 15.247(d)

Test mode: Compliance -

Date & Time: 9/21/2006 9:24:38 AM Verdict: PASS
Temperature: 23°C Air Pressure: 1010 hPa Relative Humidity: 52 % | Power Supply: 120 VAC
Remarks: 802.11b/g

Plot 7.5.13 Peak spectral power density at low frequency within 6 dB band, data rate 6 Mbps
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Plot 7.5.14 Peak spectral power density at low frequency zoomed at the peak, data rate 6 Mbps
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Test specification: Section 15.247(d), Peak power density

Test procedure: FR Vol. 62, page 26243, Section 15.247(d)

Test mode: Compliance -

Date & Time: 9/21/2006 9:24:38 AM Verdict: PASS
Temperature: 23°C Air Pressure: 1010 hPa Relative Humidity: 52 % | Power Supply: 120 VAC
Remarks: 802.11b/g

Plot 7.5.15 Peak spectral power density at mid frequency within 6 dB band, data rate 6 Mbps
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Plot 7.5.16 Peak spectral power density at mid frequency zoomed at the peak, data rate 6 Mbps
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Test specification: Section 15.247(d), Peak power density

Test procedure: FR Vol. 62, page 26243, Section 15.247(d)

Test mode: Compliance -

Date & Time: 9/21/2006 9:24:38 AM Verdict: PASS
Temperature: 23°C Air Pressure: 1010 hPa Relative Humidity: 52 % | Power Supply: 120 VAC
Remarks: 802.11b/g

Plot 7.5.17 Peak spectral power density at high frequency within 6 dB band, data rate 6 Mbps

G Agllent  17:52:49 21 Sep 2006 R T
Mkr1 2.45700 GHz
Ref 0 dBm Atten 10 dB -11.97 dBm
#Peak
Log L
10
dBI WWMW
oy
V1 S2
S3 FC
A AA
Center 2.462 GHz Span 20 MHz
#Res BW 3 kHz VBW 10 kHz Sweep 2.287 s (401 pts)

e
Plot 7.5.18 Peak spectral power density at high frequency zoomed at the peak, data rate 6 Mbps
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Test specification:

Section 15.247(d), Peak power density

Test procedure:

FR Vol. 62, page 26243, Section 15.247(d)

Test mode: Compliance -
Date & Time: 9/21/2006 9:24:38 AM Verdict: PASS
Temperature: 23°C Air Pressure: 1010 hPa Relative Humidity: 52 % | Power Supply: 120 VAC

Remarks: 802.11b/g

Plot 7.5.19 Peak spectral power density at low frequency within 6 dB band, data rate 54 Mbps
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Plot 7.5.20 Peak spectral power density at low frequency zoomed at the peak, data rate 54 Mbps
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Test specification:

Section 15.247(d), Peak power density

Test procedure:

FR Vol. 62, page 26243, Section 15.247(d)

Test mode: Compliance -
Date & Time: 9/21/2006 9:24:38 AM Verdict: PASS
Temperature: 23°C Air Pressure: 1010 hPa Relative Humidity: 52 % | Power Supply: 120 VAC

Remarks: 802.11b/g

Plot 7.5.21 Peak spectral power density at mid frequency within 6 dB band, data rate 54 Mbps
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Plot 7.5.22 Peak spectral power density at mid frequency zoomed at the peak, data rate 54 Mbps
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Test specification:

Section 15.247(d), Peak power density

Test procedure:

FR Vol. 62, page 26243, Section 15.247(d)

Test mode: Compliance -
Date & Time: 9/21/2006 9:24:38 AM Verdict: PASS
Temperature: 23°C Air Pressure: 1010 hPa Relative Humidity: 52 % | Power Supply: 120 VAC

Remarks: 802.11b/g

Plot 7.5.23 Peak spectral power density at high frequency within 6 dB band, data rate 54 Mbps
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Plot 7.5.24 Peak spectral power density at high frequency zoomed at the peak, data rate 54 Mbps
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Date of Issue: 10/19/2006

Test specification:

Section 15.207(a), Conducted emission

Test procedure:

ANSI C63.4, Section 13.1.3

Test mode:

Compliance

Date & Time:

6/18/2006 2:21:41 PM

Verdict:

PASS

Temperature: 24°C

Air Pressure: 1009 hPa

Relative Humidity: 38 %

| Power Supply: 120 VAC

Remarks: 802.11b/g

7.6 Conducted emissions

7.6.1 General

This test was performed to measure common mode conducted emissions at the power port. Specification test limits
are given in Table 7.6.1.

Table 7.6.1 Limits for conducted emissions

Frequency, Class B limit, dB(uV)

MHz QP AVRG
0.15-0.5 66 - 56* 56 - 46*
0.5-5.0 56 46
5.0 - 30 60 50

* The limit decreases linearly with the logarithm of frequency.

7.6.2  Test procedure

7.6.2.1 The EUT was set up as shown in Figure 7.6.1, energized and the performance check was conducted.

7.6.2.2 The measurements were performed at power terminals with the LISN, connected to a spectrum analyzer in the
frequency range referred to in Table 7.6.2. Unused coaxial connector of the LISN was terminated with 50 Ohm.
Quasi-peak and average detectors were used throughout the testing.

7.6.2.3 The position of the device cables was varied to determine maximum emission level.

7.6.2.4 The worst test results (the lowest margins) were recorded in Table 7.6.2 and shown in the associated plots.

Figure 7.6.1 Setup for conducted emission measurements, table-top equipment

EMI
receiver

Shielded room

EMI receiver

Power
supply

80 cm

EUT was placed 40 cm from the nearest
conductive reference plane (wall)

EUT

80 cm

Wooden table

\H—A»—l
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Test specification: Section 15.207(a), Conducted emission

Test procedure: ANSI C63.4, Section 13.1.3

Test mode: Compliance -

Date & Time: 6/18/2006 2:21:41 PM Verdict: PASS
Temperature: 24°C Air Pressure: 1009 hPa Relative Humidity: 38 % | Power Supply: 120 VAC
Remarks: 802.11b/g

Table 7.6.2 Conducted emission test results

LINE: AC mains to MA850
EUT OPERATING MODE: Transmit
EUT SET UP: TABLE-TOP
TEST SITE: SHIELDED ROOM
DETECTORS USED: PEAK / QUASI-PEAK / AVERAGE
FREQUENCY RANGE: 150 kHz - 30 MHz
RESOLUTION BANDWIDTH: 9 kHz
Quasi-peak Average
Frequenc Peak M d M d
N v emission, EEELIE Limit, Margin, BB Limit, Margin, Line ID Verdict
MHz dB(uV) emission, dB(LV dB* emission, dB(LV dB*
i dB(uV) ) dB(uv) \v)
0.248686 47.60 45.50 61.83 -16.33 32.57 51.83 -19.26
0.378577 46.16 43.06 58.34 -15.28 33.16 48.34 -15.18
0.478175 44.06 41.34 56.41 -15.07 35.55 46.41 -10.86 L1 Pass
0.633901 41.04 38.27 56.00 -17.73 26.98 46.00 -19.02
0.797057 52.94 49.84 56.00 -6.16 42.43 46.00 -3.57
0.857861 46.94 44.42 56.00 -11.58 36.54 46.00 -9.46
0.250041 49.34 47.41 61.79 -14.38 35.13 51.79 -16.66
0.251117 49.63 47.72 61.75 -14.03 35.72 51.75 -16.03
0.373717 47.10 45.34 58.46 -13.12 33.64 48.46 -14.82 L2 Pass
0.384185 47.28 45.37 58.21 -12.84 36.62 48.21 -11.59
0.498513 44.89 40.57 56.03 -15.46 30.09 46.03 -15.94
0.797933 54.81 49.67 56.00 -6.33 42.33 46.00 -3.67
*- Margin = Measured emission - specification limit.
LINE: AC mains to Colubris AP
EUT OPERATING MODE: Transmit
EUT SET UP: TABLE-TOP
TEST SITE: SHIELDED ROOM
DETECTORS USED: PEAK / QUASI-PEAK / AVERAGE
FREQUENCY RANGE: 150 kHz - 30 MHz
RESOLUTION BANDWIDTH: 9 kHz
Peak Quasi-peak Average
Frequency o Measured _ . Measured Arenf ] ; ;
' | emission, g Limit, | Margin, - Limit, | Margin, | LineID Verdict
MHz dB(uV) emission, dB(LV dB* emission, dB(LV dB*
H dB (V) ("%} dB(uV) (nv)
0.215496 45.37 44.66 63.06 -18.40 39.90 53.06 -13.16
0.323829 41.08 40.58 59.65 -19.07 38.31 49.65 -11.34 L1 Pass
9.123336 34.27 31.90 60.00 -28.10 26.15 50.00 -23.85
0.162251 47.52 40.88 65.40 -24.52 34.20 55.40 -21.20
0.215703 46.34 45.80 63.05 -17.25 40.37 53.05 -12.68 L2 Pass
21.058794 33.87 30.76 60.00 -29.24 23.27 50.00 -26.73

*- Margin = Measured emission - specification limit.

Reference numbers of test equipment used
[ HLO163 | HLO0447 | HL0466 | HL1206 | HL1430 | HL1502 | HL1510 |
Full description is given in Appendix A.
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Test specification:

Section 15.207(a), Conducted emission

Test procedure:

ANSI C63.4, Section 13.1.3

Test mode: Compliance -
Date & Time: 6/18/2006 2:21:41 PM Verdict: PASS
Temperature: 24°C Air Pressure: 1009 hPa Relative Humidity: 38 % | Power Supply: 120 VAC

Remarks: 802.11b/g

LINE:

Plot 7.6.1 Conducted emission measurements at MA 850 power lines
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Plot 7.6.2 Conducted emission measurements at MA 850 power lines
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Date of Issue: 10/19/2006

Test specification:

Section 15.207(a), Conducted emission

Test procedure:

ANSI C63.4, Section 13.1.3

Test mode:

Compliance

Date & Time:

6/18/2006 2:21:41 PM

Verdict

PASS

Temperature: 24°C

Air Pressure: 1009 hPa

Relative Humidity: 38 %

| Power Supply: 120 VAC

Remarks: 802.11b/g

Plot 7.6.3 Conducted emission measurements at Collubris AP power lines
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Plot 7.6.4 Conducted emission measurements at Collubris AP power lines
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Test specification: Section 15.247(a)2, 6 dB bandwidth

Test procedure: FR Vol.62, page 26243, Section 15.247(a)2

Test mode: Compliance -

Date & Time: 11/9/2006 8:52:36 AM Verdict: PASS
Temperature: 22°C Air Pressure: 1013 hPa Relative Humidity: 48 % | Power Supply: 120 VAC
Remarks: 802.11b/g + licensed

8.1

8.1.1

8.1.2

8.1.2.1
8.1.2.2
8.1.2.3

Transmitter tests according to 47CFR part 15 subpart C with licensed services
operated

Minimum 6 dB bandwidth
General
This test was performed to measure 6 dB bandwidth of the EUT carrier frequency. Specification test limits are given

inTable 8.1.1.

Table 8.1.1 The 6 dB bandwidth limits

Assigned frequency, MHz Modulation envelope reference points*, dBc Minimum bandwidth, kHz

902.0 —928.0

2400.0 — 2483.5 6.0 500.0

5725.0 — 5850.0

* - Modulation envelope reference points provided in terms of attenuation below the peak of modulated carrier.
Test procedure

The EUT was set up as shown inFigure 8.1.1, energized and its proper operation was checked.

The EUT was set to transmit modulated carrier.

The transmitter minimum 6 dB bandwidth was measured with spectrum analyzer as frequency delta between
reference points on modulation envelope and provided in Table 8.1.2 and associated plots.

Figure 8.1.1 The 6 dB bandwidth test setup

EUT »  Attenuator o  Spectrum
analyzer
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Test specification: Section 15.247(a)2, 6 dB bandwidth

Test procedure: FR Vol.62, page 26243, Section 15.247(a)2

Test mode: Compliance -

Date & Time: 11/9/2006 8:52:36 AM Verdict: PASS
Temperature: 22°C Air Pressure: 1013 hPa Relative Humidity: 48 % | Power Supply: 120 VAC
Remarks: 802.11b/g + licensed

Table 8.1.2 The 6 dB bandwidth test results

ASSIGNED FREQUENCY BAND: 2400 — 2483.5 MHz
DETECTOR USED: Peak
RESOLUTION BANDWIDTH: 100 kHz
VIDEO BANDWIDTH: 300 kHz
MODULATION ENVELOPE REFERENCE POINTS: -6.0 dBc
MODULATION: DSSS:
(DBPSK) @ 1 Mbps, (CCK) @ 11 Mbps
OFDM:
BPSK @ 6 Mbps, 64-QAM @ 54 Mbps
MODULATING SIGNAL: PRBS
INPUTS: 802.11 b/g + licensed
Carrier frequency, MHz | 6 dB bandwidth, kHz |  Limit,kHz | Margin, kHz | Verdict
DSSS, 1 Mbps
2412 11062.5 500 10562.5 Pass
2437 12000.0 500 11500.0 Pass
2462 11550.0 500 11050.0 Pass
DSSS, 11 Mbps
2412 11550.0 500 11050.0 Pass
2437 12225.0 500 11725.0 Pass
2462 12262.5 500 11762.5 Pass
OFDM, 6 Mbps
2412 16500.0 500 16000.0 Pass
2437 16625.0 500 16125.0 Pass
2462 16562.5 500 16062.5 Pass
OFDM, 54 Mbps
2412 16562.5 500 16062.5 Pass
2437 16562.5 500 16062.5 Pass
2462 16562.5 500 16062.5 Pass

Reference numbers of test equipment used
[ HLo661 | HL1441 | HL1488 | HL2400 | HL2524 | HL2866 | HL2867 | HL2909 |
Full description is given in Appendix A.
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Test specification: Section 15.247(a)2, 6 dB bandwidth
Test procedure: FR Vol.62, page 26243, Section 15.247(a)2
Test mode: Compliance -
Date & Time: 11/9/2006 8:52:36 AM Verdict: PASS
Temperature: 22°C Air Pressure: 1013 hPa Relative Humidity: 48 % | Power Supply: 120 VAC
Remarks: 802.11b/g + licensed

Plot 8.1.1 The 6 dB bandwidth test result at low frequency, DSSS, 1 Mbps
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Plot 8.1.2 The 6 dB bandwidth test result at mid frequency, DSSS, 1 Mbps
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Test specification: Section 15.247(a)2, 6 dB bandwidth

Test procedure: FR Vol.62, page 26243, Section 15.247(a)2

Test mode: Compliance -

Date & Time: 11/9/2006 8:52:36 AM Verdict: PASS
Temperature: 22°C Air Pressure: 1013 hPa Relative Humidity: 48 % | Power Supply: 120 VAC
Remarks: 802.11b/g + licensed

Plot 8.1.3 The 6 dB bandwidth test result at high frequency, DSSS, 1 Mbps
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Plot 8.1.4 The 6 dB bandwidth test result at low frequency, DSSS, 11 Mbps
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HERRON LA RCEATOEIES

Test specification: Section 15.247(a)2, 6 dB bandwidth

Test procedure: FR Vol.62, page 26243, Section 15.247(a)2

Test mode: Compliance -

Date & Time: 11/9/2006 8:52:36 AM Verdict: PASS
Temperature: 22°C Air Pressure: 1013 hPa Relative Humidity: 48 % | Power Supply: 120 VAC
Remarks: 802.11b/g + licensed

Plot 8.1.5 The 6 dB bandwidth test result at mid frequency, DSSS, 11 Mbps
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Plot 8.1.6 The 6 dB bandwidth test result at high frequency, DSSS, 11 Mbps
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Report ID: MOBRAD_FCC.17196_revl.doc

Date of Issue: 10/19/2006

Test specification:

Section 15.247(a)2, 6 dB bandwidth

Test procedure:

FR Vol.62, page 26243, Section 15.247(a)2

Test mode:

Compliance Verdict:

Date & Time:

11/9/2006 8:52:36 AM

PASS

Temperature: 22°C Air Pressure: 1013 hPa

Relative Humidity: 48 %

| Power Supply: 120 VAC

Remarks: 802.11b/g + licensed

Plot 8.1.7 The 6 dB bandwidth test result at low frequency, OFDM, 6 Mbps
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Plot 8.1.8 The 6 dB bandwidth test result at mid frequency, OFDM, 6 Mbps
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Report ID: MOBRAD_FCC.17196_revl.doc
Date of Issue: 10/19/2006

Test specification:

Section 15.247(a)2, 6 dB bandwidth

Test procedure:

FR Vol.62, page 26243, Section 15.247(a)2

Test mode:

Compliance

Date & Time:

11/9/2006 8:52:36 AM

Verdict: PASS

Temperature: 22°C

Air Pressure: 1013 hPa

Relative Humi

dity: 48 % | Power Supply: 120 VAC

Remarks: 802.11b/g + licensed

Plot 8.1.9 The 6 dB bandwidth test result at high frequency, OFDM, 6 Mbps
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Plot 8.1.10 The 6 dB bandwidth test result at low frequency, OFDM, 54 Mbps
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Test specification: Section 15.247(a)2, 6 dB bandwidth

Test procedure: FR Vol.62, page 26243, Section 15.247(a)2

Test mode: Compliance -

Date & Time: 11/9/2006 8:52:36 AM Verdict: PASS
Temperature: 22°C Air Pressure: 1013 hPa Relative Humidity: 48 % | Power Supply: 120 VAC
Remarks: 802.11b/g + licensed

Plot 8.1.11 The 6 dB bandwidth test result at mid frequency, OFDM, 54 Mbps
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Plot 8.1.12 The 6 dB bandwidth test result at high frequency, OFDM, 54 Mbps
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HEHRCIN LA RCEATOHILS

Test specification: Section 15.247(b)3, Peak output power

Test procedure: FR Vol.62, page 26243, Section 15.247(b)

Test mode: Compliance -

Date & Time: 11/9/2006 10:17:31 AM Verdict: PASS
Temperature: 22°C Air Pressure: 1013 hPa Relative Humidity: 48 % | Power Supply: 120 VAC
Remarks: 802.11b/g + licensed

8.2

8.2.1

8.2.2

8.2.2.1
8.2.2.2
8.2.2.3

Peak output power
General
This test was performed to measure the maximum peak output power at the transmitter RF antenna connector.

Specification test limits are given in Table 8.2.1.

Table 8.2.1 Peak output power limits

Assigned frequency range, Maximum antenna gain, Peak output power*
MHz dBi W dBm
902.0 —928.0
2400.0 — 2483.5 6.0 1.0 30.0
5725.0 — 5850.0

*- If transmitting antennas of directional gain greater than 6 dBi are used, the peak output power limit shall be
reduced below the stated value as follows:

by 1 dB for every 3 dB that the directional gain of antenna exceeds 6 dBi for fixed point-to-point
transmitters operate in 2400-2483.5 MHz band;

without any corresponding reduction for fixed point-to-point transmitters operate in 5725-5850 MHz band;

by the amount in dB that the directional gain of antenna exceeds 6 dBi for the rest of transmitters.

Test procedure
The EUT was set up as shown inFigure 8.2.1, energized and its proper operation was checked.

The EUT was adjusted to produce maximum available for end user RF output power.

The resolution bandwidth of spectrum analyzer was set wider than 6 dB bandwidth of the EUT and the maximum
peak output power was measured as provided in Table 8.2.2 and associated plots.

Figure 8.2.1 Peak output power test setup

Spectrum

EUT »  Attenuator »>
analyzer
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Report ID: MOBRAD_FCC.17196_revl.doc
Date of Issue: 10/19/2006

Test specification:

Section 15.247(b)3, Peak output power

Test procedure:

FR Vol.62, page 26243, Section 15.247(b)

Test mode:

Compliance

Date & Time:

11/9/2006 10:17:31 AM

Verdict:

PASS

Temperature: 22°C

Air Pressure: 1013 hPa

Relative Humidity: 48 %

| Power Supply: 120 VAC

Remarks: 802.11b/g + licensed

ASSIGNED FREQUENCY:

MODULATION:

Table 8.2.2 Peak output power test results

2400.0 — 2483.5 MHz

DBPSK, CCK, BPSK, 64-QAM

MODULATING SIGNAL: PRBS
BIT RATE: 1, 11, 6, 54 Mbps
TRANSMITTER OUTPUT POWER SETTINGS: Maximum
DETECTOR USED: Peak
EUT 6 dB BANDWIDTH: 12.5 MHz (DSSS) / 16.3 MHz (OFDM)
RESOLUTION BANDWIDTH: 100 kHz
VIDEO BANDWIDTH: 300 kHz
INPUTS: 802.11 b/g and licensed
Carrier frequency, Spectrqm analyzer | External attenuation, | Cable loss, | Peak output power, Limit, | Margin*, Vel
MHz reading, dBm dB dB dBm dBm dB
DSSS, 1 Mbps
2412 23.48 Included Included 23.48 30.00 -6.52 Pass
2437 24.66 Included Included 24.66 30.00 -5.34 Pass
2462 22.26 Included Included 22.26 30.00 -7.74 Pass
DSSS, 11 Mbps
2412 25.36 Included Included 25.36 30.00 -4.64 Pass
2437 26.57 Included Included 26.57 30.00 -3.43 Pass
2462 24.61 Included Included 24.61 30.00 -5.39 Pass
OFDM, 6 Mbps
2412 19.63 Included Included 19.63 30.00 -10.37 Pass
2437 22.01 Included Included 22.01 30.00 -7.99 Pass
2462 18.57 Included Included 18.57 30.00 -11.43 Pass
OFDM, 54 Mbps
2412 19.88 Included Included 19.88 30.00 -10.12 Pass
2437 19.60 Included Included 19.60 30.00 -10.40 Pass
2462 18.01 Included Included 18.01 30.00 -11.99 Pass

* - Margin = Peak output power — specification limit.

Reference numbers of test equipment used

[ HL1650 |

HL 2254 |

HL 2780 |

Full description is given in Appendix A.
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HEHRCIN LA RCEATOHILS

Test specification: Section 15.247(b)3, Peak output power

Test procedure: FR Vol.62, page 26243, Section 15.247(b)

Test mode: Compliance -

Date & Time: 11/9/2006 10:17:31 AM Verdict: PASS
Temperature: 22°C Air Pressure: 1013 hPa Relative Humidity: 48 % | Power Supply: 120 VAC
Remarks: 802.11b/g + licensed

Plot 8.2.1 Peak output power at low frequency, DSSS, 1 Mbps
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Plot 8.2.2 Peak output power at mid frequency, DSSS, 1 Mbps
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HEHRCIN LA RCEATOHILS

Test specification: Section 15.247(b)3, Peak output power

Test procedure: FR Vol.62, page 26243, Section 15.247(b)

Test mode: Compliance -

Date & Time: 11/9/2006 10:17:31 AM Verdict: PASS
Temperature: 22°C Air Pressure: 1013 hPa Relative Humidity: 48 % | Power Supply: 120 VAC
Remarks: 802.11b/g + licensed

Plot 8.2.3 Peak output power at high frequency, DSSS, 1 Mbps
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Plot 8.2.4 Peak output power at low frequency, DSSS, 11 Mbps
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HEHRCIN LA RCEATOHILS

Test specification: Section 15.247(b)3, Peak output power

Test procedure: FR Vol.62, page 26243, Section 15.247(b)

Test mode: Compliance -

Date & Time: 11/9/2006 10:17:31 AM Verdict: PASS
Temperature: 22°C Air Pressure: 1013 hPa Relative Humidity: 48 % | Power Supply: 120 VAC
Remarks: 802.11b/g + licensed

Plot 8.2.5 Peak output power at mid frequency, DSSS, 11 Mbps

G Agllent  11:29:11 25 Sep 2006 R T
Mkr1 & 50.000 MHz

Ref 20 dBm Atten 30 dB Band Pwr 26.57 dBm
#Peak
Log
10
dB/

d
V1 S2 -
S3 FC
A AA
Center 2.437 GHz Span 50 MHz
#Res BW 100 kHz VBW 300 kHz Sweep 5.18 ms (401 pts)

Plot 8.2.6 Peak output power at high frequency, DSSS, 11 Mbps
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HEHRCIN LA RCEATOHILS

Test specification: Section 15.247(b)3, Peak output power

Test procedure: FR Vol.62, page 26243, Section 15.247(b)

Test mode: Compliance -

Date & Time: 11/9/2006 10:17:31 AM Verdict: PASS
Temperature: 22°C Air Pressure: 1013 hPa Relative Humidity: 48 % | Power Supply: 120 VAC
Remarks: 802.11b/g + licensed

Plot 8.2.7 Peak output power at low frequency, OFDM, 6 Mbps
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Plot 8.2.8 Peak output power at mid frequency, OFDM, 6 Mbps
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HEHRCIN LA RCEATOHILS

Test specification: Section 15.247(b)3, Peak output power

Test procedure: FR Vol.62, page 26243, Section 15.247(b)

Test mode: Compliance -

Date & Time: 11/9/2006 10:17:31 AM Verdict: PASS
Temperature: 22°C Air Pressure: 1013 hPa Relative Humidity: 48 % | Power Supply: 120 VAC
Remarks: 802.11b/g + licensed

Plot 8.2.9 Peak output power at high frequency, OFDM, 6 Mbps
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Plot 8.2.10 Peak output power at low frequency, OFDM, 54 Mbps
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HEHRCIN LA RCEATOHILS

Test specification: Section 15.247(b)3, Peak output power

Test procedure: FR Vol.62, page 26243, Section 15.247(b)

Test mode: Compliance -

Date & Time: 11/9/2006 10:17:31 AM Verdict: PASS
Temperature: 22°C Air Pressure: 1013 hPa Relative Humidity: 48 % | Power Supply: 120 VAC
Remarks: 802.11b/g + licensed

Plot 8.2.11 Peak output power at mid frequency, OFDM, 54 Mbps
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Plot 8.2.12 Peak output power at high frequency, OFDM, 54 Mbps
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HERRON LA RCEATOEIES

Test specification: Section 15.247(c), Conducted spurious emissions

Test procedure: FR Vol. 62, page 26243, Section 15.247(c)

Test mode: Compliance -

Date & Time: 11/9/2006 9:33:15 AM Verdict: PASS
Temperature: 22°C Air Pressure: 1013 hPa Relative Humidity: 48 % | Power Supply: 120 VAC
Remarks: 802.11b/g + licenced

8.3

8.3.1

8.3.2

8.3.2.1
8.3.2.2
8.3.2.3
8.3.2.4

Spurious emissions at RF antenna connector
General
This test was performed to measure spurious emissions at RF antenna connector. Specification test limits are given

in Table 8.3.1.

Table 8.3.1 Spurious emission limits

Frequency*, MHz Attenuation below carrier*, dBc

0.009 — 10" harmonic 20.0

* - The above limits applied from the lowest radio frequency generated in the device, without going below 9 kHz up
to the tenth harmonic of the highest fundamental frequency.

** - Spurious emission limit is provided in terms of attenuation below the peak of modulated carrier measured with
the same resolution bandwidth.

Test procedure

The EUT was set up as shown inFigure 8.3.1, energized and its proper operation was checked.
The EUT was adjusted to produce maximum available to end user RF output power.

The highest emission level within the authorized band was measured.

The spurious emission was measured with spectrum analyzer as provided in Table 8.3.2 and associated plots and
referenced to the highest emission level measured within the authorized band.

Figure 8.3.1 Spurious emission test setup

Spectrum

EUT »  Attenuator »>
analyzer
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Report ID: MOBRAD_FCC.17196_revl.doc
Date of Issue: 10/19/2006

Test specification:

Section 15.247(c), Conducted spurious emissions

Test procedure:

FR Vol. 62, page 26243, Section 15.247(c)

Test mode:

Compliance

Date & Time:

11/9/2006 9:33:15 AM

Verdict: PASS

Temperature: 22°C

Air Pressure: 1013 hPa

Relative Humidity: 48 % | Power Supply: 120 VAC

Remarks: 802.11b/g + licenced

ASSIGNED FREQUENCY RANGE:

INVESTIGATED FREQUENCY RANGE:

Table 8.3.2 Spurious emission test results

2400-2483.5 MHz
0.009 — 26500 MHz

DETECTOR USED: Peak
RESOLUTION BANDWIDTH: 100 kHz
VIDEO BANDWIDTH: 300 kHz
MODULATION: QAM
MODULATING SIGNAL: PRBS
BIT RATE: 1 Mbps
TRANSMITTER OUTPUT POWER SETTINGS: Maximum
Frequency, Spurious emission, Emission at carrier, Attenuation below carrier, Limit, Margin, Verdict
MHz dBm dBm dBc dBc dB*
No spurious emissions were found Pass

*- Margin = Attenuation below carrier — specification limit.

Reference numbers of test equipment used

[ HL2254

HL 2780 |

Full description is given in Appendix A.
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Report ID: MOBRAD_FCC.17196_revl.doc
Date of Issue: 10/19/2006

Test specification:

Section 15.247(c), Conducted spurious emissions

Test procedure:

FR Vol. 62, page 26243, Section 15.247(c)

Test mode:

Compliance

Date & Time:

11/9/2006 9:33:15 AM

Verdict: PASS

Temperature: 22°C

Air Pressure: 1013 hPa

Relative Humidity: 48 % | Power Supply: 120 VAC

Remarks: 802.11b/g + licenced

Plot 8.3.1 The highest emission level within the assigned band at low carrier frequency
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Plot 8.3.2 The highest emission level within the assigned band at mid carrier frequency
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Report ID: MOBRAD_FCC.17196_revl.doc
Date of Issue: 10/19/2006

Test specification:

Section 15.247(c), Conducted spurious emissions

Test procedure:

FR Vol. 62, page 26243, Section 15.247(c)

Test mode:

Compliance

Date & Time:

Verdict: PASS

11/9/2006 9:33:15 AM

Temperature: 22°C

Air Pressure: 1013 hPa Relative Humidity: 48 % | Power Supply: 120 VAC

Remarks: 802.11b/g + licenced

Plot 8.3.3 The highest emission level within the assigned band at high carrier frequency
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Plot 8.3.4 Spurious emission measurements in 9 - 150 kHz range at low carrier frequency
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Report ID: MOBRAD_FCC.17196_revl.doc
Date of Issue: 10/19/2006

Test specification:

Section 15.247(c), Conducted spurious emissions

Test procedure:

FR Vol. 62, page 26243, Section 15.247(c)

Test mode:

Compliance

Date & Time:

Verdict: PASS

11/9/2006 9:33:15 AM

Temperature: 22°C

Air Pressure: 1013 hPa Relative Humidity: 48 % | Power Supply: 120 VAC

Remarks: 802.11b/g + licenced

Plot 8.3.5 Spurious emission measurements in 9 - 150 kHz range at mid carrier frequency

G Agllent  00:37:54 10 Oct 2006 R T
Mkr1 10.1 kHz
Ref 15 dBm Atten 5 dB £1.13 dBm
Peak
Log
10
dB/ DC| Coupled
Offst
203
dB
DI
210
. M
V1 s2 MMWNMMW
$3 FC sy
AA
Start 9 kHz Stop 150 kHz
Res BW 1 kHz VBW 3 kHz Sweep 146.1 ms (401 pts)

Plot 8.3.6 Spurious emission measurements in 9 - 150 kHz range at high carrier frequency

4 Agilent  00:35:27 10 Oct 2006 R T

Mkr1 9.7 kHz
Ref 15 dBm £0.41 dBm
Peak
Log
10
dB/ DC Coupled
Offst
203
dB
DI
21.0
dBm

Atten 5 dB

V1 s2
83 FC

’\ﬁwﬁwwwvw%wwm

Start 9 kHz
Res BW 1 kHz

Stop 150 kHz

VBW 3 kHz Sweep 146.1 ms (401 pts)
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Report ID: MOBRAD_FCC.17196_revl.doc
Date of Issue: 10/19/2006

Test specification:

Section 15.247(c), Conducted spurious emissions

Test procedure:

FR Vol. 62, page 26243, Section 15.247(c)

Test mode: Compliance -
Date & Time: 11/9/2006 9:33:15 AM Verdict: PASS
Temperature: 22°C Air Pressure: 1013 hPa Relative Humidity: 48 % | Power Supply: 120 VAC

Remarks: 802.11b/g + licenced

Plot 8.3.7 Spurious emission measurements in 0.15 - 30 MHz range at low carrier frequency

4 Agilent  00:43:31 10 Oct 2006 BT

Mkr1 150 kHz
Ref 15 dBm Atten 5 dB 59.93 dBm
Peak
Log
10
dB/
Offst
203
dB

210 4
dBm
WWMWWWWWMM

V1 s2
83 FC
AA

Start 150 kHz Stop 30 MHz
#Res BW 10 kHz VBW 30 kHz Sweep 309.3 ms (401 pts)

Plot 8.3.8 Spurious emission measurements in 0.15 - 30 MHz range at mid carrier frequency

4 Agilent  00:46:27 10 Oct 2006 BT

Mkr1 150 kHz
Ref 15 dBm Atten 5 dB £2.17 dBm
Peak
Log
10
dB/
Offst
203
dB
DI
210 1

" WWMWMMMW

V1 s2
83 FC
AA

Start 150 kHz Stop 30 MHz
#Res BW 10 kHz VBW 30 kHz Sweep 309.3 ms (401 pts)
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Report ID: MOBRAD_FCC.17196_revl.doc
Date of Issue: 10/19/2006

Test specification:

Section 15.247(c), Conducted spurious emissions

Test procedure:

FR Vol. 62, page 26243, Section 15.247(c)

Test mode: Compliance -
Date & Time: 11/9/2006 9:33:15 AM Verdict: PASS
Temperature: 22°C Air Pressure: 1013 hPa Relative Humidity: 48 % | Power Supply: 120 VAC

Remarks: 802.11b/g + licenced

Plot 8.3.9 Spurious emission measurements in 0.15 - 30 MHz range at high carrier frequency

4 Agilent  00:47:25 10 Oct 2006 BT

Mkr1 150 kHz
Ref -15 dBm Atten 5 dB £0.85 dBm
Peak
Log
10
dB/
Offst
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dB
D
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" WWWWWWWW
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Start 150 kHz Stop 30 MHz
#Res BW 10 kHz VBW 30 kHz Sweep 309.3 ms (401 pts)

Plot 8.3.10 Spurious emission measurements in 30 - 1000 MHz range at low carrier frequency

i Agilent  00:54:33 10 Oct 2006 BT

Mkr1 881.2 MHz
Ref 15 dBm Atten 5 dB 4,878 dBm
Peak
Log
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dB/
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dB

= WVWM
B | o ontbint ottt o et e A e

V1 s2
83 FC

Start 30 MHz Stop 1 GHz
#Res BW 100 kHz VBW 300 kHz Sweep 100.5 ms (401 pts)
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Report ID: MOBRAD_FCC.17196_revl.doc
Date of Issue: 10/19/2006

Test specification:

Section 15.247(c), Conducted spurious emissions

Test procedure:

FR Vol. 62, page 26243, Section 15.247(c)

Test mode:

Compliance

Date & Time:

Verdict: PASS

11/9/2006 9:33:15 AM

Temperature: 22°C

Air Pressure: 1013 hPa

Relative Humidity: 48 %

| Power Supply: 120 VAC

Remarks: 802.11b/g + licenced

Plot 8.3.11 Spurious emission measurements in 30 - 1000 MHz range at mid carrier frequency

00:52:38 10 Oct 2006

i Adllent R T

Mkr1 881.2 MHz
Ref 15 dBm 5037 dBm
Peak
Log
10
dB/
Offst
203
dB

dBm MW\JWW
ABM | s A i i il deottinpn e Lo b e

V1 s2
83 FC

Atten 5 dB

Start 30 MHz Stop 1 GHz
#Res BW 100 kHz VBW 300 kHz Sweep 100.5 ms (401 pts)

Plot 8.3.12 Spurious emission measurements in 30 - 1000 MHz range at high carrier frequency

i Agilent  00:51:29 10 Oct 2006 R T
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Stop 1 GHz

VBW 300 kHz Sweep 100.5 ms (401 pts)
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Report ID: MOBRAD_FCC.17196_revl.doc
Date of Issue: 10/19/2006

Test specification:

Section 15.247(c), Conducted spurious emissions

Test procedure:

FR Vol. 62, page 26243, Section 15.247(c)

Test mode: Compliance -
Date & Time: 11/9/2006 9:33:15 AM Verdict: PASS
Temperature: 22°C Air Pressure: 1013 hPa Relative Humidity: 48 % | Power Supply: 120 VAC

Remarks: 802.11b/g + licenced

Plot 8.3.13 Spurious emission measurements in 1000 - 2000MHz range at low carrier frequency

4 Agilent  02:10:57 10 Oct 2006 R T

Mkr1 1.9600 GHz
Ref 15 dBm Atten 5 dB 0.192 d
Peak ?“
Log
10
dB/
Offst
203
dB

V1 s2
83 FC

Start 1 GHz Stop 2 GHz
#Res BW 100 kHz VBW 300 kHz Sweep 103.6 ms (401 pts)

Plot 8.3.14 Spurious emission measurements in 1000 - 2000MHz range at mid carrier frequency

“¢ Agilent  0211:50 10 Oct 2006 R T

Mkr1 1.9600 GHz
Ref .15 dBm Atten 5 dB 0.143 d
Peak ?"
Log
10
dB/
Offst
20.3
dB

V1 s2
S3 FC

Start 1 GHz Stop 2 GHz
#Res BW 100 kHz VBW 300 kHz Sweep 103.6 ms (401 pts)

Plot 8.3.15 Spurious emission measurements in 1000 -2000 MHz range at high carrier frequency
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Report ID: MOBRAD_FCC.17196_revl.doc
Date of Issue: 10/19/2006

Test specification:

Section 15.247(c), Conducted spurious emissions

Test procedure:

FR Vol. 62, page 26243, Section 15.247(c)

Test mode:

Compliance

Date & Time:

11/9/2006 9:33:15 AM Verdict: PASS

Temperature: 22°C

Air Pressure: 1013 hPa Relative Humidity: 48 % | Power Supply: 120 VAC

Remarks: 802.11b/g + licenced

4 Agilent  02:12:32 10 Oct 2006 R T

Mkr1 1.9600 GHz

Ref 15 dBm Atten 5 dB 0.156 d
Peak ?“
Log
10
dB/
Offst
203
dB

- T O RO O 1 SO SO A R OV

V1 s2
83 FC

Start 1 GHz Stop 2 GHz
#Res BW 100 kHz VBW 300 kHz Sweep 103.6 ms (401 pts)
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Report ID: MOBRAD_FCC.17196_revl.doc
Date of Issue: 10/19/2006

Test specification:

Section 15.247(c), Conducted spurious emissions

Test procedure:

FR Vol. 62, page 26243, Section 15.247(c)

Test mode: Compliance

Date & Time: 11/9/2006 9:33:15 AM

Verdict: PASS

Temperature: 22°C Air Pressure: 1013 hPa

Relative Humidity: 48 % | Power Supply: 120 VAC

Remarks: 802.11b/g + licenced

Plot 8.3.16 Spurious emission measurements in 2000 - 5000MHz range at low carrier frequency

4 Agilent  02:14:54 10 Oct 2006

R T

Ref 15 dBm
Peak

Atten 5 dB

Mkr1 2.4125 GHz
0.495 dBm

Log
10
dB/
Offst
203
dB

DI
21.0 g
dBm MWMMMW

V1 s2
83 FC

Start 2 GHz
#Res BW 100 kHz

VBW 300 kHz

Stop 5 GHz
Sweep 310.8 ms (401 pts)

Plot 8.3.17 Spurious emission measurements in 2000 - 5000MHz range at mid carrier frequency

W Agilent  02:13:57 10 Oct 2008

R T

Ref .15 dBm
Peak

Atten 5 dB

Mkr1 2.4350 GHz
0.407 dBm

V1 s2
S3 FC

Start 2 GHz
#Res BW 100 kHz

Log ﬁ

10

dB/

Offst

20.3

dB

: vawf/\\,
210 vord
dBm AN o A, Moo ter ]

VBW 300 kHz

Stop 5 GHz
Sweep 310.8 ms (401 pts)

Plot 8.3.18 Spurious emission measurements in 2000 -5000 MHz range at high carrier frequency
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Report ID: MOBRAD_FCC.17196_revl.doc
Date of Issue: 10/19/2006

Test specification: Section 15.247(c), Conducted spurious emissions
Test procedure: FR Vol. 62, page 26243, Section 15.247(c)
Test mode: Compliance .
Date & Time: 11/9/2006 9:33:15 AM Verdict: PASS
Temperature: 22°C Air Pressure: 1013 hPa Relative Humidity: 48 % | Power Supply: 120 VAC
Remarks: 802.11b/g + licenced
s Agilent  02:13:15 10 Oct 2006 R T
Mkr1 2.4575 GHz
Ref -15 dBm Atten 5 dB 0.437 dBm
Peak
Log
10
dB/
Offst
203
dB
DI
dBm WW/\AM
dBm MMMNWM
V1 s2
83 FC
AA
Start 2 GHz Stop 5 GHz
#Res BW 100 kHz VBW 300 kHz Sweep 310.8 ms (401 pts)
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Report ID: MOBRAD_FCC.17196_revl.doc
Date of Issue: 10/19/2006

Test specification:

Section 15.247(c), Conducted spurious emissions

Test procedure:

FR Vol. 62, page 26243, Section 15.247(c)

Test mode: Compliance -
Date & Time: 11/9/2006 9:33:15 AM Verdict: PASS
Temperature: 22°C Air Pressure: 1013 hPa Relative Humidity: 48 % | Power Supply: 120 VAC

Remarks: 802.11b/g + licenced

Plot 8.3.19 Spurious emission measurements in 5000 - 10000MHz range at low carrier frequency

G Agllent 020331 10 Qot 2006 R T

Mkr1 7.7582 GHz
Ref -15 dBm Atten 5 dB -58.87 dBm
Peak
Log
10
dB/
Offst
20.3
dB
DI
21.0

dBm WM‘WWWMW

V1 s2
83 FC

Start5 GHz Stop 10 GHz
#Res BW 100 kHz VBW 300 kHz Sweep 518 ms (401 pts)

Plot 8.3.20 Spurious emission measurements in 5000 - 10000MHz range at mid carrier frequency

i Agilent  02:02:54 10 Oct 2005 FT

Mkr1 7.7587 GHz
Ref .15 dBm Atten 5 dB -58.88 dBm
Peak
Log
10
dB/
Offst
203
dB
DI
21.0

dBm %WWMWWWWWW

V1 Sz
S3 FC

Start5 GHz Stop 10 GHz
#Res BW 100 kHz VBW 300 kHz Sweep 518 ms (401 pts)

Plot 8.3.21 Spurious emission measurements in 5000 -10000 MHz range at high carrier frequency
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Report ID: MOBRAD_FCC.17196_revl.doc
Date of Issue: 10/19/2006

Test specification: Section 15.247(c), Conducted spurious emissions
Test procedure: FR Vol. 62, page 26243, Section 15.247(c)
Test mode: Compliance -
Date & Time: 11/9/2006 9:33:15 AM Verdict: PASS
Temperature: 22°C Air Pressure: 1013 hPa Relative Humidity: 48 % | Power Supply: 120 VAC
Remarks: 802.11b/g + licenced
G- Agilent  02:01:47 10 Oct 2006 R T
Mkr1 7.2250 GHz
Ref -15 dBm Atten 5 dB -57.32 dBm
Peak
Log
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dB/
DOffst
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dB
DI 1
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dBm %M\_
V1 S2
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Start 5 GHz Stop 10 GHz
#Res BW 100 kHz VBW 300 kHz Sweep 518 ms (401 pts)
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Report ID: MOBRAD_FCC.17196_revl.doc
Date of Issue: 10/19/2006

Test specification:

Section 15.247(c), Conducted spurious emissions

Test procedure:

FR Vol. 62, page 26243, Section 15.247(c)

Test mode: Compliance -
Date & Time: 11/9/2006 9:33:15 AM Verdict: PASS
Temperature: 22°C Air Pressure: 1013 hPa Relative Humidity: 48 % | Power Supply: 120 VAC

Remarks: 802.11b/g + licenced

Plot 8.3.22 Spurious emission measurements in 10000 - 26500MHz range at low carrier frequency

4 Agilent  02:04:06 10 Oct 2006 R T

Mkr1 26.05 GHz
Ref 15 dBm Atten 5 dB 54.12 dBm
Peak
Log
10
dB/
Offst
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dB
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Start 10 GHz Stop 26.5 GHz
#Res BW 100 kHz VBW 300 kHz Sweep 1.709 s (401 pts)

Plot 8.3.23 Spurious emission measurements in 10000 - 26500MHz range at mid carrier frequency

W Agilent  02:08:04 10 Oct 2008 E T

Mkr1 25.47 GHz
Ref -15 dBm Atten 5 dB -54.39 dBm
Peak
Log
10
dB/
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203
dB
2 WWM
AL UUURRY APPIPI (ot Tl It M R

V1 s2
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Start 10 GHz Stop 26.5 GHz

#Res BW 100 kHz VBW 300 kHz Sweep 1.709 s (401 pts)

Mo Peak Found

Plot 8.3.24 Spurious emission measurements in 100000 -26500 MHz range at high carrier frequency
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Report ID: MOBRAD_FCC.17196_revl.doc
Date of Issue: 10/19/2006

Test specification:

Section 15.247(c), Conducted spurious emissions

Test procedure:

FR Vol. 62, page 26243, Section 15.247(c)

Test mode:

Compliance

Date & Time:

Verdict: PASS

11/9/2006 9:33:15 AM

Temperature: 22°C

Air Pressure: 1013 hPa Relative Humidity: 48 % | Power Supply: 120 VAC

Remarks: 802.11b/g + licenced

4 Agilent  02:06:44 10 Oct 2006 BT
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Report ID: MOBRAD_FCC.17196_revl.doc
Date of Issue: 10/19/2006

Test specification:

Section 15.247(c), Conducted spurious emissions

Test procedure:

FR Vol. 62, page 26243, Section 15.247(c)

Test mode:

Compliance

Date & Time:

Verdict: PASS

11/9/2006 9:33:15 AM

Temperature: 22°C

Air Pressure: 1013 hPa Relative Humidity: 48 % | Power Supply: 120 VAC

Remarks: 802.11b/g + licenced

Plot 8.3.25 Conducted spurious emission measurements at the 2"! harmonic of low carrier frequency

4 Agilent  01:43:14 10 Oct 2008 E T
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#Res BW 100 kHz VBW 300 kHz Sweep 4 ms (401 pts)

Plot 8.3.26 Conducted spurious emission measurements at the 2" harmonic of mid carrier frequency

4 Agilent  01:44:01 10 Oct 2006 BT
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Report ID: MOBRAD_FCC.17196_revl.doc
Date of Issue: 10/19/2006

Test specification:

Section 15.247(c), Conducted spurious emissions

Test procedure:

FR Vol. 62, page 26243, Section 15.247(c)

Test mode: Compliance -
Date & Time: 11/9/2006 9:33:15 AM Verdict: PASS
Temperature: 22°C Air Pressure: 1013 hPa Relative Humidity: 48 % | Power Supply: 120 VAC

Remarks: 802.11b/g + licenced

Plot 8.3.27 Conducted spurious emission measurements at the 2" harmonic of high carrier frequency

i Agilent  01:38:58 10 Oct 2006 R T
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Plot 8.3.28 Conducted spurious emission measurements at the 3" harmonic of low carrier frequency

i Agilent  01:45:59 10 Oct 2006 BT
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Report ID: MOBRAD_FCC.17196_revl.doc
Date of Issue: 10/19/2006

Test specification:

Section 15.247(c), Conducted spurious emissions

Test procedure:

FR Vol. 62, page 26243, Section 15.247(c)

Test mode: Compliance -
Date & Time: 11/9/2006 9:33:15 AM Verdict: PASS
Temperature: 22°C Air Pressure: 1013 hPa Relative Humidity: 48 % | Power Supply: 120 VAC

Remarks: 802.11b/g + licenced

Plot 8.3.29 Conducted spurious emission measurements at the 3" harmonic of mid carrier frequency

4 Agilent  01:48:16 10 Oct 2006 BT
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Plot 8.3.30 Conducted spurious emission measurements at the 3" harmonic of high carrier frequency

4 Agilent  01:49:35 10 Oct 2006 BT
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Date of Issue: 10/19/2006

wi Report ID: MOBRAD_FCC.17196_revl.doc
i
|

HMESTALN LABTRATDRIES

Test specification: Section 15.247(c), Conducted spurious emissions

Test procedure: FR Vol. 62, page 26243, Section 15.247(c)

Test mode: Compliance -

Date & Time: 11/9/2006 2:07:26 PM Verdict: PASS
Temperature: 22°C Air Pressure: 1013 hPa Relative Humidity: 48 % | Power Supply: 120 VAC
Remarks: according to part 22/24

8.4

8.4.1

8.4.2

8.4.21
8.4.2.2
8.4.2.3
8.4.24

Spurious emissions at RF antenna connector
General
This test was performed to measure spurious emissions at RF antenna connector. Specification test limits are given

in Table 8.4.1.

Table 8.4.1 Spurious emission limits

Frequency*, MHz Attenuation below carrier*, dBc

0.009 — 10" harmonic 43+10logP

* - The above limits applied from the lowest radio frequency generated in the device, without going below 9 kHz up
to the tenth harmonic of the highest fundamental frequency.

** - Spurious emission limit is provided in terms of attenuation below the peak of modulated carrier measured with
the same resolution bandwidth.

Test procedure

The EUT was set up as shown in Figure 8.4.1, energized and its proper operation was checked.
The EUT was adjusted to produce maximum available to end user RF output power.

The highest emission level within the authorized band was measured.

The spurious emission was measured with spectrum analyzer as provided in Table 8.4.2 and associated plots and
referenced to the highest emission level measured within the authorized band.

Figure 8.4.1 Spurious emission test setup

Spectrum
analyzer

EUT

Attenuator »>

v
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HMESTALN LABTRATDRIES

Test specification: Section 15.247(c), Conducted spurious emissions

Test procedure: FR Vol. 62, page 26243, Section 15.247(c)

Test mode: Compliance -

Date & Time: 11/9/2006 2:07:26 PM Verdict: PASS
Temperature: 22°C Air Pressure: 1013 hPa Relative Humidity: 48 % | Power Supply: 120 VAC
Remarks: according to part 22/24

Table 8.4.2 Spurious emission test results

INVESTIGATED FREQUENCY RANGE: 0.009 — 26500 MHz
DETECTOR USED: Peak
VIDEO BANDWIDTH: 2 Resolution bandwidth
MODULATION: DSSS/OFDM
MODULATING SIGNAL: PRBS
BIT RATE: 1 Mbps
TRANSMITTER OUTPUT POWER SETTINGS: Maximum
Frequency, | SA reading, | Attenuator, | Cable loss, RBW, Spgriqus Attenuatiqn Limit, | Margin, f
MHz dBm dB dB KHz em(ljssmn, below carrier, dBc dB* Verdict
Bm dBc
Low carrier frequency
1728375 |  -29.07 | Included | Included | 1000 | -29.07 ] 66.07 | 50.00 | -16.07 | Pass
Mid carrier frequency
1763.025 | 2993 | Included | Included | 1000 | -29.93 ] 66.93 | 50.00 | -16.93 | Pass
High carrier frequency
1787625 |  -31.11 | Included | Included | 1000 |  -31.11 | 68.11 | 50.00 | -18.11 | Pass

*- Margin = Attenuation below carrier — specification limit.
Note: intentional radiators at 800MHz & 1900MHz band range, and at 2.4GHz.

Reference numbers of test equipment used
[ HL1441 | HL1906 | HL2667 [ HL2909 ] [
Full description is given in Appendix A.
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{
HMESTALN LABTRATDRIES

Test specification: Section 15.247(c), Conducted spurious emissions

Test procedure: FR Vol. 62, page 26243, Section 15.247(c)

Test mode: Compliance -

Date & Time: 11/9/2006 2:07:26 PM Verdict: PASS
Temperature: 22°C Air Pressure: 1013 hPa Relative Humidity: 48 % | Power Supply: 120 VAC
Remarks: according to part 22/24

Plot 8.4.1 Spurious emission measurements in 9 - 150 kHz range at low carrier frequency

G Agllent  18:23:57 9 Oct 2006 R T
Mkr1 9.094 kHz
Ref 0 dBm Atten 10 dB -54.77 dBm
Peak
Log
10
dB/ DC Coupled
DI
-13.0
dBm
Mkﬁm U
iy
Sz it
3 FC MWM& sl
i A i anre
Start 9 kHz Stop 150 kHz
#Res BW 1 kHz VBW 3 kHz Sweep 520.3 ms (3535 pts)

e
Plot 8.4.2 Spurious emission measurements in 9 - 150 kHz range at mid carrier frequency

i Agilent  18:24:50 9 Oct 2006 R T

Mkr1 9.166 kHz
Ref 0 dBm Atten 10 dB -55.21 dBm
Peak
Log
10
dB/ DC Coupled

Start 9 kHz Stop 150 kHz
#Res BW 1 kHz VBW 3 kHz Sweep 520.3 ms (3535 pts)
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HMESTALN LABTRATDRIES

Test specification: Section 15.247(c), Conducted spurious emissions

Test procedure: FR Vol. 62, page 26243, Section 15.247(c)

Test mode: Compliance -

Date & Time: 11/9/2006 2:07:26 PM Verdict: PASS
Temperature: 22°C Air Pressure: 1013 hPa Relative Humidity: 48 % | Power Supply: 120 VAC
Remarks: according to part 22/24

Plot 8.4.3 Spurious emission measurements in 9 - 150 kHz range at high carrier frequency

4 Agilent  18:25:25 9 Oct 2006 R T
Mkr1 9.181 kHz
Ref 0 dBm Atten 10 dB -55.97 dBm
Peak
Log
10
dB/ DC Coupled

Start 9 kHz Stop 150 kHz
#Res BW 1 kHz VBW 3 kHz Sweep 520.3 ms (3535 pts)

Plot 8.4.4 Spurious emission measurements in 0.15 - 30 MHz range at low carrier frequency

i Agllent  18:26:49 9 Oct 2006 R T
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Ref 0 dBm Atten 10 dB 60.77 dBm
Peak
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A AA ' il

Start 150 kHz Stop 30 MHz
#Res BW 10 kHz VBW 30 kHz Sweep 344.4 ms (3525 pts)
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HMESTALN LABTRATDRIES

Test specification: Section 15.247(c), Conducted spurious emissions

Test procedure: FR Vol. 62, page 26243, Section 15.247(c)

Test mode: Compliance -

Date & Time: 11/9/2006 2:07:26 PM Verdict: PASS
Temperature: 22°C Air Pressure: 1013 hPa Relative Humidity: 48 % | Power Supply: 120 VAC
Remarks: according to part 22/24

Plot 8.4.5 Spurious emission measurements in 0.15 - 30 MHz range at mid carrier frequency

i Agllent  18:27-39 9 Oct 2006 R T

Mkr1 151.359 kHz
Ref 0 dBm Atten 10 dB 61.87 dBm
Peak
Log
10
dB/ DC Coupled

Start 150 kHz Stop 30 MHz
#Res BW 10 kHz VBW 30 kHz Sweep 344.4 ms (3525 pts)

Plot 8.4.6 Spurious emission measurements in 0.15 - 30 MHz range at high carrier frequency
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Report ID: MOBRAD_FCC.17196_revl.doc

Date of Issue: 10/19/2006

Test specification: Section 15.247(c), Conducted spurious emissions

Test procedure: FR Vol. 62, page 26243, Section 15.247(c)

Test mode: Compliance -

Date & Time: 11/9/2006 2:07:26 PM Verdict: PASS
Temperature: 22°C Air Pressure: 1013 hPa Relative Humidity: 48 % | Power Supply: 120 VAC

Remarks: according to part 22/24

Plot 8.4.7 Spurious emission measurements in 30 - 1000 MHz range at low carrier frequency

4 Agilent  18:30:16 9 Oct 2006

R T
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Atten 30 dB
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15.3 dBm
<

10
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Stop 1 GHz
Sweep 105.3 ms (3519 pts)

Plot 8.4.8 Spurious emission measurements in 30 - 1000 MHz range at mid carrier frequency

4 Agilent  18:31:08 9 Oct 2006
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L
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Stop 1 GHz
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Test specification: Section 15.247(c), Conducted spurious emissions

Test procedure: FR Vol. 62, page 26243, Section 15.247(c)

Test mode: Compliance -

Date & Time: 11/9/2006 2:07:26 PM Verdict: PASS
Temperature: 22°C Air Pressure: 1013 hPa Relative Humidity: 48 % | Power Supply: 120 VAC
Remarks: according to part 22/24

Plot 8.4.9 Spurious emission measurements in 30 - 1000 MHz range at high carrier frequency

i Agilent  18:32:18 9 Oct 2006 R T

Mkr1 875.844 MHz
Ref 20 dBm Atten 30 dB 15.13 dBm
Peak
Log
10
dB/

A AA
Start 30 MHz Stop 1 GHz
#Res BW 100 kHz VBW 300 kHz Sweep 105.3 ms (3519 pts)

e
Plot 8.4.10 Spurious emission measurements in 1000 - 2000MHz range at low carrier frequency

i Agilent  18:36:18 9 Oct 2006 R T
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Test specification: Section 15.247(c), Conducted spurious emissions

Test procedure: FR Vol. 62, page 26243, Section 15.247(c)

Test mode: Compliance -

Date & Time: 11/9/2006 2:07:26 PM Verdict: PASS
Temperature: 22°C Air Pressure: 1013 hPa Relative Humidity: 48 % | Power Supply: 120 VAC
Remarks: according to part 22/24

Plot 8.4.11 Spurious emission measurements in 1000 - 2000MHz range at mid carrier frequency

i Agilent  18:35:29 9 Oct 2006 R T

Mkr1 1.9600 GHz
Ref 10 dBm Atten 20 dB 9.141d
Peak
Log
10
dB/

Start 1 GHz Stop 2 GHz
#Res BW 1 MHz VBW 3 MHz Sweep 4 ms (401 pts)

Plot 8.4.12 Spurious emission measurements in 1000 -2000 MHz range at high carrier frequency
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Test specification: Section 15.247(c), Conducted spurious emissions

Test procedure: FR Vol. 62, page 26243, Section 15.247(c)

Test mode: Compliance -

Date & Time: 11/9/2006 2:07:26 PM Verdict: PASS
Temperature: 22°C Air Pressure: 1013 hPa Relative Humidity: 48 % | Power Supply: 120 VAC
Remarks: according to part 22/24

Plot 8.4.13 Spurious emission measurements in 2000 - 5000MHz range at low carrier frequency

G Agllent  18:38:04 9 Oct 2006 R T
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Plot 8.4.14 Spurious emission measurements in 2000 - 5000MHz range at mid carrier frequency
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Test specification: Section 15.247(c), Conducted spurious emissions

Test procedure: FR Vol. 62, page 26243, Section 15.247(c)

Test mode: Compliance -

Date & Time: 11/9/2006 2:07:26 PM Verdict: PASS
Temperature: 22°C Air Pressure: 1013 hPa Relative Humidity: 48 % | Power Supply: 120 VAC
Remarks: according to part 22/24

Plot 8.4.15 Spurious emission measurements in 2000 -5000 MHz range at high carrier frequency

G Agllent  18:39:36 9 Oct 2006 R T
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Plot 8.4.16 Spurious emission measurements in 5000 - 10000MHz range at low carrier frequency
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Test specification: Section 15.247(c), Conducted spurious emissions

Test procedure: FR Vol. 62, page 26243, Section 15.247(c)

Test mode: Compliance -

Date & Time: 11/9/2006 2:07:26 PM Verdict: PASS
Temperature: 22°C Air Pressure: 1013 hPa Relative Humidity: 48 % | Power Supply: 120 VAC
Remarks: according to part 22/24

Plot 8.4.17 Spurious emission measurements in 5000 - 10000MHz range at mid carrier frequency
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Plot 8.4.18 Spurious emission measurements in 5000 -10000 MHz range at high carrier frequency
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Test specification: Section 15.247(c), Conducted spurious emissions

Test procedure: FR Vol. 62, page 26243, Section 15.247(c)

Test mode: Compliance -

Date & Time: 11/9/2006 2:07:26 PM Verdict: PASS
Temperature: 22°C Air Pressure: 1013 hPa Relative Humidity: 48 % | Power Supply: 120 VAC
Remarks: according to part 22/24

Plot 8.4.19 Spurious emission measurements in 10000 - 26500MHz range at low carrier frequency

G Agllent  18:46:32 9 Oct 2006 R T
Mkr1 25.59 GHz
Ref 10 dBm Atten 20 dB -27.39 dBm
Peak
Log
10
dB/

V1 S2

S3 FC

A AA

Start 10 GHz Stop 26.5 GHz
#Res BW 1 MHz VBW 3 MHz Sweep 165 ms (401 pts)

e
Plot 8.4.20 Spurious emission measurements in 10000 - 26500MHz range at mid carrier frequency

i Agilent  18:46:08 9 Oct 2006 R T

Mkr1 26.34 GHz
Ref 10 dBm Atten 20 dB -26.82 dBm
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Start 10 GHz Stop 26.5 GHz
#Res BW 1 MHz VBW 3 MHz Sweep 165 ms (401 pts)
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Test specification: Section 15.247(c), Conducted spurious emissions

Test procedure: FR Vol. 62, page 26243, Section 15.247(c)

Test mode: Compliance -

Date & Time: 11/9/2006 2:07:26 PM Verdict: PASS
Temperature: 22°C Air Pressure: 1013 hPa Relative Humidity: 48 % | Power Supply: 120 VAC
Remarks: according to part 22/24

Plot 8.4.21 Spurious emission measurements in 100000 -26500 MHz range at high carrier frequency
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Test specification: Section 15.247(c), Conducted spurious emissions

Test procedure: FR Vol. 62, page 26243, Section 15.247(c)

Test mode: Compliance -

Date & Time: 11/9/2006 2:07:26 PM Verdict: PASS
Temperature: 22°C Air Pressure: 1013 hPa Relative Humidity: 48 % | Power Supply: 120 VAC
Remarks: according to part 22/24

Plot 8.4.22 Conducted spurious emission measurements at the 2" harmonic of low carrier frequency 800 band
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Plot 8.4.23 Conducted spurious emission measurements at the 2" harmonic of mid carrier frequency 800 band
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Test specification: Section 15.247(c), Conducted spurious emissions

Test procedure: FR Vol. 62, page 26243, Section 15.247(c)

Test mode: Compliance -

Date & Time: 11/9/2006 2:07:26 PM Verdict: PASS
Temperature: 22°C Air Pressure: 1013 hPa Relative Humidity: 48 % | Power Supply: 120 VAC
Remarks: according to part 22/24

Plot 8.4.24 Conducted spurious emission measurements at the 2" harmonic of high carrier frequency 800 band

G Agllent  18:54:17 9 Oct 2006 R T
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Plot 8.4.25 Conducted spurious emission measurements at the 2"" harmonic of low carrier frequency 1900 band

W Agilent  18:55:28 9 Oct 2006 R T
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Test specification: Section 15.247(c), Conducted spurious emissions

Test procedure: FR Vol. 62, page 26243, Section 15.247(c)

Test mode: Compliance -

Date & Time: 11/9/2006 2:07:26 PM Verdict: PASS
Temperature: 22°C Air Pressure: 1013 hPa Relative Humidity: 48 % | Power Supply: 120 VAC
Remarks: according to part 22/24

Plot 8.4.26 Conducted spurious emission measurements at the 2" harmonic of mid carrier frequency 1900 band

G Agllent  18:56:14 9 Oct 2006 R T
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e
Plot 8.4.27 Conducted spurious emission measurements at the 2" harmonic of high carrier frequency 1900 band
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Test specification: Section 15.247(c), Conducted spurious emissions

Test procedure: FR Vol. 62, page 26243, Section 15.247(c)

Test mode: Compliance -

Date & Time: 11/9/2006 2:07:26 PM Verdict: PASS
Temperature: 22°C Air Pressure: 1013 hPa Relative Humidity: 48 % | Power Supply: 120 VAC
Remarks: according to part 22/24

Plot 8.4.28 Conducted spurious emission measurements at the 3" harmonic of low carrier frequency 800 band

G Agllent  18:58:49 9 Oct 2006 R T
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Ref 10 dBm Atten 20 dB -38.55 dBm
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e
Plot 8.4.29 Conducted spurious emission measurements at the 3" harmonic of mid carrier frequency 800 band
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Test specification: Section 15.247(c), Conducted spurious emissions

Test procedure: FR Vol. 62, page 26243, Section 15.247(c)

Test mode: Compliance -

Date & Time: 11/9/2006 2:07:26 PM Verdict: PASS
Temperature: 22°C Air Pressure: 1013 hPa Relative Humidity: 48 % | Power Supply: 120 VAC
Remarks: according to part 22/24

Plot 8.4.30 Conducted spurious emission measurements at the 3" harmonic of high carrier frequency 800 band
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Plot 8.4.31 Conducted spurious emission measurements at the 3" harmonic of low carrier frequency 1900 band
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Test specification: Section 15.247(c), Conducted spurious emissions

Test procedure: FR Vol. 62, page 26243, Section 15.247(c)

Test mode: Compliance -

Date & Time: 11/9/2006 2:07:26 PM Verdict: PASS
Temperature: 22°C Air Pressure: 1013 hPa Relative Humidity: 48 % | Power Supply: 120 VAC
Remarks: according to part 22/24

Plot 8.4.32 Conducted spurious emission measurements at the 3" harmonic of mid carrier frequency 1900 band
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e
Plot 8.4.33 Conducted spurious emission measurements at the 3" harmonic of high carrier frequency 1900 band
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HERMAOM LABORATORIES
Test specification: Section 15.247(c), Radiated spurious emissions
Test procedure: FR Vol. 62, page 26243, Section 15.247(c) / ANSI C63.4, Section 13.1.4
Test mode: Compliance -
Date & Time: 11/9/2006 10:52:13 AM Verdict: PASS
Temperature: 22°C Air Pressure: 1013 hPa Relative Humidity: 48 % | Power Supply: 120 VAC
Remarks: 802.11 b/g +licensed

8.5

85.1

8.5.2
8.5.2.1
8.5.2.2

8.5.2.3

8.5.3
8.5.3.1
8.5.3.2

8.5.3.3

Field strength of spurious emissions

General

This test was performed to measure field strength of spurious emissions from the EUT. Specification test limits are
given inTable 8.5.1.

Table 8.5.1 Radiated spurious emissions limits

Field strength at 3 m within restricted bands, Attenuation of field
Frequency, MHz dB(uVv/m)* strength of spurious versus
. carrier outside restricted
Peak Quasi Peak Average bands, dBc***
0.009 — 0.090 148.5 - 128.5 NA 128.5 — 108.5**
0.090 — 0.110 NA 108.5 — 106.8** NA
0.110-0.490 126.8 —113.8 NA 106.8 — 93.8**
0.490 — 1.705 73.8 —63.0**
1.705 — 30.0* 69.5 20.0
30 - 88 NA 40.0 NA
88 — 216 43.5
216 — 960 46.0
960 - 1000 54.0
1000 — 10™harmonic 74.0 NA 54.0

*- The limit for 3 m test distance was calculated using the inverse square distance extrapolation factor as follows:
LimS2 = LimS1 + 40 log (S1/S2),

where S1 and S2 — standard defined and test distance respectively in meters.

**- The limit decreases linearly with the logarithm of frequency.

*** - The field strength limits applied from the lowest radio frequency generated in the device, without going below 9
kHz up to the tenth harmonic of the highest fundamental frequency.

Test procedure for spurious emission field strength measurements in 9 kHz to 30 MHz band
The EUT was set up as shown in Figure 7.4.1, energized and the performance check was conducted.

The specified frequency range was investigated with antenna connected to spectrum analyzer/ EMI receiver. To
find maximum radiation the turntable was rotated 360° and the measuring antenna was rotated around its vertical
axis.

The worst test results (the lowest margins) were recorded and shown in the associated plots.

Test procedure for spurious emission field strength measurements above 30 MHz
The EUT was set up as shown in Figure 7.4.2, energized and the performance check was conducted.

The specified frequency range was investigated with antenna connected to spectrum analyzer/ EMI receiver. To
find maximum radiation the turntable was rotated 360°, the measuring antenna height was changed from 1 to 4 m,
its polarization was switched from vertical to horizontal.

The worst test results (the lowest margins) were recorded and shown in the associated plots.
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Report ID: MOBRAD_FCC.17196_revl.doc

Date of Issue: 10/19/2006

Test specification:

Section 15.247(c), Radiated spurious emissions

Test procedure:

FR Vol. 62, page 26243, Section 15.247(c) / ANSI C63.4, Section 13.1.4

Test mode:

Compliance

Date & Time:

11/9/2006 10:52:13 AM

Verdict:

PASS

Temperature: 22°C

Air Pressure: 1013 hPa

Relative Humidity: 48 %

| Power Supply: 120 VAC

Remarks: 802.11 b/g +licensed

Figure 8.5.1 Setup for spurious emission field strength measurements below 30 MHz
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Figure 8.5.2 Setup for spurious emission field strength measurements above 30 MHz

1.5m
rva
A
k3 Test
/, antenna
| fTsoece. F Sttt .
/
i .
4h % Ferrites
Test distance
d
o
Wood N
‘ooden
EUT Test
table Em::na \
3 ] —_ '
5 Flush £
2 mounted S
turn table Ground plane
. 2
Auxilliary Power 22:?;;:?7 J
equipment supply EMI receiver

Page 151 of 215



Report ID: MOBRAD_FCC.17196_revl.doc

| Date of Issue: 10/19/2006

HERMON LABDOREATCORIES
Test specification: Section 15.247(c), Radiated spurious emissions
Test procedure: FR Vol. 62, page 26243, Section 15.247(c) / ANSI C63.4, Section 13.1.4
Test mode: Compliance -
Date & Time: 11/9/2006 10:52:13 AM Verdict: PASS
Temperature: 22°C Air Pressure: 1013 hPa Relative Humidity: 48 % | Power Supply: 120 VAC
Remarks: 802.11 b/g +licensed

Table 8.5.2 Field strength of spurious emissions above 1 GHz within restricted bands

ASSIGNED FREQUENCY: 2400 — 2483.5 MHz
INVESTIGATED FREQUENCY RANGE: 1000 — 25000 MHz
TEST DISTANCE: 3m
MODULATION: QAM
MODULATING SIGNAL: PRBS
BIT RATE: 1 Mbps
DUTY CYCLE: 99 %
TRANSMITTER OUTPUT POWER SETTINGS: Maximum
DETECTOR USED: Peak
RESOLUTION BANDWIDTH: 1000 kHz
TEST ANTENNA TYPE: Double ridged guide
Frequency Antenna Azimuth Peak field strength(VBW=3 MHz) Average field strength(VBW=10 Hz) _
MHz Polarization | 1€19ht. degrees”‘ Measured,| Limit, Margin, |Measured, [Calculated,| Limit, | Margin, | Verdict
m dB(uV/m) |dB(uVv/m)| dB** dB(uV/m) | dB(uV/m) |dB(uV/m)| dB***

Low carrier frequency

2386.20 | v | 10 1 198 | 5633 | 7400 | 673 | 4835 | 4835 | 5400 | -565 | Pass
Mid carrier frequency

No spurious emissions were found | Pass

High carrier frequency
2483.50 | v | 101 170 | 5588 | 7400 | 1812 | 4846 | 4846 | 5400 | -554 | Pass

*- EUT front panel refers to 0 degrees position of turntable.

**- Margin = Measured field strength - specification limit.

***_ Margin = Calculated field strength - specification limit,

where Calculated field strength = Measured field strength + average factor.

Table 8.5.3 Average factor calculation

Transmission pulse Transmission burst Transmission train Average factor,
Duration, ms | Period, ms Duration, ms | Period, ms duration, ms dB
100% duty cycle 0

*- Average factor was calculated as follows

for pulse train shorter than 100 ms: Pulseduration Burst duration

Pulseperiod  Trainduration

Average factor = 20><Iogm[ x Number of burstswithin pulse trai n]

for pulse train longer than 100 ms: Pulseduration Burst duration

Pulse period 100ms

Average factor =20 XIogm[ x Number of burstswithin 100 ms]
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Test specification:

Section 15.247(c), Radiated spurious emissions

Test procedure:

FR Vol. 62, page 26243, Section 15.247(c) / ANSI C63.4, Section 13.1.4

Test mode: Compliance

Date & Time: 11/9/2006 10:52:13 AM

Verdict: PASS

Temperature: 22°C Air Pressure: 1013 hPa

Relative Humidity: 48 % | Power Supply: 120 VAC

Remarks: 802.11 b/g +licensed

Table 8.5.4 Field strength of spurious emissions below 1 GHz within restricted bands

ASSIGNED FREQUENCY:

INVESTIGATED FREQUENCY RANGE:

TEST DISTANCE:

MODULATION:

MODULATING SIGNAL:

BIT RATE:

DUTY CYCLE:

TRANSMITTER OUTPUT POWER SETTINGS:
RESOLUTION BANDWIDTH:

VIDEO BANDWIDTH:

2400 — 2483.5 MHz

0.009 — 1000 MHz

3m

QAM

PRBS

1 Mbps

99 %

Maximum

0.2 kHz (9 kHz — 150 kHz)
9.0 kHz (150 kHz — 30 MHz)
120 kHz (30 MHz — 1000 MHz)
> Resolution bandwidth

TEST ANTENNA TYPE: Active loop (9 kHz — 30 MHz)
Biconilog (30 MHz — 1000 MHz)
AT L, emFi)ssaili)n Measured emissioguaSI pfiar:it Antenna Antenna ;—g;?tlt)al’?l*e Verdict
MHz dB(pV/m)y e ! ! Margin, dB* | polarization | height, m ros—. !
(pv/m) dB(uv/m) g
All frequencies
37.554000 43.38 38.62 40.00 -1.38 V 1.0 273
73.97000 41.45 36.54 40.00 -3.46 V 1.0 94
108.79700 42.27 38.08 43.50 -5.42 V 1.0 90
130.50750 42.41 38.92 43.50 -4.58 V 1.0 264
150.00372 42.03 39.12 43.50 -4.38 V 1.0 0
333.12200 42.40 36.65 46.00 -9.35 H 1.0 82
400.00100 44.59 39.09 46.00 -6.91 H 1.0 145
*- Margin = Measured emission - specification limit.
**- EUT front panel refer to 0 degrees position of turntable.
Table 8.5.5 Restricted bands
MHz MHz MHz MHz MHz GHz
0.09-0.11 8.37625 - 8.38675 73-74.6 399.9-410 2690 - 2900 10.6 - 12.7
0.495 - 0.505 8.41425 - 8.41475 74.8-75.2 608 - 614 3260 - 3267 13.25-134
2.1735 - 2.1905 12.29 - 12.293 108 - 121.94 960 - 1240 3332 - 3339 14.47 - 145
4.125-4.128 12.51975 - 12.52025 123 - 138 1300 - 1427 3345.8 - 3358 15.35-16.2
417725 -4.17775 12.57675 - 12.57725 149.9 - 150.05 1435 - 1626.5 3600 - 4400 17.7-21.4
4.20725 - 4.20775 13.36 - 13.41 156.52475 - 156.52525 1645.5 - 1646.5 4500 - 5150 22.01-23.12
6.215-6.218 16.42 - 16.423 156.7 - 156.9 1660 - 1710 5350 — 5460 23.6-24
6.26775 - 6.26825 16.69475 - 16.69525 162.0125 - 167.17 1718.8 - 1722.2 7250 - 7750 31.2-31.8
6.31175 - 6.31225 16.80425 - 16.80475 167.72-173.2 2200 - 2300 8025 — 8500 36.43 - 36.5
8.291 - 8.294 25.5-25.67 240 - 285 2310 - 2390 9000 - 9200 Above 38.6
8.362 - 8.366 37.5-38.25 322 - 335.4 2483.5 - 2500 9300 - 9500
Reference numbers of test equipment used
HL 0446 HL 0465 HL 0521 HL 0589 HL 0592 HL 0593 HL 0594 HL 0604
HL 1947 HL 1984 HL 2009

Full description is given in Appendix A.
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Report ID: MOBRAD_FCC.17196_revl.doc
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HERMIOM LABOREATORIES

Test specification: Section 15.247(c), Radiated spurious emissions

Test procedure: FR Vol. 62, page 26243, Section 15.247(c) / ANSI C63.4, Section 13.1.4

Test mode: Compliance -

Date & Time: 11/9/2006 10:52:13 AM Verdict: PASS
Temperature: 22°C Air Pressure: 1013 hPa Relative Humidity: 48 % | Power Supply: 120 VAC
Remarks: 802.11 b/g +licensed

Plot 8.5.1 Radiated emission measurements at the low carrier frequency

TEST SITE: Semi anechoic chamber
TEST DISTANCE: 3m
ANTENNA POLARIZATION: Vertical

(@]

ACTY DET: PERK
MERS DOET: FEAE OP AUG
HER £.91175 GOHz
{B5. B8 dBul/m

LOG REF 11B.@ dBuY/m
i@

dBs , rﬂMMM )
Y 7 Vo,

VA 3B
3C FC
RCORR

CENTER 2 412B@ GHz SFAN S8, BA MH:z
RL BIF EW 18P kHz AYG EW 3AB kHz iHWF CE. B msec

Plot 8.5.2 Radiated emission measurements at the low carrier frequency

TEST SITE: Semi anechoic chamber
TEST DISTANCE: 3m
ANTENNA POLARIZATION:  Horizontal

(@)

ACTY DET: PERK
MERS DET: FEAK OF RAWG
MER 2.491385 GHz
{85,496 dEulsm

LOG  REF 11B.8 dBul/m
1B
dBs

Ar
20 o6 A P,

VA 3B
5C FC
RCORR

CENTER 2 4Y412B@ GHz IFAN 3@ BA MHz
RL #IF EW 18R kHz A0 EW 3@ kHz WP CH.B msec
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HERMIOM LABOREATORIES

Test specification: Section 15.247(c), Radiated spurious emissions

Test procedure: FR Vol. 62, page 26243, Section 15.247(c) / ANSI C63.4, Section 13.1.4

Test mode: Compliance -

Date & Time: 11/9/2006 10:52:13 AM Verdict: PASS
Temperature: 22°C Air Pressure: 1013 hPa Relative Humidity: 48 % | Power Supply: 120 VAC
Remarks: 802.11 b/g +licensed

Plot 8.5.3 Radiated emission measurements at the mid carrier frequency

TEST SITE: Semi anechoic chamber
TEST DISTANCE: 3m
ANTENNA POLARIZATION: Vertical

(@]

ACTY DET: PERK
MERS DOET: FEAE OP AUG
HER £.4937E63 GOHz
107,57 dBulsm

LOG REF 11B.@ dBuY/m

1B
dBs
ATH Ml
2@ dE .
pren, ah

ettt o i o T e
VA 3B
SCFC
RCORR
CENTER 2 Y37B@ GHz 3FAN SH.B@ MHz
RL vIF EW 18R kHz UG EW AR kHz SHF @B meec

Plot 8.5.4 Radiated emission measurements at the mid carrier frequency

TEST SITE: Semi anechoic chamber
TEST DISTANCE: 3m
ANTENNA POLARIZATION:  Horizontal

(@)

ACTU DET: PERK
MEAS DET: FEAK OF AWG
MER £.493613 GHz
1BS. B2 dBulsm

LOG REF 11B.@ dBuYsm
1B

dB~
ATH it Y
c@ dE ﬁJ%
Fal it ¢F

WMU ! CWaL W b Pt
VA 3B
SCFLC
RCORR
CENTER 2 437B@ GHz 3FAM SH.BE MHz
RL vlF BW 18R kHz UG BW IAQ kHz SHP 2@ B meec
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| Date of Issue: 10/19/2006

HERMIOM LABOREATORIES

Test specification: Section 15.247(c), Radiated spurious emissions

Test procedure: FR Vol. 62, page 26243, Section 15.247(c) / ANSI C63.4, Section 13.1.4

Test mode: Compliance -

Date & Time: 11/9/2006 10:52:13 AM Verdict: PASS
Temperature: 22°C Air Pressure: 1013 hPa Relative Humidity: 48 % | Power Supply: 120 VAC
Remarks: 802.11 b/g +licensed

Plot 8.5.5 Radiated emission measurements at the high carrier frequency

TEST SITE: Semi anechoic chamber
TEST DISTANCE: 3m
ANTENNA POLARIZATION: Vertical

(@]

ACTY DET: PERK
MERS DOET: FEAE OP AUG
HER £.496375 GOHz
1B5.79 dBulsm

LOG REF 11B.@ dBuY/m

i
%
28 dB ﬂw ,
Pty Jf qx

PRI BT LTI RN R L P
VA SE
it FC
RCORR
CENMTER 2 HEZBHE GHz SFAN S8, BA MH:z
RL  ®IF BW 188 kHz AUG BW 38R kHz SWF £8.0 meec

Plot 8.5.6 Radiated emission measurements at the high carrier frequency

TEST SITE: Semi anechoic chamber
TEST DISTANCE: 3m
ANTENNA POLARIZATION:  Horizontal

(@)

ACTY DET: PERK
MERS DET: FEAK OF RAWG
MER £.43967 [Hz
1B5.78 dEulsm

LOG  REF 11B.8 dBul/m
1B
dBs

2 oo I,

VA 3B
5C FC
RCORR

CENTER £ Y4EZ2BE@ GHz IFAN 3@ BA MHz
RL #IF EW 18R kHz A0 EW 3@ kHz WP CH.B msec
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Report ID: MOBRAD_FCC.17196_revl.doc

Date of Issue: 10/19/2006

Test specification: Section 15.247(c), Radiated spurious emissions

Test procedure: FR Vol. 62, page 26243, Section 15.247(c) / ANSI C63.4, Section 13.1.4

Test mode: Compliance -

Date & Time: 11/9/2006 10:52:13 AM Verdict: PASS
Temperature: 22°C Air Pressure: 1013 hPa Relative Humidity: 48 % | Power Supply: 120 VAC
Remarks: 802.11 b/g +licensed

Plot 8.5.7 Radiated emission measurements from 9 to 150 kHz at the low carrier frequency

TEST SITE: Semi anechoic chamber
TEST DISTANCE: 3m
ANTENNA POLARIZATION: Vertical
INPUTS: 802.11 b/g + licensed
(@]
ACTY DET: PERAK
MEAS DET: FEAK OF AUG
MER 57.2 kHz
B3.37 dBulbsm
LOG  REF 138.8 dBpl/m
T
B ——
5B dB e
h\__‘_\_\_‘_‘_‘—_\_
VR 5B f
50 FC j
ACORR
%w A .J fl !
START 9.8 kH: STOP 15M.8 kHz
RL ®IF BW 1.8 kHz AYG BH 3 kHz SHE 7HB msec

Plot 8.5.8 Radiated emission measurements from 9 to 150 kHz at the mid carrier frequency

TEST SITE: Semi anechoic chamber
TEST DISTANCE: 3m
ANTENNA POLARIZATION: Vertical
INPUTS: 802.11 b/g + licensed
(22
ACTY DET: PERE
MEAS DET: PERE BF AW
MER 7.2 kHr
B2, Y6 dEplsm
LOG  REF 138.@ dBubsm
T
i E—
50 dB e
__"“———___\_
VR 58 f
30 FC ]
HEDRRVDUN¢M?%mJﬁMVﬂ H ) |
LTS S LTV P e
START 9.8 kHz STOP 15@.8 KkHr
BT ®IF BW 1.8 kHz AYG BH 3 kHz SHP 7HB msec
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Report ID: MOBRAD_FCC.17196_revl.doc
Date of Issue: 10/19/2006

Test specification:

Section 15.247(c), Radiated spurious emissions

Test procedure:

FR Vol. 62, page 26243, Section 15.247(c) / ANSI C63.4, Section 13.1.4

Test mode: Compliance

Date & Time: 11/9/2006 10:52:13 AM

Verdict: PASS

Temperature: 22°C Air Pressure: 1013 hPa

Relative Humidity: 48 %

| Power Supply: 120 VAC

Remarks: 802.11 b/g +licensed

Plot 8.5.9 Radiated emission measurements from 9 to 150 kHz at the high carrier frequency

TEST SITE: Semi anechoic chamber
TEST DISTANCE: 3m
ANTENNA POLARIZATION: Vertical
INPUTS: 802.11 b/g + licensed
(@]
ACTY DET: PEREK
MERS DET: PEAK OF AUG
KR S7.2 kHz
B2 .17 dEulsm
LOG REF 13B.@ dEul/m
i@ I
B E—
58 dB T
‘_h_‘_h"‘“———\_
VA SB f
50 FL I/
RCORR
WWMMWMWJ. 4"I fi |
e TRAL L Ll AL
START 9.8 kHz 3TOF 138.8 kHz
EL BIF BH 1.B kHz AVG BHW 3 kHz SHF 7HR meec

Plot 8.5.10 Radiated emission measurements from 0.15 to 30 MHz at the low carrier frequency

ACTY DET:
MERS DET:

Semi anechoic chamber

802.11 b/g + licensed

PERE

FERK OF AUG
MR 178 kHz
E8. 32 dBul/m

TEST SITE:
TEST DISTANCE: 3m
ANTENNA POLARIZATION: Vertical
INPUTS:
(@]
LOD AP 185.8 aBul/n
dBs RH"‘H—\,__H__\
ATH
98 dB 1
A T
VR 5B j l‘ I
SC FC
RCORR M
M,

A LR e R

START 158 kHz
RL BIF BW 3.0 kHz

AYG EW 3@ kHz

STOF 3@ .BE MH:z
SHF £.43 eec
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Report ID: MOBRAD_FCC.17196_revl.doc
Date of Issue: 10/19/2006

Test specification:

Section 15.247(c), Radiated spurious emissions

Test procedure:

FR Vol. 62, page 26243, Section 15.247(c) / ANSI C63.4, Section 13.1.4

Test mode: Compliance

Date & Time:

11/9/2006 10:52:13 AM

Verdict: PASS

Temperature: 22°C

Air Pressure: 1013 hPa

Relative Humidity: 48 %

| Power Supply: 120 VAC

Remarks: 802.11 b/g +licensed

Plot 8.5.11 Radiated emission measurements from 0.15 to 30 MHz at the mid carrier frequency

TEST SITE: Semi anechoic chamber
TEST DISTANCE: 3m
ANTENNA POLARIZATION: Vertical
INPUTS: 802.11 b/g + licensed
(@]
ACTY DET: PEREK
MERS DET: PEAK OF AUG
MKR 178 kHz
EE. 41 dEulsm
%SD REF 183.8 dBul/m
dE~s RH"‘H—\,__H__\
ATH
18 dB 1
g T
VR 3B H fa %
SCOFC
RCORR
b M ) "
ob P E LT

START 158 kHz
RL BIF BW 3.0 kHz

3T0F 34,08 MH:z

AYG EW 3@ kHz iWF £.43 sec

Plot 8.5.12 Radiated emission measurements from 0.15 to 30 MHz at the high carrier frequency

TEST SITE: Semi anechoic chamber
TEST DISTANCE: 3m
ANTENNA POLARIZATION: Vertical
INPUTS: 802.11 b/g + licensed
(@]
ACTY DET: PEREK
MERS DET: FEAK OF AUG
MKR 178 kHz
E7. B4 dEulsm
%SD REF 183.8 dBul/m
dE~s RH"‘H—\,__H__\
ATH
I8 dB 1
) T
VA :B QN
kil
S0 FL
RCORR a8
M\"‘%n Mol b
e oy P o et bt

START 158 kHz
RL BIF BW 3.0 kHz

AYG EW 3@ kHz

iH

3T0F 34,08 MH:z

.43 eec
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HERMIOM LABOREATORIES

Report ID: MOBRAD_FCC.17196_revl.doc

Date of Issue: 10/19/2006

Test specification: Sec

tion 15.247(c), Radiated spurious emissions

Test procedure:

FR Vol. 62, page 26243, Section 15.247(c) / ANSI C63.4, Section 13.1.4

Test mode:

Compliance

Date & Time:

11/9/2006 10:52:13 AM

Verdict:

PASS

Temperature: 22°C

Air Pressure: 1013 hPa

Relative Humidity: 48 %

| Power Supply: 120 VAC

Remarks: 802.11 b/g +licensed

Plot 8.5.13 Radiated emission measurements from 30 to 1000 MHz at the low carrier frequency

TEST SITE: Semi anechoic chamber
TEST DISTANCE: 3m
ANTENNA POLARIZATION: Vertical and Horizontal
INPUTS: 802.11 b/g + licensed
(@]
ACTY DET: PERAK
MEAS DET: FEAK OF AUG
MER BA1.1 MHz
84,82 dBulsm
LOG REF 6.9 dBuism
1|
dBs
ATH [
10 dE Ml RN N ! o
YT Y, RN
VR 5B
SCFC
ACORR
START 3@ @ MHz STOF 1.@ARA GHz
RL IF BH 120 kHz AVG BW 3@8 kHz SHP JB3 meec

Note: 881 MHz carrier frequency of Cellular module

Plot 8.5.14 Radiated emission measurements from 30 to 1000 MHz at the mid carrier frequency

TEST SITE: Semi anechoic chamber
TEST DISTANCE: 3m
ANTENNA POLARIZATION: Vertical and Horizontal
INPUTS: 802.11 b/g + licensed
(@)
ACTY DET: FERAK
MEAS DET: FEAK OF AUG
MER BA1.1 MHz
94,92 dBulsm
LOC REF BA.@ dBulsm
1|
dBs
ATH [
1B dE t"h.g\m \,L"' ! | Al |
T T g,/
VR 5B
5C FC
ACORR
START 3@ @ MHz STOF 1.@ARA GHz
RL IF BH 120 kHz AUG BW 3@8 kHz SWP 983 msec

Note: 881 MHz carrier frequency of Cellular module
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HERMIOM LABOREATORIES

Report ID: MOBRAD_FCC.17196_revl.doc
Date of Issue: 10/19/2006

Test specification:

Section 15.247(c), Radiated spurious emissions

Test procedure:

FR Vol. 62, page 26243, Section 15.247(c) / ANSI C63.4, Section 13.1.4

Test mode:

Compliance

Date & Time:

11/9/2006 10:52:13 AM

Verdict: PASS

Temperature: 22°C

Air Pressure: 1013 hPa

Relative Humidity: 48 %

| Power Supply: 120 VAC

Remarks: 802.11 b/g +licensed

Plot 8.5.15 Radiated emission measurements from 30 to 1000 MHz at the high carrier frequency

TEST SITE: Semi anechoic chamber
TEST DISTANCE: 3m
ANTENNA POLARIZATION: Vertical and Horizontal
INPUTS: 802.11 b/g + licensed
(2]
ACTU DET: PERE
MEAS DET: PEAK OF AUG
MKR BA1.1 MHz
84,52 dBulsim
LOG REF BA.@ oBubsm
18
B
A f
18 dE n\"\\ A N ! | i ™1
' *f\wwv‘]’ L -
UR 3B
50 FC
RCORR

START 3@ B MHz
RL

IF BW 128 kHz

STOF 1.@BBA GHz

AUG BW 38R kHz SHP JH3 meec

Note: 881 MHz carrier frequency of Cellular module

Plot 8.5.16 Radiated emission measurements from 1000 to 2350 MHz at the low carrier frequency

TEST SITE:
TEST DISTANCE:
ANTENNA POLARIZATION:

Semi anechoic chamber
3m
Vertical and Horizontal

INPUTS: 802.11 b/g + licensed
DETECTOR: Peak
(@]
ACTU DET: PLRE
MERS DET: FERK OF AWQG
MKR 1.959 GHz
9 BA dEplsm
LOG  REF 88.0 dBuW/m PREANF 0N
1B
dB~
RTH
18 dE
A M‘I\M)J‘V‘M i R
DL [ty
4.4
dBpb/
VA 3B
SCFL
RCORR

STRRT 1.@E8@ CHz
RL

®wIF EH 1.B MHz

3T0F £.338 OHz

AVG BH 3 MHz SHRE B27.8 meec

Note: 1960 MHz — intended emission of PCS module, 1763 MHz — second harmonic of CELL module
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| Date of Issue: 10/19/2006

HERMIOM LABOREATORIES

Test specification: Section 15.247(c), Radiated spurious emissions

Test procedure: FR Vol. 62, page 26243, Section 15.247(c) / ANSI C63.4, Section 13.1.4

Test mode: Compliance -

Date & Time: 11/9/2006 10:52:13 AM Verdict: PASS
Temperature: 22°C Air Pressure: 1013 hPa Relative Humidity: 48 % | Power Supply: 120 VAC
Remarks: 802.11 b/g +licensed

Plot 8.5.17 Radiated emission measurements from 1000 to 2350 MHz at the low carrier frequency

TEST SITE: Semi anechoic chamber
TEST DISTANCE: 3m
ANTENNA POLARIZATION: Vertical and Horizontal
INPUTS: 802.11 b/g + licensed
DETECTOR: Average

(@]

ACTY DET: PERK

MERS DET: FEAK OF RUG
HER 1.3BC GHz
B3.19 dBulsm

LOG REF 8@.8 dBulsm
i@

dBs
ATH
1B dE

DL TS B—S—
4.8
dEpls
VA SE
3L FC
RCORR

START 1.@HE GHz 3T0F £.338 (Hz
RL BIF EW 1.0 MHz FAVG BH 38 kH:z SHF 133 msec

(@]

ACTY DET: PERK

MERS DET: FEAK OF RAWG
MER 1.3B2 GHz
98,65 dEulsm

LOG REF B6.8 dBulsm PRERMP 0N
1B
dBs
ATH
18 dE

oL

ET
P Ty NN AN ER Do s
VR 5B
5C FC
ACORR

STRET 1.@EB OHz 3T0F £.3538 COHz
kT ®IF BW 1.0 MHz RALG BM 1 kH:z SHF 4.B5 sec

Note: 1960 MHz — intended emission of PCS module, 1763 MHz — second harmonic of CELL module
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HERMIOM LABOREATORIES

Report ID: MOBRAD_FCC.17196_revl.doc
Date of Issue: 10/19/2006

Test specification:

Section 15.247(c), Radiated spurious emissions

Test procedure:

FR Vol. 62, page 26243, Section 15.247(c) / ANSI C63.4, Section 13.1.4

Test mode:

Date & Time:

Compliance Verdict:

PASS

Temperature: 22°C

11/9/2006 10:52:13 AM
Air Pressure: 1013 hPa Relative Humidity: 48 %

| Power Supply: 120 VAC

Remarks: 802.11 b/g +licensed

Plot 8.5.18 Radiated emission measurements from 2350 to 2390 MHz at the low carrier frequency

TEST SITE

TEST DISTANCE:
ANTENNA POLARIZATION:

INPUTS:

DETECTOR:

Semi anechoic chamber
3m

Vertical and Horizontal
802.11 b/g + licensed
Peak

(@5 B9:81:83 SEP 26, COWE

ACTY DET:
MEARS DET:

PERK
PEAK QF AVG
MER 2.38E2D GHz
36.33 dBuplsm

L0G
18

dB/
#ATH
B di

REF 70.8 dBpl/m PREAMP ON

v

VA BB
SC FC
ACORR

START ©.35P8@A [Hz
RL 1IF EW 1.8 MH:z

STOP 2. 39080 GHz

AUG BW 3 MHz SWF 2B.8 meec

Plot 8.5.19 Radiated emission measurements from 2350 to 2390 MHz at the low carrier frequency

TEST SITE:

TEST DISTANCE:
ANTENNA POLARIZATION:

INPUTS:

DETECTOR:

Semi anechoic chamber
3m

Vertical and Horizontal
802.11 b/g + licensed
Average

[#3) B3:82:87 SEP £6, 2@AE

ACTY DET:
MEAS DET:

PEREK
FERK OF AVG
MKR 2 3BEHR CHz
48.35 dBul/m

LOG
18

dB/
HATH
A dB

REF 7@0.8 dBulsa PREAMP 0N

DL

54.8
dBul/
VA 5B
SC FC
ACORR

STRRT ©£.35068 CHz
RL #IF BEW 1.8 MHz

STOP 2.39PAR CHz

$AVC BW 18 Hz SHP 12,8 eec
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| Date of Issue: 10/19/2006

HERMIOM LABOREATORIES

Test specification: Section 15.247(c), Radiated spurious emissions

Test procedure: FR Vol. 62, page 26243, Section 15.247(c) / ANSI C63.4, Section 13.1.4

Test mode: Compliance -

Date & Time: 11/9/2006 10:52:13 AM Verdict: PASS
Temperature: 22°C Air Pressure: 1013 hPa Relative Humidity: 48 % | Power Supply: 120 VAC
Remarks: 802.11 b/g +licensed

Plot 8.5.20 Radiated emission measurements from 1000 to 2390 MHz at the mid carrier frequency

TEST SITE: Semi anechoic chamber
TEST DISTANCE: 3m
ANTENNA POLARIZATION: Vertical and Horizontal
INPUTS: 802.11 b/g + licensed
DETECTOR: Peak

(]

RCTY DET: PERAK

MEAS DOET: FEAK GOF AYG
MER 1.8953 GHz
52,66 dEplsm

LOG  REF 88.8 dEulsm FREANF 0N

START 1.@@@ GOHz STOP ©.338 GHz
RL ®IF BW 1.8 MHz AUG BW 3 MHz SWP B7.B meec

Note: 1960 MHz — intended emission of PCS module, 1763 MHz — second harmonic of CELL module

Plot 8.5.21 Radiated emission measurements from 1000 to 2390 MHz at the mid carrier frequency

TEST SITE: Semi anechoic chamber
TEST DISTANCE: 3m
ANTENNA POLARIZATION: Vertical and Horizontal
INPUTS: 802.11 b/g + licensed
DETECTOR: Average

(@3]

RCTY DET: PERK

MEAS DET: FERAK QF AYG
MER 1,967 GHz
92,56 dBulW/m

LOG REF 8.8 dEulsm PREAMF ON
1B
dBs
ATH
10 dE

oL R
gy.a W'\_INJL‘\“W

dEpls
VA 3B
SC FC
ACORR

START 1.@@0 GHz STOP £.39@ CHz
RL ®»IF EW 1.8 MHz RAVG BW 3@ kHz SHP 133 meec

Note: 1960 MHz — intended emission of PCS module, 1763 MHz — second harmonic of CELL module
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HERMIOM LABOREATORIES

Test specification: Section 15.247(c), Radiated spurious emissions

Test procedure: FR Vol. 62, page 26243, Section 15.247(c) / ANSI C63.4, Section 13.1.4

Test mode: Compliance -

Date & Time: 11/9/2006 10:52:13 AM Verdict: PASS
Temperature: 22°C Air Pressure: 1013 hPa Relative Humidity: 48 % | Power Supply: 120 VAC
Remarks: 802.11 b/g +licensed

Plot 8.5.22 Radiated emission measurements from 1000 to 2390 MHz at the high carrier frequency

TEST SITE: Semi anechoic chamber
TEST DISTANCE: 3m
ANTENNA POLARIZATION: Vertical and Horizontal
INPUTS: 802.11 b/g + licensed
DETECTOR: Peak

(2]

ACTY DET: PERE

MEARS DET: FERK OF AUG
MER 1,353 GHz
2.4 dBul/m

LOG  REF 84.8 oBul/m PREAMF 0N
i@

dE~
ATH
16 dE

oL (SR PRI S
0.4
dEpl s
VA 5B
SCFC
ACORR

START 1. @88 GHr STOF £.3598 CHr
RL ®IF EHW 1.B MHz AVG BH 3 MHz WP E7.B meec

Note: 1960 MHz — intended emission of PCS module, 1763 MHz — second harmonic of CELL module

Plot 8.5.23 Radiated emission measurements from 1000 to 2390 MHz at the high carrier frequency

TEST SITE: Semi anechoic chamber
TEST DISTANCE: 3m
ANTENNA POLARIZATION: Vertical and Horizontal
INPUTS: 802.11 b/g + licensed
DETECTOR: Average

(@]

ACTY DET: PERK

MERS DET: FERE 0P AUG
MER 1,363 GHz
82,02 dBulim

LOG  REF 88.8 dBulsm FREANF 0N
1B

dBs
ATH
1@ di

START 1_@B@ GHz STOF £.398 (Hz
AL ®IF EW 1.0 MHz BAVG BW 3@ kH:z SHP 133 meac

Note: 1960 MHz — intended emission of PCS module, 1763 MHz — second harmonic of CELL module
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Report ID: MOBRAD_FCC.17196_revl.doc
Date of Issue: 10/19/2006

Test specification: Section 15.247(c), Radiated spurious emissions

Test procedure: FR Vol. 62, page 26243, Section 15.247(c) / ANSI C63.4, Section 13.1.4

Test mode: Compliance -

Date & Time: 11/9/2006 10:52:13 AM Verdict: PASS
Temperature: 22°C Air Pressure: 1013 hPa Relative Humidity: 48 % | Power Supply: 120 VAC
Remarks: 802.11 b/g +licensed

Plot 8.5.24 Radiated emission measurements from 2483.5 to 2500 MHz at the low carrier frequency

TEST SITE: Semi anechoic chamber
TEST DISTANCE: 3m
ANTENNA POLARIZATION: Vertical and Horizontal
INPUTS: 802.11 b/g + licensed
DETECTOR: Peak
)
ACTY DET: PEAE
MEAS OET: FEAK OF RAWG
MER 2.49946 OHz
54,84 dBplsm
IIED REF 8.8 dBul/m FREAMF 0N
dBs
ATH
1@ dE
[APR PREEPE PRIV ENCRRRIE E R i S &
oL
4.8
dBuls
VR 5B
50 FC
ACORR

START 2.4HB3I3@ GHz

AL w1F BW 1.8 MHz AUG EBW 3 MHz

STOP . 5@HAA CHz
SWP EA.B msec

Plot 8.5.25 Radiated emission measurements from 2483.5 to 2500 MHz at the low carrier frequency

TEST SITE:

TEST DISTANCE:
ANTENNA POLARIZATION:
INPUTS:

DETECTOR:

(@]

Semi anechoic chamber

3m

Vertical and Horizontal

802.11 b/g + licensed
Average

ACTY DET: PERK
MERS DET: FEAK OPF RAUG

LOG  REF 8.8 dEplsm

ik

HkR E£.496E68 OHz
Y5.35 dBplim

PRERMP 0N

dBs

ATH
1@ dE

DL

4.4

dEpb/

VA SB
SCFE
RCORR

START 2.4B3IS@ GHz

AL ®#1F BW 1.B MHz #AVG BW 38 kHz

STOF 2. 58HBA CHz
SWP CA.B meec
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HERMIOM LABOREATORIES

Report ID: MOBRAD_FCC.17196_revl.doc

Date of Issue: 10/19/2006

Test specification:

Section 15.247(c), Radiated spurious emissions

Test procedure:

FR Vol. 62, page 26243, Section 15.247(c) / ANSI C63.4, Section 13.1.4

Test mode: Compliance

Date & Time:

11/9/2006 10:52:13 AM

Verdict:

PASS

Temperature: 22°C

Air Pressure: 1013 hPa

Relative Humidity: 48 %

| Power Supply: 120 VAC

Remarks: 802.11 b/g +licensed

Plot 8.5.26 Radiated emission measurements from 2483.5 to 2500 MHz at the mid carrier frequency

TEST SITE:

TEST DISTANCE:
ANTENNA POLARIZATION:
INPUTS:

DETECTOR:

)

LOG
1

REF BA.8 dEulsm

Semi anechoic chamber
3m

Vertical and Horizontal
802.11 b/g + licensed
Peak

RCTY DET:
MERS DET:

FERAK
FERK QP RYG
HER 2. 48424 COHz
55,67 dBplsm

FREANF 0N

START 2.4HB3I3@ GHz
RL

w1F BW 1.8 MHz

STOF . 5AHBA CHz

AUG BHW 3 MHz SWP EA.B msec

Plot 8.5.27 Radiated emission measurements from 2483.5 to 2500 MHz at the mid carrier frequency

TEST SITE: Semi anechoic chamber
TEST DISTANCE: 3m
ANTENNA POLARIZATION: Vertical and Horizontal
INPUTS: 802.11 b/g + licensed
DETECTOR: Average
(@]
ACTY DET: PERE
MEAS OET: FEAE OF RUG
KR 2,498488 OHz
Y7 46 dBplim
LOG REF 8@.@ dBuls/m FREAMP 0N
18
dBr
ATH
18 dE
oL RV [T SPA PIP N WRPNRI S W PR TCE PP PP
5Y. 8
dEpb/
UR 5B
50 FC
RCORR

START 2.4B3IS@ GHz
RL

®#1F BW 1.B MHz

STOF 2. 5@HBA CHz
SH

BAVG EW 38 kHz P CA.B meec
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HERMIOM LABOREATORIES

Report ID: MOBRAD_FCC.17196_revl.doc
Date of Issue: 10/19/2006

Test specification: Section 15.247(c), Radiated spurious emissions

Test procedure: FR Vol. 62, page 26243, Section 15.247(c) / ANSI C63.4, Section 13.1.4

Test mode: Compliance -

Date & Time: 11/9/2006 10:52:13 AM Verdict: PASS
Temperature: 22°C Air Pressure: 1013 hPa Relative Humidity: 48 % | Power Supply: 120 VAC
Remarks: 802.11 b/g +licensed

Plot 8.5.28 Radiated emission measurements from 2483.5 to 2500 MHz at the high carrier frequency

TEST SITE:
TEST DISTANCE:

ANTENNA POLARIZATION:

INPUTS:
DETECTOR:

Semi anechoic chamber
3m

Vertical and Horizontal
802.11 b/g + licensed
Peak

(#&] B3:34:24 SEP BG. 2006

LOG
18

dBs
#ATH
@ db

WA SB
sCFC
ACORR

STRART 2.40350 OH:z

RL

ACTY DET: PERAK
MEAS DET: PEAK GF AWD
MKR 2.48350 GHz
55.88 dBuW/m

REF 78.8 dBpbr/m PREAMP DN

k""\“

STOP 2.5HAAR GHz

#IF BW 1.8 MHz tAUG BW 3 MHz SHP 28,8 meec

Plot 8.5.29 Radiated emission measurements from 2483.5 to 2500 MHz at the high carrier frequency

TEST SITE:
TEST DISTANCE:

ANTENNA POLARIZATION:

INPUTS:
DETECTOR:

Semi anechoic chamber
3m

Vertical and Horizontal
802.11 b/g + licensed
Average

(03] 09:35: 14 SEF £6. 2066

LOG
16

dB s
#ATH
A dB

oL
54.4
dBuls
WA 5B
SC IC
ACORR

STRART 2.4B35H COHz

RL

ACTY DET: PEAK
MEAS DET: PEAK QF ALG
MKR 2.H8358 GHz
48.46 dBulsm

REF 78.8 dBplrm PREAMP 0N

STOP 2.58BAR CHz

#IF BW 1.8 MHz #AVG BM 18 Hz SHP 5.88  sec
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Report ID: MOBRAD_FCC.17196_revl.doc

| Date of Issue: 10/19/2006

HERMIOM LABOREATORIES

Test specification: Section 15.247(c), Radiated spurious emissions

Test procedure: FR Vol. 62, page 26243, Section 15.247(c) / ANSI C63.4, Section 13.1.4

Test mode: Compliance -

Date & Time: 11/9/2006 10:52:13 AM Verdict: PASS
Temperature: 22°C Air Pressure: 1013 hPa Relative Humidity: 48 % | Power Supply: 120 VAC
Remarks: 802.11 b/g +licensed

Plot 8.5.30 Radiated emission measurements from 2500 to 2900 MHz at the low carrier frequency

TEST SITE: Semi anechoic chamber
TEST DISTANCE: 3m
ANTENNA POLARIZATION: Vertical and Horizontal
INPUTS: 802.11 b/g + licensed
DETECTOR: Peak

)

ACTY DET: PERK
MERS DET: FERK GF RYG
MR 2.7858 CHz
57,86 dBplsm

LOG  REF 88.8 dEulsm FREANF 0N
1

START 2.5@EE CHr ST0F C.96BA COHr
RT w1F BW 1.8 MHz AUG EBW 3 MHz SHWP PA.B meec

Plot 8.5.31 Radiated emission measurements from 2500 to 2900 MHz at the low carrier frequency

TEST SITE: Semi anechoic chamber
TEST DISTANCE: 3m
ANTENNA POLARIZATION: Vertical and Horizontal
INPUTS: 802.11 b/g + licensed
DETECTOR: Average

(@]

ACTY DET: PERK
MERS DET: FERE OF RUG
HKR 2.37BA OHz
YB8.57 dEplim

LOCG REF S8.8 dEulsm PRERMP 0N
1B
dBs
ATH
1@ dE

oL R
4.4
dEpb/
VA 5B
SCFC
RCORR

START 2.5HBE GHr ST0F 2.96RA COH:
RT ®#1F BW 1.B MHz #AVG BW 38 kHz SHP 8. B msec
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HERMIOM LABOREATORIES

Report ID: MOBRAD_FCC.17196_revl.doc
Date of Issue: 10/19/2006

Test specification:

Section 15.247(c), Radiated spurious emissions

Test procedure:

FR Vol. 62, page 26243, Section 15.247(c) / ANSI C63.4, Section 13.1.4

Test mode:

Date & Time:

Compliance Verdict:

11/9/2006 10:52:13 AM PASS

Temperature: 22°C

Air Pressure: 1013 hPa

Relative Humidity: 48 %

| Power Supply: 120 VAC

Remarks: 802.11 b/g +licensed

Plot 8.5.32 Radiated emission measurements from 2500 to 2900 MHz at the mid carrier frequency

TEST SITE: Semi anechoic chamber
TEST DISTANCE: 3m
ANTENNA POLARIZATION: Vertical and Horizontal
INPUTS: 802.11 b/g + licensed
DETECTOR: Peak
)
ACTY DET: PEAE
MEAS OET: FEAK OF RAWG
MKR 2.395@ OHz
56,68 dEplsm
IIED REF 8.8 dBul/m FREAMF 0N
dBs
ATH
1@ dE
L R i i
oL
4.8
dBuls
VR 5B
50 FC
ACORR

START 2.5@EE CHr

AL w1F BW 1.8 MHz

ST0F ©.98BA OHz

AUG BHW 3 MHz SWP EA.B msec

Plot 8.5.33 Radiated emission measurements from 2500 to 2900 MHz at the mid carrier frequency

TEST SITE: Semi anechoic chamber
TEST DISTANCE: 3m
ANTENNA POLARIZATION: Vertical and Horizontal
INPUTS: 802.11 b/g + licensed
DETECTOR: Average
(@]
ACTY DET: PERE
MEAS OET: FEAE OF RUG
KR 2.3ABA OHz
Y8.E3 dBplim
LOG REF 8@.@ dBuls/m FREAMP 0N
18
dBr
ATH
18 dE
oL T T B e e et Ly
5Y. 8
dEpb/
UR 5B
50 FC
RCORR

START 2.5HBE GHr

AL ®#1F BW 1.B MHz

STOF 2.98BA OHz
SH

BAVG EW 38 kHz P Y4B meec
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Report ID: MOBRAD_FCC.17196_revl.doc

| Date of Issue: 10/19/2006

HERMIOM LABOREATORIES

Test specification: Section 15.247(c), Radiated spurious emissions

Test procedure: FR Vol. 62, page 26243, Section 15.247(c) / ANSI C63.4, Section 13.1.4

Test mode: Compliance -

Date & Time: 11/9/2006 10:52:13 AM Verdict: PASS
Temperature: 22°C Air Pressure: 1013 hPa Relative Humidity: 48 % | Power Supply: 120 VAC
Remarks: 802.11 b/g +licensed

Plot 8.5.34 Radiated emission measurements from 2500 to 2900 MHz at the high carrier frequency

TEST SITE: Semi anechoic chamber
TEST DISTANCE: 3m
ANTENNA POLARIZATION: Vertical and Horizontal
INPUTS: 802.11 b/g + licensed
DETECTOR: Peak

)

ACTY DET: PERK
MERS DET: FERK GF RYG
MR 2.75B@ CHz
56,74 dBplsm

LOG  REF 88.8 dEulsm FREANF 0N
1

START 2.5@EE CHr ST0F C.96BA COHr
AL w1F BW 1.8 MHz AUG EBW 3 MHz SHWP PA.B meec

Plot 8.5.35 Radiated emission measurements from 2500 to 2900 MHz at the high carrier frequency

TEST SITE: Semi anechoic chamber
TEST DISTANCE: 3m
ANTENNA POLARIZATION: Vertical and Horizontal
INPUTS: 802.11 b/g + licensed
DETECTOR: Average

(@]

ACTY DET: PERK
MERS DET: FERE OF RUG
HKR . 38BA COHz
49,83 dBplim

LOCG REF S8.8 dEulsm PRERMP 0N
1B
dBs
ATH
1@ dE

oL n SN INFRIICYIN R PrrETO S
4.4
dEpb/
VA 5B
SCFC
RCORR

START 2.5HBE GHr ST0F 2.96RA COH:
AL ®#1F BW 1.B MHz #AVG BW 38 kHz SHP 8. B msec
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HERMIOM LABOREATORIES

Report ID: MOBRAD_FCC.17196_revl.doc
Date of Issue: 10/19/2006

Test specification: Section 15.247(c), Radiated spurious emissions

Test procedure: FR Vol. 62, page 26243, Section 15.247(c) / ANSI C63.4, Section 13.1.4

Test mode: Compliance -

Date & Time: 11/9/2006 10:52:13 AM Verdict: PASS
Temperature: 22°C Air Pressure: 1013 hPa Relative Humidity: 48 % | Power Supply: 120 VAC
Remarks: 802.11 b/g +licensed

Plot 8.5.36 Radiated emission measurements from 2900 to 4000 MHz at the low carrier frequency

TEST SITE: Semi anechoic chamber
TEST DISTANCE: 3m
ANTENNA POLARIZATION: Vertical and Horizontal
INPUTS: 802.11 b/g + licensed
DETECTOR: Peak
)
ACTY DET: PEAE
MEAS OET: FEAK OF RAWG
MER 3.B54 CHz
53,82 dBplsm
IIED REF 8.8 dBul/m FREAMF 0N
dBs
ATH
1@ dE
4.8
dBuls
VR 5B
50 FC
ACORR
START 2.9@8E GHz STOP 4. HBA OHz
RL ®IF BW 1.8 NHz AUG BW 3 NHz SWP P2.B meac

Plot 8.5.37 Radiated emission measurements from 2900 to 4000 MHz at the low carrier frequency

TEST SITE: Semi anechoic chamber
TEST DISTANCE: 3m
ANTENNA POLARIZATION: Vertical and Horizontal
INPUTS: 802.11 b/g + licensed
DETECTOR: Average
(@]
ACTY DET: PEAE
MEAS OET: FEAK OF RAWG
MER 3,934 CHz
44,89 dBplsm
%go REF 58.8 oBul/m FREAMP 0N
dBs
ATH
18 dE
0L
Y, g
dEpl s
L
50 FC
ACORE
START 2_.98F GHz STOF Y. BBA OHz
RL ®IF BH 1.8 NHz WAVD BW 3@ kHz SWP {18 nsec
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Report ID: MOBRAD_FCC.17196_revl.doc

| Date of Issue: 10/19/2006

HERMIOM LABOREATORIES

Test specification: Section 15.247(c), Radiated spurious emissions

Test procedure: FR Vol. 62, page 26243, Section 15.247(c) / ANSI C63.4, Section 13.1.4

Test mode: Compliance -

Date & Time: 11/9/2006 10:52:13 AM Verdict: PASS
Temperature: 22°C Air Pressure: 1013 hPa Relative Humidity: 48 % | Power Supply: 120 VAC
Remarks: 802.11 b/g +licensed

Plot 8.5.38 Radiated emission measurements from 2900 to 4000 MHz at the mid carrier frequency

TEST SITE: Semi anechoic chamber
TEST DISTANCE: 3m
ANTENNA POLARIZATION: Vertical and Horizontal
INPUTS: 802.11 b/g + licensed
DETECTOR: Peak

)

ACTY DET: PERK

MERS DET: FERK GF RYG
MER 4.BBA GHz
53,37 dBplsm

LOG  REF 88.8 dEulsm FREANF 0N
1

START 2980 GHr ST0F Y.BBA CHz
AL w1F BW 1.8 MHz AUG EBW 3 MHz SHWP P28 msec

Plot 8.5.39 Radiated emission measurements from 2900 to 4000 MHz at the mid carrier frequency

TEST SITE: Semi anechoic chamber
TEST DISTANCE: 3m
ANTENNA POLARIZATION: Vertical and Horizontal
INPUTS: 802.11 b/g + licensed
DETECTOR: Average

(@)

ACTY DET: PERK

MERS DET: FEAK OF RAWG
MER 3.829 GHz
45,04 dEulsm

LOG REF B6.8 dBulsm PRERMP 0N
1B
dBs
ATH
18 dE

oL
By g e N A MO SIS NI

dEpls
VA 3B
SCFLC
RCORR

STRET 2.388 OHz 3TOF 4.8PE COHz
RL ®IF BW 1.0 MHz RALG BM 3@ kH:z SHP 118 meec
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Report ID: MOBRAD_FCC.17196_revl.doc

| Date of Issue: 10/19/2006

HERMIOM LABOREATORIES

Test specification: Section 15.247(c), Radiated spurious emissions

Test procedure: FR Vol. 62, page 26243, Section 15.247(c) / ANSI C63.4, Section 13.1.4

Test mode: Compliance -

Date & Time: 11/9/2006 10:52:13 AM Verdict: PASS
Temperature: 22°C Air Pressure: 1013 hPa Relative Humidity: 48 % | Power Supply: 120 VAC
Remarks: 802.11 b/g +licensed

Plot 8.5.40 Radiated emission measurements from 2900 to 4000 MHz at the high carrier frequency

TEST SITE: Semi anechoic chamber
TEST DISTANCE: 3m
ANTENNA POLARIZATION: Vertical and Horizontal
INPUTS: 802.11 b/g + licensed
DETECTOR: Peak

)

ACTY DET: PERK

MERS DET: FERK GF RYG
MER 3.89Bl GHz
52,592 dBplsm

LOG  REF 88.8 dEulsm FREANF 0N
1

START 2980 GHr ST0F Y.BBA CHz
AL w1F BW 1.8 MHz AUG EBW 3 MHz SHWP P28 msec

Plot 8.5.41 Radiated emission measurements from 2900 to 4000 MHz at the high carrier frequency

TEST SITE: Semi anechoic chamber
TEST DISTANCE: 3m
ANTENNA POLARIZATION: Vertical and Horizontal
INPUTS: 802.11 b/g + licensed
DETECTOR: Average

)

ACTY DET: PERK

MERS DET: FERK GF RYG
MER 3.B49 (OHz
45,82 dBplim

LOG  REF 88.8 dEulsm FREANF 0N
1

START 2980 GHr STO0F Y.BBA CHz
AL w1F BW 1.8 MHz BAVG EM 3@ kHz SHP 118 meec
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HERMIOM LABOREATORIES

Report ID: MOBRAD_FCC.17196_revl.doc

Date of Issue: 10/19/2006

Test specification:

Section 15.247(c), Radiated spurious emissions

Test procedure:

FR Vol. 62, page 26243, Section 15.247(c) / ANSI C63.4, Section 13.1.4

Test mode:

Compliance

Date & Time:

11/9/2006 10:52:13 AM Verdict:

PASS

Temperature: 22°C

Air Pressure: 1013 hPa

Relative Humidity: 48 %

| Power Supply: 120 VAC

Remarks: 802.11 b/g +licensed

Plot 8.5.42 Radiated emission measurements from 4000 to 6000 MHz at the low carrier frequency

TEST SITE:

TEST DISTANCE:
ANTENNA POLARIZATION:
INPUTS:

)

LOG
1

REF 7d.@ dBulsm

Semi anechoic chamber
3m

Vertical and Horizontal
802.11 b/g + licensed

ACTY DET:
MEAS DET:

PERE

FERE QP AYVD
HER 5.958 GHz
439,47 dEplsm

PRERNP ON

START Y. @BB GHz

RL ®If BEW 1.B MHz

S10F B HBA GHz

RAVG BM 3 MHz SHP YA B msec

Plot 8.5.43 Radiated emission measurements from 4000 to 6000 MHz at the mid carrier frequency

TEST SITE:

TEST DISTANCE:
ANTENNA POLARIZATION:
INPUTS:

)

LOG
18

REF 7d.@ dBulsm

Semi anechoic chamber
3m

Vertical and Horizontal
802.11 b/g + licensed

ACTY DET: PERK

MERS DET: FEAEK OF AVO
HER 5.3B3 GHz
49,59 dBulim

PRERNP 0N

dBs

BATH

@ dE

DL
54.8

dEpls

VA 5B
36 FC
ACORR

START Y. @BE GHz

RL wIF EW 1.8 MHz

ST0F E.HBA (Hz

BRUG BW 3 MHz SHP HA.B msec
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Report ID: MOBRAD_FCC.17196_revl.doc

| Date of Issue: 10/19/2006

HERMIOM LABOREATORIES

Test specification: Section 15.247(c), Radiated spurious emissions

Test procedure: FR Vol. 62, page 26243, Section 15.247(c) / ANSI C63.4, Section 13.1.4

Test mode: Compliance -

Date & Time: 11/9/2006 10:52:13 AM Verdict: PASS
Temperature: 22°C Air Pressure: 1013 hPa Relative Humidity: 48 % | Power Supply: 120 VAC
Remarks: 802.11 b/g +licensed

Plot 8.5.44 Radiated emission measurements from 4000 to 6000 MHz at the high carrier frequency

TEST SITE: Semi anechoic chamber

TEST DISTANCE: 3m

ANTENNA POLARIZATION: Vertical and Horizontal

INPUTS: 802.11 b/g + licensed
(@8]

ACTY DET: PERK

MERS DET: FEAEK OF AVO
MER 5,998 GH:z
58,37 dBplWim

LOG  REF 78.8 dEplsm PRERNP ON
1

START 4_GBE GHz S10F B HBA GHz
RL ®If BEW 1.B MHz ®AVG BW 3 MHz SHP YA, B meec

Note: 6000 — 7250 MHz range is out of restricted bands, hence not tested radiated.
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Report ID: MOBRAD_FCC.17196_revl.doc
Date of Issue: 10/19/2006

HERMON LABDOREATCORIES
Test specification: Section 15.247(c), Radiated spurious emissions
Test procedure: FR Vol. 62, page 26243, Section 15.247(c) / ANSI C63.4, Section 13.1.4
Test mode: Compliance -
Date & Time: 11/9/2006 10:52:13 AM Verdict: PASS
Temperature: 22°C Air Pressure: 1013 hPa Relative Humidity: 48 % | Power Supply: 120 VAC
Remarks: 802.11 b/g +licensed

Plot 8.5.45 Radiated emission measurements from 7.25 to 8.0 GHz at the low carrier frequency

TEST SITE: OATS
TEST DISTANCE: 3m
ANTENNA POLARIZATION: Vertical and Horizontal
INPUTS: 802.11 b/g + licensed
DETECTOR: Peak
RL £0.0dB,, 1048 7 _ 7 :’”
DISPlAY | LIN
e Mwwhd ;- ey IR FTTPNPRRE Ly SRR ENRPRN

11
iy
|
1
(S
v
a3}

Plot 8.5.46 Radiated emission measurements from 7.25 to 8.0 GHz at the mid carrier frequency

TEST SITE: OATS
TEST DISTANCE: 3m
ANTENNA POLARIZATION: Vertical and Horizontal
INPUTS: 802.11 b/g + licensed
DETECTOR: Peak
EZ&-E RY LINH
D o i g EET T PN FPPRTEN AT PPN PR AT

uf
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Report ID: MOBRAD_FCC.17196_revl.doc
Date of Issue: 10/19/2006

HERMON LABDOREATCORIES
Test specification: Section 15.247(c), Radiated spurious emissions
Test procedure: FR Vol. 62, page 26243, Section 15.247(c) / ANSI C63.4, Section 13.1.4
Test mode: Compliance -
Date & Time: 11/9/2006 10:52:13 AM Verdict: PASS
Temperature: 22°C Air Pressure: 1013 hPa Relative Humidity: 48 % | Power Supply: 120 VAC
Remarks: 802.11 b/g +licensed

Plot 8.5.47 Radiated emission measurements from 7.25 to 8.0 GHz at the high carrier frequency

b/g + licensed

TEST SITE: OATS

TEST DISTANCE: 3m

ANTENNA POLARIZATION: Vertical and Horizontal
INPUTS: 802.11

DETECTOR: Peak

N
o

Plot 8.5.48 Radiated emission measurements from 8.0 to 14.0 GHz at the low carrier frequency

TEST SITE: OATS

TEST DISTANCE: 3m

ANTENNA POLARIZATION: Vertical and Horizontal
INPUTS: 802.11 b/g + licensed

DETECTOR: Peak

11

g

|

=)

No
0

a3}
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Report ID: MOBRAD_FCC.17196_revl.doc
| Date of Issue: 10/19/2006

HERMOHM LABORATORIES

Test specification: Section 15.247(c), Radiated spurious emissions

Test procedure: FR Vol. 62, page 26243, Section 15.247(c) / ANSI C63.4, Section 13.1.4

Test mode: Compliance -

Date & Time: 11/9/2006 10:52:13 AM Verdict: PASS
Temperature: 22°C Air Pressure: 1013 hPa Relative Humidity: 48 % | Power Supply: 120 VAC
Remarks: 802.11 b/g +licensed

Plot 8.5.49 Radiated emission measurements from 8.0 to 14.0 GHz at the mid carrier frequency

TEST SITE: OATS
TEST DISTANCE: 3m
ANTENNA POLARIZATION: Vertical and Horizontal

INPUTS: 802.11 b/g + licensed
DETECTOR: Peak

N
o

|
1
3]
.
[v3]
i
5
|
i

Plot 8.5.50 Radiated emission measurements from 8.0 to 14.0 GHz at the high carrier frequency

TEST SITE: OATS
TEST DISTANCE: 3m
ANTENNA POLARIZATION: Vertical and Horizontal

INPUTS: 802.11 b/g + licensed
DETECTOR: Peak

o]
o3
|
l
N o
i
[v1]
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Report ID: MOBRAD_FCC.17196_revl.doc

| Date of Issue: 10/19/2006

HERMON LABDOREATCORIES
Test specification: Section 15.247(c), Radiated spurious emissions
Test procedure: FR Vol. 62, page 26243, Section 15.247(c) / ANSI C63.4, Section 13.1.4
Test mode: Compliance -
Date & Time: 11/9/2006 10:52:13 AM Verdict: PASS
Temperature: 22°C Air Pressure: 1013 hPa Relative Humidity: 48 % | Power Supply: 120 VAC
Remarks: 802.11 b/g +licensed

Plot 8.5.51 Radiated emission measurements from 14.0 to 18.0 GHz at the low carrier frequency

TEST SITE: OATS
TEST DISTANCE: 3m
ANTENNA POLARIZATION: Vertical and Horizontal
INPUTS: 802.11 b/g + licensed
DETECTOR: Peak
__.;-:-_ g :I:: 10d4B _'“' ':_Z:-Zz’ e
DISPLAY LINH
- 4. dB| . P T

N
o

[
T
5]
‘
o)
I
5]

Plot 8.5.52 Radiated emission measurements from 14.0 to 18.0 GHz at the low carrier frequency

TEST SITE: OATS
TEST DISTANCE: 3m
ANTENNA POLARIZATION: Vertical and Horizontal
INPUTS: 802.11 b/g + licensed
DETECTOR: average

EE&-E RY LINH

- = =T
"‘\-\)"L M“‘\«" P Tt [t o WM MMV"I
STLET 14 GH=z 5TCP 1

)
o3
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Report ID: MOBRAD_FCC.17196_revl.doc

| Date of Issue: 10/19/2006

HERMON LABDOREATCORIES
Test specification: Section 15.247(c), Radiated spurious emissions
Test procedure: FR Vol. 62, page 26243, Section 15.247(c) / ANSI C63.4, Section 13.1.4
Test mode: Compliance -
Date & Time: 11/9/2006 10:52:13 AM Verdict: PASS
Temperature: 22°C Air Pressure: 1013 hPa Relative Humidity: 48 % | Power Supply: 120 VAC
Remarks: 802.11 b/g +licensed

Plot 8.5.53 Radiated emission measurements from 14.0 to 18.0 GHz at the mid carrier frequency

TEST SITE: OATS

TEST DISTANCE: 3m

ANTENNA POLARIZATION: Vertical and Horizontal
INPUTS: 802.11 b/g + licensed
DETECTOR: Peak

ol
g
|

1
-
0
5}
1
]

Plot 8.5.54 Radiated emission measurements from 14.0 to 18.0 GHz at the mid carrier frequency

TEST SITE: OATS
TEST DISTANCE: 3m
ANTENNA POLARIZATION: Vertical and Horizontal
INPUTS: 802.11 b/g + licensed
DETECTOR: average
e T, e
DISPlAY | LIN
) Lo, ey MaMWWNw‘}M‘]
T ™
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Report ID: MOBRAD_FCC.17196_revl.doc

| Date of Issue: 10/19/2006

HERMON LABDOREATCORIES
Test specification: Section 15.247(c), Radiated spurious emissions
Test procedure: FR Vol. 62, page 26243, Section 15.247(c) / ANSI C63.4, Section 13.1.4
Test mode: Compliance -
Date & Time: 11/9/2006 10:52:13 AM Verdict: PASS
Temperature: 22°C Air Pressure: 1013 hPa Relative Humidity: 48 % | Power Supply: 120 VAC
Remarks: 802.11 b/g +licensed

Plot 8.5.55 Radiated emission measurements from 14.0 to 18.0 GHz at the high carrier frequency

TEST SITE: OATS

TEST DISTANCE: 3m

ANTENNA POLARIZATION: Vertical and Horizontal
INPUTS: 802.11 b/g + licensed
DETECTOR: Peak

ol
g
|
1
-
0
5}

Plot 8.5.56 Radiated emission measurements from 14.0 to 18.0 GHz at the high carrier frequency

TEST SITE: OATS
TEST DISTANCE: 3m
ANTENNA POLARIZATION: Vertical and Horizontal
INPUTS: 802.11 b/g + licensed
DETECTOR: average
RL 80.0dB,, 104B 253 :"
DISPlAY | LIN
DI — | sukotran arf
bt P B T WW
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Report ID: MOBRAD_FCC.17196_revl.doc
Date of Issue: 10/19/2006

Test specification:

Section 15.247(c), Radiated spurious emissions

Test procedure:

FR Vol. 62, page 26243, Section 15.247(c) / ANSI C63.4, Section 13.1.4

Test mode:

Compliance Verdict:

Date & Time:

11/9/2006 10:52:13 AM PASS

Temperature: 22°C

Air Pressure: 1013 hPa

Relative Humidity: 48 %

| Power Supply: 120 VAC

Remarks: 802.11 b/g +licensed

Plot 8.5.57 Radiated emission measurements from 18.0 to 26.5 GHz at the low carrier frequency

TEST SITE:
TEST DISTANCE:
ANTENNA POLARIZATION:

OATS
3m
Vertical and Horizontal

INPUTS: 802.11 b/g + licensed
DETECTOR: Peak
2L 70.08. Lsss
B e o SRR O O FOOR W e

w o
o=

Plot 8.5.58 Radiated emission measurements from 18.0 to 26.5 GHz at the mid carrier frequency

TEST SITE:
TEST DISTANCE:
ANTENNA POLARIZATION:

OATS
3m
Vertical and Horizontal

INPUTS: 802.11 b/g + licensed
DETECTOR: Peak
B ) e ocos SRR OO S FO L s
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Report ID: MOBRAD_FCC.17196_revl.doc

| Date of Issue: 10/19/2006

HERROM LABORATORIES
Test specification: Section 15.247(c), Radiated spurious emissions
Test procedure: FR Vol. 62, page 26243, Section 15.247(c) / ANSI C63.4, Section 13.1.4
Test mode: Compliance -
Date & Time: 11/9/2006 10:52:13 AM Verdict: PASS
Temperature: 22°C Air Pressure: 1013 hPa Relative Humidity: 48 % | Power Supply: 120 VAC
Remarks: 802.11 b/g +licensed

Plot 8.5.59 Radiated emission measurements from 18.0 to 26.5 GHz at the high carrier frequency

TEST SITE: OATS

TEST DISTANCE: 3m

ANTENNA POLARIZATION: Vertical and Horizontal
INPUTS: 802.11 b/g + licensed
DETECTOR: Peak

w o
o=
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HEHRCIN LA RCEATOHILS

Test specification: Section 15.247(d), Peak power density

Test procedure: FR Vol. 62, page 26243, Section 15.247(d)

Test mode: Compliance -

Date & Time: 11/9/2006 9:24:38 AM Verdict: PASS
Temperature: 22°C Air Pressure: 1013 hPa Relative Humidity: 48 % | Power Supply: 120 VAC
Remarks: 802.11 b/g +licensed

8.6

8.6.1

8.6.2

8.6.2.1
8.6.2.2
8.6.2.3

8.6.2.4

Peak spectral power density
General
This test was performed to measure the peak spectral power density at the transmitter RF antenna connector.

Specification test limits are given in Table 8.6.1.

Table 8.6.1 Peak spectral power density limits

Assigned frequency range, Measurement bandwidth, Peak spectral power density,
MHz kHz dBm
2400-2483.5 3.0 8.0

Test procedure
The EUT was set up as shown in Figure 8.6.1, energized and its proper operation was checked.
The EUT was adjusted to produce maximum available to end user RF output power.

The frequency span of spectrum analyzer was set to capture the entire 6 dB band of the transmitter, in peak hold
mode with resolution bandwidth set to 3.0 kHz, video bandwidth wider than resolution bandwidth, auto sweep time
and sufficient number of sweeps was allowed for trace stabilization. The spectrum lines spacing was verified to be
wider than 3 kHz. Otherwise the resolution bandwidth was reduced until individual spectrum lines were resolved
and the power of individual spectrum lines was integrated over 3 kHz band.

The peak of emission was zoomed with span set just wide enough to capture the emission peak area and sweep
time was set equal to span width divided by resolution bandwidth. Spectrum analyzer was set in peak hold mode,
sufficient number of sweeps was allowed for trace stabilization and peak spectral power density was measured as
provided in Table 8.6.2 and associated plots.

Figure 8.6.1 Peak spectral power density test setup

Spectrum

EUT
analyzer

h 4

Attenuator »

Page 185 of 215




It

HEHRCIN LA RCEATOHILS

Report ID: MOBRAD_FCC.17196_revl.doc
Date of Issue: 10/19/2006

Test specification: Section 15.247(d), Peak power density

Test procedure: FR Vol. 62, page 26243, Section 15.247(d)

Test mode: Compliance -

Date & Time: 11/9/2006 9:24:38 AM Verdict: PASS
Temperature: 22°C Air Pressure: 1013 hPa Relative Humidity: 48 % | Power Supply: 120 VAC
Remarks: 802.11 b/g +licensed

Table 8.6.2 Peak spectral power density test results

ASSIGNED FREQUENCY:

2400.0 — 2483.5 MHz

MODULATION: DBPSK, CCK, BPSK, 64-QAM

MODULATING SIGNAL: PRBS

BIT RATE: 1, 11, 6, 54 Mbps

TRANSMITTER OUTPUT POWER SETTINGS: Maximum

DETECTOR USED: Peak

EUT 6 dB BANDWIDTH: 12.5 MHz (DSSS) / 16.3 MHz (OFDM)

RESOLUTION BANDWIDTH: 3 kHz

VIDEO BANDWIDTH: 10 kHz

INPUTS: 802.11 b/g and licensed

Carrier frequency, | Spectrum analyzer | External attenuation, | Cable loss, Pedaekngiot;ver Limit, Margin*, Vel
MHz reading, dBm dB dB dB(MW/3 k'Hz) dBm dB

DSSS, 1 Mbps
2412 -16.80 Included Included -16.80 8.00 -24.80 Pass
2437 -15.53 Included Included -15.53 8.00 -23.53 Pass
2462 -18.36 Included Included -18.36 8.00 -26.36 Pass

DSSS, 11 Mbps
2412 -17.05 Included Included -17.05 8.00 -25.05 Pass
2437 -16.19 Included Included -16.19 8.00 -24.19 Pass
2462 -19.19 Included Included -19.19 8.00 -27.19 Pass

OFDM, 6 Mbps
2412 -22.28 Included Included -22.28 8.00 -30.28 Pass
2437 -19.33 Included Included -19.33 8.00 -27.33 Pass
2462 -22.66 Included Included -22.66 8.00 -30.66 Pass

OFDM, 54 Mbps
2412 -22.56 Included Included -22.56 8.00 -30.56 Pass
2437 -22.01 Included Included -22.01 8.00 -30.01 Pass
2462 -23.80 Included Included -23.80 8.00 -31.80 Pass

*- Margin = Peak power density — specification limit.
Note: PSD option 2 was used for these measurements.

Reference numbers of test equipment used

[ HL1650 | HL2524 | HL2867 | HL 2909

Full description is given in Appendix A.
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Report ID: MOBRAD_FCC.17196_revl.doc
Date of Issue: 10/19/2006

Test specification:

Section 15.247(d), Peak power density

Test procedure:

FR Vol. 62, page 26243, Section 15.247(d)

Test mode: Compliance -
Date & Time: 11/9/2006 9:24:38 AM Verdict: PASS
Temperature: 22°C Air Pressure: 1013 hPa Relative Humidity: 48 % | Power Supply: 120 VAC

Remarks: 802.11 b/g +licensed

Plot 8.6.1 Peak spectral power density at low frequency within 6 dB band, data rate 1 Mbps

G Agllent  14:22:49 25 Sep 2006 R T
Mkr1 2.41260 GHz
Ref 10 dBm Atten 20 dB -7.117 dBm
#Peak
Log
10 1

) oo

V1 S2

S3 FC

A AA

Center 2.412 GHz Span 20 MHz
#Res BW 3 kHz VBW 10 kHz Sweep 2.287 s (401 pts)

Plot 8.6.2 Peak spectral power density at low frequency zoomed at the peak, data rate 1 Mbps

G Agllent  14:23:30 25 Sep 2006 R T

Mkr1 2.41269900 GHz
Ref 10 dBm Atten 20 dB -16.8 dBm
#Peak
Log
10
dB/

1
e ] e e
e i Tl me ettt i

VAvg
100
V1 S2
S3 FC
A AA
Center 2.413 GHz Span 300 kHz
#Res BW 3 kHz VBW 10 kHz Sweep 34.31 ms (401 pts)
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Report ID: MOBRAD_FCC.17196_revl.doc
Date of Issue: 10/19/2006

Test specification:

Section 15.247(d), Peak power density

Test procedure:

FR Vol. 62, page 26243, Section 15.247(d)

Test mode: Compliance -
Date & Time: 11/9/2006 9:24:38 AM Verdict: PASS
Temperature: 22°C Air Pressure: 1013 hPa Relative Humidity: 48 % | Power Supply: 120 VAC

Remarks: 802.11 b/g +licensed

Plot 8.6.3 Peak spectral power density at mid frequency within 6 dB band, data rate 1 Mbps

i Agilent  14:24:51 25 Sep 2006 R T
Mkr1 2.43800 GHz
Ref 10 dBm Atten 20 dB -6.092 dBm
#Peak
Log
10 b
V1 §2
S3 FC
A AA
Center 2.437 GHz Span 20 MHz
#Res BW 3 kHz VBW 10 kHz Sweep 2.287 s (401 pts)

Plot 8.6.4 Peak spectral power density at mid frequency zoomed at the peak, data rate 1 Mbps

i Agilent  14:25:37 25 Sep 2006 R T
Mkr1 2.43789125 GHz
Ref 10 dBm Atten 20 dB -15.53 dBm
#Peak
Log
10
dB/
T
b e
VAvg
100
V1 §2
S3 FC
A AA
Center 2.438 GHz Span 300 kHz
#Res BW 3 kHz VBW 10 kHz Sweep 34.31 ms (401 pts)
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Test specification: Section 15.247(d), Peak power density

Test procedure: FR Vol. 62, page 26243, Section 15.247(d)

Test mode: Compliance -

Date & Time: 11/9/2006 9:24:38 AM Verdict: PASS
Temperature: 22°C Air Pressure: 1013 hPa Relative Humidity: 48 % | Power Supply: 120 VAC
Remarks: 802.11 b/g +licensed

Plot 8.6.5 Peak spectral power density at high frequency within 6 dB band, data rate 1 Mbps

6 Agilent  14:5551 25 Sep 2006 R T

Mkr1 2.45945 GHz
Ref 10 dBm Atten 20 dB -8.546 dBm
#Peak
Log
10 o
ol NMMW

V1 §2

S3 FC

A AA

Center 2.462 GHz Span 20 MHz
#Res BW 3 kHz VBW 10 kHz Sweep 2.287 s (401 pts)

Plot 8.6.6 Peak spectral power density at high frequency zoomed at the peak, data rate 1 Mbps

W Agilenf  14:56:22 25 Sep 2006 R T
Mkr1 2.45933075 GHz
Ref 10 dBm Atten 20 dB -18.36 dBm
#Peak
Log
10
dB/
1
W‘WQ‘WWM'WM-WMMWWM
VAvg
100
V1 §2
S3 FC
A AA
Center 2.459 GHz Span 300 kHz
#Res BW 3 kHz VBW 10 kHz Sweep 34.31 ms (401 pts)
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Report ID: MOBRAD_FCC.17196_revl.doc
Date of Issue: 10/19/2006

Test specification:

Section 15.247(d), Peak power density

Test procedure:

FR Vol. 62, page 26243, Section 15.247(d)

Test mode:

Compliance

Date & Time:

Verdict: PASS

11/9/2006 9:24:38 AM

Temperature: 22°C

Air Pressure: 1013 hPa Relative Humidity: 48 %

Remarks: 802.11 b/g +licensed

Plot 8.6.7 Peak spectral power density at low frequency within 6 dB band, data rate 11 Mbps

i Agllent  14:57-25 25 Sep 2006 R T

Mkr1 2.41065 GHz
Ref 10 dBm 6.488 dBm
#Peak
Log
10 1

a e S b anbt

Atten 20 dB

Center 2.412 GHz Span 20 MHz
#Res BW 3 kHz VBW 10 kHz Sweep 2.287 s (401 pts)

Plot 8.6.8 Peak spectral power density at low frequency zoomed at the peak, data rate 11 Mbps

R T

Mkr1 2.41074225 GHz
-17.05 dBm

4 Agilent  14:57:50 25 Sep 2006

Ref 10 dBm
#Peak

Atten 20 dB

VAvg

V1 §2
$3 FC

Center 2.411 GHz Span 300 kHz
#Res BW 3 kHz VBW 10 kHz Sweep 34.31 ms (401 pts)
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Report ID: MOBRAD_FCC.17196_revl.doc
Date of Issue: 10/19/2006

Test specification:

Section 15.247(d), Peak power density

Test procedure:

FR Vol. 62, page 26243, Section 15.247(d)

Test mode: Compliance -
Date & Time: 11/9/2006 9:24:38 AM Verdict: PASS
Temperature: 22°C Air Pressure: 1013 hPa Relative Humidity: 48 % | Power Supply: 120 VAC

Remarks: 802.11 b/g +licensed

Plot 8.6.9 Peak spectral power density at mid frequency within 6 dB band, data rate 11 Mbps

7 Agilenf  15:01:55 25 Sep 2006 R T
Mkr1 2.43505 GHz
Ref 10 dBm Atten 20 dB 6.762 dBm
#Peak
Log
10 t

a8/ ST, ST P Y

V1 §2

S3 FC

A AA

Center 2.437 GHz Span 20 MHz
#Res BW 3 kHz VBW 10 kHz Sweep 2.287 s (401 pts)

Plot 8.6.10 Peak spectral power density at mid frequency zoomed at the peak, data rate 11 Mbps

i Agilent  15:02:33 25 Sep 2006 R T
Mkr1 2.43490600 GHz
Ref 10 dBm Atten 20 dB -16.19 dBm
#Peak
Log
10
dB/
T
MWWW’WWWM
VAvg
100
V1 §2
S3 FC
A AA
Center 2.435 GHz Span 300 kHz
#Res BW 3 kHz VBW 10 kHz Sweep 34.31 ms (401 pts)
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Report ID: MOBRAD_FCC.17196_revl.doc
Date of Issue: 10/19/2006

Test specification:

Section 15.247(d), Peak power density

Test procedure:

FR Vol. 62, page 26243, Section 15.247(d)

Test mode: Compliance -
Date & Time: 11/9/2006 9:24:38 AM Verdict: PASS
Temperature: 22°C Air Pressure: 1013 hPa Relative Humidity: 48 % | Power Supply: 120 VAC

Remarks: 802.11 b/g +licensed

Plot 8.6.11 Peak spectral power density at high frequency within 6 dB band, data rate 11 Mbps

G Agllent  15:52:01 25 Sep 2006 R T
Mkr1 2.46060 GHz
Ref 10 dBm Atten 20 dB -8.81 dBm
#Peak
Log
10 N

o A A A A

V1 S2

S3 FC

A AA

Center 2.462 GHz Span 20 MHz
#Res BW 3 kHz VBW 10 kHz Sweep 2.287 s (401 pts)

Plot 8.6.12 Peak spectral power density at high frequency zoomed at the peak, data rate 11 Mbps

W Agilent  15:52:41 25 Sep 2006 R T

Mkr1 2.46072300 GHz
Ref 10 dBm Atten 20 dB -19.19 dBm
#Peak
Log
10
dB/

1
N I PN (USROG VSRV SR S PUR: VRN SO

VAvg
100
V1 §2
S3 FC
A AA
Center 2.461 GHz Span 300 kHz
#Res BW 3 kHz VBW 10 kHz Sweep 34.31 ms (401 pts)
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Report ID: MOBRAD_FCC.17196_revl.doc
Date of Issue: 10/19/2006

Test specification:

Section 15.247(d), Peak power density

Test procedure:

FR Vol. 62, page 26243, Section 15.247(d)

Test mode: Compliance -
Date & Time: 11/9/2006 9:24:38 AM Verdict: PASS
Temperature: 22°C Air Pressure: 1013 hPa Relative Humidity: 48 % | Power Supply: 120 VAC

Remarks: 802.11 b/g +licensed

Plot 8.6.13 Peak spectral power density at low frequency within 6 dB band, data rate 6 Mbps

4 Agilenf  15:54:36 25 Sep 2006 R T

Mkr1 2.41610 GHz
Ref 10 dBm Atten 20 dB -12.19 dBm
#Peak
Log
10
dB/ i
W “\M%

V1 S2

S3 FC

A AA

Center 2.412 GHz Span 20 MHz
#Res BW 3 kHz VBW 10 kHz Sweep 2.287 s (401 pts)

Plot 8.6.14 Peak spectral power density at low frequency zoomed at the peak, data rate 6 Mbps

i Agilent  15:55:08 25 Sep 2006 R T

Mkr1 2.41607975 GHz
Ref 10 dBm Atten 20 dB -22.28 dBm
#Peak
Log
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1
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100
V1 §2
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A AA
Center 2.416 GHz Span 300 kHz
#Res BW 3 kHz VBW 10 kHz Sweep 34.31 ms (401 pts)
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Test specification: Section 15.247(d), Peak power density

Test procedure: FR Vol. 62, page 26243, Section 15.247(d)

Test mode: Compliance -

Date & Time: 11/9/2006 9:24:38 AM Verdict: PASS
Temperature: 22°C Air Pressure: 1013 hPa Relative Humidity: 48 % | Power Supply: 120 VAC
Remarks: 802.11 b/g +licensed

Plot 8.6.15 Peak spectral power density at mid frequency within 6 dB band, data rate 6 Mbps

4 Agilenf  15:56:48 25 Sep 2006 R T

Mkr1 2.43010 GHz
Ref 10 dBm Atten 20 dB 9.674 dBm
#Peak
Log
10
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w W
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V1 S2

S3 FC

A AA

Center 2.437 GHz Span 20 MHz
#Res BW 3 kHz VBW 10 kHz Sweep 2.287 s (401 pts)

Plot 8.6.16 Peak spectral power density at mid frequency zoomed at the peak, data rate 6 Mbps

i Agilent  15:57:15 25 Sep 2006 R T

Mkr1 2.43011575 GHz
Ref 10 dBm Atten 20 dB -19.33 dBm
#Peak
Log
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Center 2.43 GHz Span 300 kHz
#Res BW 3 kHz VBW 10 kHz Sweep 34.31 ms (401 pts)
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Report ID: MOBRAD_FCC.17196_revl.doc
Date of Issue: 10/19/2006

Test specification:

Section 15.247(d), Peak power density

Test procedure:

FR Vol. 62, page 26243, Section 15.247(d)

Test mode: Compliance -
Date & Time: 11/9/2006 9:24:38 AM Verdict: PASS
Temperature: 22°C Air Pressure: 1013 hPa Relative Humidity: 48 % | Power Supply: 120 VAC

Remarks: 802.11 b/g +licensed

Plot 8.6.17 Peak spectral power density at high frequency within 6 dB band, data rate 6 Mbps

i Agilent  16:24:48 25 Sep 2006 R T

Mkr1 2.45795 GHz
Ref 10 dBm Atten 20 dB -12.68 dBm
#Peak
Log
10
dB/ El
W MM

V1 S2

S3 FC

A AA

Center 2.462 GHz Span 20 MHz
#Res BW 3 kHz VBW 10 kHz Sweep 2.287 s (401 pts)

Plot 8.6.18 Peak spectral power density at high frequency zoomed at the peak, data rate 6 Mbps

7 Agilent  16:25:44 25 Sep 2006 R T

Mkr1 2.45791775 GHz
Ref 10 dBm Atten 20 dB -22.66 dBm
#Peak
Log
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VAvg
100
V1 §2
S3 FC
A AA
Center 2.458 GHz Span 300 kHz
#Res BW 3 kHz VBW 10 kHz Sweep 34.31 ms (401 pts)
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Test specification: Section 15.247(d), Peak power density

Test procedure: FR Vol. 62, page 26243, Section 15.247(d)

Test mode: Compliance -

Date & Time: 11/9/2006 9:24:38 AM Verdict: PASS
Temperature: 22°C Air Pressure: 1013 hPa Relative Humidity: 48 % | Power Supply: 120 VAC
Remarks: 802.11 b/g +licensed

Plot 8.6.19 Peak spectral power density at low frequency within 6 dB band, data rate 54 Mbps

4 Agilent  16:26:55 25 Sep 2006 R T

Mkr1 2.40890 GHz
Ref 10 dBm Atten 20 dB -12.13 dBm
#Peak
Log
10
dB/ e

Center 2.412 GHz Span 20 MHz
#Res BW 3 kHz VBW 10 kHz Sweep 2.287 s (401 pts)

Plot 8.6.20 Peak spectral power density at low frequency zoomed at the peak, data rate 54 Mbps

i Agilent  16:27:36 25 Sep 2006 R T

Mkr1 2.40887750 GHz
Ref 10 dBm Atten 20 dB -22.56 dBm
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#Res BW 3 kHz VBW 10 kHz Sweep 34.31 ms (401 pts)
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Report ID: MOBRAD_FCC.17196_revl.doc
Date of Issue: 10/19/2006

Test specification:

Section 15.247(d), Peak power density

Test procedure:

FR Vol. 62, page 26243, Section 15.247(d)

Test mode: Compliance -
Date & Time: 11/9/2006 9:24:38 AM Verdict: PASS
Temperature: 22°C Air Pressure: 1013 hPa Relative Humidity: 48 % | Power Supply: 120 VAC

Remarks: 802.11 b/g +licensed

Plot 8.6.21 Peak spectral power density at mid frequency within 6 dB band, data rate 54 Mbps

4 Agilent  16:30:04 25 Sep 2006 R T

Mkr1 2.43450 GHz
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Center 2.437 GHz Span 20 MHz
#Res BW 3 kHz VBW 10 kHz Sweep 2.287 s (401 pts)

Plot 8.6.22 Peak spectral power density at mid frequency zoomed at the peak, data rate 54 Mbps
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Test specification: Section 15.247(d), Peak power density

Test procedure: FR Vol. 62, page 26243, Section 15.247(d)

Test mode: Compliance -

Date & Time: 11/9/2006 9:24:38 AM Verdict: PASS
Temperature: 22°C Air Pressure: 1013 hPa Relative Humidity: 48 % | Power Supply: 120 VAC
Remarks: 802.11 b/g +licensed

Plot 8.6.23 Peak spectral power density at high frequency within 6 dB band, data rate 54 Mbps

4 Agilent  16:33:28 25 Sep 2006 R T

Mkr1 2.46070 GHz
Ref 10 dBm Atten 20 dB -13.7 dBm
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Center 2.462 GHz Span 20 MHz
#Res BW 3 kHz VBW 10 kHz Sweep 2.287 s (401 pts)

Plot 8.6.24 Peak spectral power density at high frequency zoomed at the peak, data rate 54 Mbps

i Agilent  16:33:59 25 Sep 2006 R T
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Ref 10 dBm Atten 20 dB -23.8 dBm
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#Res BW 3 kHz VBW 10 kHz Sweep 34.31 ms (401 pts)
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9 APPENDIX A Test equipment and ancillaries used for tests
HL Description Manufacturer Model Ser. No. Last Cal. Due Cal.
No
0163 | LISN FCC/VDE/50 Ohm/50 uH + 5 Ohm, Electro-Metrics | ANS 25/2 | 1314 01-Oct-06 | 01-Oct-07
MIL-STD-461E, CISPR 16-1
0446 | Antenna, Loop active, 10kHz-30MHz EMCO 6502 2857 28-Jun-06 | 28-Jun-07
0447 | LISN, 16/2, 300V RMS, 50 Ohm/50 uH + HL LISN16- | 066 03-Nov-06 | 03-Nov-07
5 Ohm, STD CISPR 16-1 1
0465 | Anechoic Chamber 9(L) x 6.5(W) x 5.5(H) | HL AC -1 023 11-Nov-05 | 11-Nov-06
m
0466 | Shielded Room 3(L) x 3(W) x 2,4(H) m HL SR -1 024 11-Nov-05 | 11-Nov-06
0521 | EMI Receiver (Spectrum Analyzer) with Hewlett 8546A 3617A 26-Sep-06 | 26-Sep-07
RF filter section 9 kHz-6.5 GHz Packard 00319,
3448A002
53
0589 | Cable Coaxial, GORE A2P01POL118, 2.3 | HL GORE-3 176 02-Dec-05 | 02-Dec-06
m
0592 | Position Controller HL L2- 100 18-May-06 | 18-May-07
SR3000
(HL CRL-
3)
0593 | Antenna Mast, 1-4 m Pneumatic Madgesh AM-F1 101 02-Feb-06 | 02-Feb-07
0594 | Turn Table FOR ANECHOIC CHAMBER HL TT- 102 26-Jan-06 | 26-Jan-07
flush mount d=1.2 m Pneumatic WDC1
0604 | Antenna BiconiLog Log-Periodic/T Bow- EMCO 3141 9611-1011 | 10-Jan-06 | 10-Jan-07
TIE 26 - 2000 MHz
0661 | Generator Swept Signal, 10 MHz to 40 Hewlett 83640B 3614A002 14-Sep-06 | 14-Sep-07
GHz, + 10 dBm Packard 66
1206 | One phase voltage regulator, 2kVA, 0- HL TDGC-2 142 04-Jun-06 | 04-Jun-07
250V
1430 | EMI Receiver, 9 kHz - 2.9 GHz, System: Agilent 8542E 3807A002 | 01-Sep-06 | 01-Sep-07
HL1431, HL1432 Technologies 62,3705A0
0217
1441 | Synthesized RF Signal Generator 10 kHz | Fluke 6060B 4190210 16-Oct-06 16-Oct-07
- 1050 MHz
1488 | Power Divider 0.5 - 18 GHz Omni Spectra 2090- 05-Dec-05 | 05-Dec-06
6204-00
1502 | Cable RF, 6 m Belden M17/167 1502 02-Dec-05 | 02-Dec-06
MIL-C-17
1510 | Cable RF, 8 m Belden M17/167 1510 02-Dec-05 | 02-Dec-06
MIL-C-17
1650 | Attenuators Set (2, 3, 5, 20 dB), DC-18 M/A-COM 2082 1650 03-Jan-06 | 03-Jan-07
GHz
1906 | Power Divider, 0.5-18.0 GHz, 80 W Omni Spectra 2090- 1906 05-Dec-05 | 05-Dec-06
6204-00
1947 | Cable 18GHz, 6.5 m, blue Rhophase NPS- T4974 17-Oct-06 | 17-Oct-07
Microwave 1803A-
Limited 6500-NPS
1984 | Antenna, Double-Ridged Waveguide EMC Test 3115 9911-5964 | 03-Mar-06 | 03-Mar-07
Horn, 1-18 GHz, 300 W, N-type Systems
2009 | Cable RF, 8 m Alpha Wire RG-214 C-56 02-Dec-05 | 02-Dec-06
2254 | Cable 40GHz, 0.8 m, blue Rhophase KPS- W4907 21-Jun-06 | 21-Jun-07
Microwave 1503A-
Limited 800-KPS
2400 | Cable 40GHz, 1.5 m, green Rhophase KPS- X2946 21-Jun-06 | 21-Jun-07
Microwave 1503A-
Limited 1500-KPS

Page 199 of 215




H Report ID: MOBRAD_FCC.17196_revl.doc
L Date of Issue: 10/19/2006

HEHRCIN LA RCEATOHILS

HL Description Manufacturer Model Ser. No. Last Cal. Due Cal.
No
2524 | Attenuator, 10 dB, DC-18 GHz Midwest 263-10 2524 03-Jan-06 | 03-Jan-07
Microwave
2667 | Signal generator, 9 kHz - 3.3 GHz Rohde & SML03 101909 24-Sep-04 | 24-Sep-07
Schwarz
2780 | EMC analyzer, 100 Hz to 26.5 GHz Agilent E7405A MY451024 | 11-Jun-06 | 11-Jun-07
Technologies 6
2866 | Cable, 18 GHz, 0.6 m, SMA - SMA Gore NA 91P67960 | 16-Feb-06 | 16-Feb-07
2867 | Cable, 18 GHz, 0.9 m, SMA - SMA, Right | Gore NA 91P72076 | 16-Feb-06 | 16-Feb-07
Angle
2869 | Cable, 18 GHz, 1.2 m, SMA - SMA, Right | Gore NA 91P72073 | 16-Feb-06 | 16-Feb-07
Angle
2909 | Spectrum analyzer, ESA-E, 100 Hz to Agilent E4407B MY414447 | 10-Apr-06 | 10-Apr-07
26.5 GHz Technologies 62
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10 APPENDIX B Measurement uncertainties

Expanded uncertainty at 95% confidence in Hermon Labs EMC measurements

Test description

Expanded uncertainty

Conducted carrier power at RF antenna connector

Below 12.4 GHz: £ 1.7 dB
12.4 GHz to 40 GHz: + 2.3 dB

Conducted emissions at RF antenna connector

9kHz to 2.9 GHz: + 2.6 dB

2.9 GHz t0 6.46 GHz: + 3.5 dB
6.46 GHz to 13.2 GHz: +4.3dB
13.2 GHz t0 22.0 GHz: + 5.0 dB
22.0 GHz t0 26.8 GHz: + 5.5dB
26.8 GHz to 40.0 GHz: + 4.8 dB

Occupied bandwidth

+8.0%

Duty cycle, timing (Tx ON / OFF) and average factor measurements

+1.0%

Conducted emissions with LISN

9 kHz to 150 kHz: + 3.9 dB
150 kHz to 30 MHz: + 3.8 dB

Radiated emissions at 3 m measuring distance
Horizontal polarization

Vertical polarization

Biconilog antenna: + 5.3 dB

Biconical antenna: + 5.0 dB

Log periodic antenna: + 5.3 dB
Double ridged horn antenna: £ 5.3 dB
Biconilog antenna: + 6.0 dB

Biconical antenna: £ 5.7 dB

Log periodic antenna: + 6.0 dB
Double ridged horn antenna: + 6.0 dB

The test equipment has been calibrated according to its recommended procedures and is within the manufacturer's
published limit of error. The standards and instruments used in the calibration system conform to the present requirements

of ISO/IEC 17025 (or alternately ANSI/NCSL Z2540-1).

The laboratory calibrates its measurement standards by a third party (traceable to NIST, USA) on a regular basis according
to equipment manufacturer requirements. The Hermon Labs EMC measurements uncertainty is given in the table above.
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11 APPENDIX C Test facility description

Tests were performed at Hermon Laboratories Ltd., which is a fully independent, private, EMC, safety, environmental and
telecommunication testing facility. Hermon Laboratories is listed by the Federal Communications Commission (USA) for all
parts of Code of Federal Regulations 47 (CFR 47) and by Industry Canada for electromagnetic emissions (file numbers IC
2186-1 for OATS and IC 2186-2 for anechoic chamber), certified by VCCI, Japan (the registration numbers are R-808 for
OATS, R-1082 for anechoic chamber, C-845 for conducted emissions site), assessed by TNO Certification EP&S
(Netherlands) for a number of EMC, telecommunications, environmental, safety standards, and by AMTAC (UK) for safety of
medical devices. The laboratory is accredited by American Association for Laboratory Accreditation (USA) according to
ISO/IEC 17025 for electromagnetic compatibility, product safety, telecommunications testing and environmental simulation
(for exact scope please refer to Certificate No. 839.01).

Address: P.O. Box 23, Binyamina 30500, Israel.
Telephone: +972 4628 8001

Fax: +972 4628 8277

e-mail: mail@hermonlabs.com

website: www.hermonlabs.com

Person for contact: Mr. Alex Usoskin, CEO.

12 APPENDIX D Specification references

47CFR part 15: 2006 Radio Frequency Devices.

FR Vol.62 Federal Register, Volume 62, May 13, 1997

ANSI C63.2: 1996 American National Standard for Instrumentation-Electromagnetic Noise and Field
Strength, 10 kHz to 40 GHz-Specifications.

ANSI C63.4: 2003 American National Standard for Methods of Measurement of Radio-Noise Emissions

from Low-Voltage Electrical and Electronic Equipment in the Range of 9 kHz to 40 GHz.
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APPENDIX E

A

AC
A/m
AM
AVRG
cm

dB
dBm
dB(uVv)
dB(uV/m)
dB(uA)
dBQ
DC
DTS
EIRP
ERP
EUT

F
FHSS
GHz
GND
H

HL

Hz
ITE

k

kHz
LISN
LO

m
MHz
min
mm
ms

Abbreviations and acronyms

ampere
alternating current

ampere per meter

amplitude modulation

average (detector)

centimeter

decibel

decibel referred to one milliwatt
decibel referred to one microvolt
decibel referred to one microvolt per meter
decibel referred to one microampere
decibel referred to one Ohm

direct current

digital transmission system
equivalent isotropically radiated power
effective radiated power

equipment under test

frequency

frequency hopping spread spectrum
gigahertz

ground

height

Hermon laboratories

hertz

information technology equipment
kilo

kilohertz

line impedance stabilization network
local oscillator

meter

megahertz

minute

millimeter

millisecond

microsecond

not applicable

not tested

open area test site

Ohm

printed circuit board

pulse modulation

power supply

part per million (10'6)

quasi-peak

radiated emission

radio frequency

root mean square

receive

second

temperature

transmit

volt

volt-ampere
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14 APPENDIX F Test equipment correction factors

Correction factor

Line impedance stabilization network
Model ANS-25/2
Electro-Metrics

Frequency, Correction factor, Frequency, Correction factor,
MHz dB MHz dB
0.01 4.7 3.0 0.1
0.02 2.1 4.0 0.1
0.03 1.1 5.0 0.1
0.04 0.7 6.0 0.1
0.05 0.5 10.0 0.1
0.1 0.2 12.0 0.1
0.2 0.1 16.0 0.1

0.4 0.1 18.0 0.1
0.6 0.1 20.0 0.1
0.8 0.1 25.0 0.1
1.0 0.1 28.0 0.1
2.0 0.1 30.0 0.1

The correction factor in dB is to be added to meter readings of an interference analyzer or a spectrum analyzer.

Correction factor
Line impedance stabilization network
Model LISN 16 - 1
Hermon Laboratories

Frequency, Correction factor, Frequency, Correction factor,
MHz dB MHz dB
0.01 5.0 3.0 0.1
0.02 2.2 4.0 0.1
0.03 1.1 5.0 0.1
0.04 0.7 6.0 0.2
0.05 0.5 10.0 0.3

0.1 0.2 12.0 0.4
0.2 0.1 16.0 0.5
0.4 0.1 18.0 0.6
0.6 0.1 20.0 0.7
0.8 0.1 25.0 0.9
1.0 0.1 28.0 1.2
2.0 0.1 30.0 1.3

The correction factor in dB is to be added to meter readings of an interference analyzer or a spectrum analyzer.
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Antenna Factor

Active Loop Antenna
EMC Test Systems, model 6502, serial number 2857, HL 0446

Frequency, Magnetic Antenna Factor, Electric Antenna Factor,
MHz dB(S/m) dB(1/m)
0.009 -32.8 18.7
0.010 -33.8 17.7
0.020 -38.3 13.2
0.050 -41.1 10.4
0.075 -41.3 10.2
0.100 -41.6 9.9
0.150 -41.7 9.8
0.250 -41.6 9.9
0.500 -41.8 9.7
0.750 -41.9 9.6
1.000 -41.4 10.1
2.000 -41.5 10.0
3.000 -41.4 10.1
4.000 -41.4 10.1
5.000 -41.5 10.0
10.000 -41.9 9.6
15.000 -41.9 9.6
20.000 -42.2 9.3
25.000 -42.8 8.7
30.000 -44.0 7.5

Antenna factor in dB(S/m) is to be added to receiver meter reading in dB(uV) to convert it into field intensity in dB(uA/m).
Antenna factor in dB(1/m) is to be added to receiver meter reading in dB(uV) to convert it into field intensity in dB(uV/m).
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Antenna factor
Biconilog antenna EMCO, model 3141, serial number 1011, HL 0604
Frequency, Antenna factor, Frequency, Antenna factor, Frequency, Antenna factor,
MHz dB(1/m) MHz dB(1/m) MHz dB(1/m)
26 7.8 560 19.8 1300 27.0
28 7.8 580 20.6 1320 27.8
30 7.8 600 21.3 1340 28.3
40 7.2 620 215 1360 28.2
60 71 640 21.2 1380 27.9
70 8.5 660 214 1400 27.9
80 9.4 680 21.9 1420 27.9
90 9.8 700 222 1440 27.8
100 9.7 720 222 1460 27.8
110 9.3 740 221 1480 28.0
120 8.8 760 22.3 1500 28.5
130 8.7 780 22.6 1520 28.9
140 9.2 800 22.7 1540 29.6
150 9.8 820 22.9 1560 29.8
160 10.2 840 231 1580 29.6
170 10.4 860 234 1600 29.5
180 10.4 880 23.8 1620 29.3
190 10.3 900 241 1640 29.2
200 10.6 920 241 1660 294
220 11.6 940 24.0 1680 29.6
240 12.4 960 241 1700 29.8
260 12.8 980 245 1720 30.3
280 13.7 1000 24.9 1740 30.8
300 14.7 1020 25.0 1760 31.1
320 15.2 1040 25.2 1780 31.0
340 15.4 1060 254 1800 30.9
360 16.1 1080 25.6 1820 30.7
380 16.4 1100 25.7 1840 30.6
400 16.6 1120 26.0 1860 30.6
420 16.7 1140 26.4 1880 30.6
440 17.0 1160 27.0 1900 30.6
460 17.7 1180 27.0 1920 30.7
480 18.1 1200 26.7 1940 30.9
500 18.5 1220 26.5 1960 31.2
520 19.1 1240 26.5 1980 31.6
1260 26.5
540 19.5 1280 266 2000 32.0

Antenna factor in dB(1/m) is to be added to receiver meter reading in dB(uV) to convert it into field intensity in dB(uV/m).
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Antenna factor
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Double-ridged wave guide horn antenna
Model 3115, S/N 9911-5964, HL1984

Date of Issue: 10/19/2006

Frequency, Antenna factor,
MHz dB(1/m)
1000.0 24.7
1500.0 25.7
2000.0 27.6
2500.0 28.9
3000.0 31.2
3500.0 32.0
4000.0 32.5
4500.0 32.7
5000.0 33.6
5500.0 35.1
6000.0 354
6500.0 34.9
7000.0 36.1
7500.0 37.8
8000.0 38.0
8500.0 38.1
9000.0 39.1
9500.0 38.3
10000.0 38.6
10500.0 38.2
11000.0 38.7
11500.0 39.5
12000.0 40.0
12500.0 40.4
13000.0 40.5
13500.0 41.1
14000.0 41.6
14500.0 4.7
15000.0 38.7
15500.0 38.2
16000.0 38.8
16500.0 40.5
17000.0 42.5
17500.0 45.9
18000.0 49.4

Antenna factor in dB(1/m) is to be added to receiver meter reading in dB(uV) to convert it into field intensity in dB(uV/m).
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Cable loss
Cable Coaxial, GORE A2P01POL118, 2.3 m, model:GORE-3, HL 0589
+ Cable Coaxial, ANDREW PSWJ4, 6m, model: ANDREW-6, HL 1004

Frequency Cable loss [iolerance LA I AT
No. MHz ’ dB ’ (Specification), uncertainty,
dB
1 30 0.33
2 50 0.40
3 100 0.57
4 300 0.97
5 500 1.25
6 800 1.59
7 1000 1.81
8 1200 1.97 <6.5 +0.12
9 1400 2.15
10 1600 2.28
11 1800 2.43
12 2000 2.61
13 2200 2.75
14 2400 2.89
15 2600 2.97
16 2800 3.21 <6.5 +0.12
17 3000 3.32
18 3300 3.47
19 3600 3.62
20 3900 3.84
21 4200 3.92 +0.17
22 4500 4.07
23 4800 4.36
24 5100 4.62
25 5400 4.78
26 5700 5.16
27 6000 5.67
28 6500 5.99
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Cable loss
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Cable coaxial, 6 m, model: M17/167 MIL-C-17, HL 1502

Date of Issue: 10/19/2006

Frequency, Cable loss,

MHz dB

0.1 0.02

1 0.07

3 0.15

5 0.17

10 0.26

30 0.43

50 0.57

80 0.72

100 0.81

300 1.48

500 2.00

800 2.70

1000 3.09

Cable loss
Cable M17/167 MIL-C-17, HL 1510
No. Frequency, Cable loss,

MHz dB
1 0.1 0.05
2 1 0.09
3 3 0.16
4 5 0.18
5 10 0.27
6 30 0.44
7 50 0.58
8 80 0.69
9 100 0.82
10 300 1.48
11 500 2.01
12 800 2.65
13 1000 3.12
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Cable loss
Cable 18 GHz, 6.5 m, blue, model: NPS-1803A-6500-NPS, S/N T4974, HL 1947

Frequency, Cable loss, Frequency, Cable loss,
GHz dB GHz dB
0.03 0.30 6.10 4.87
0.05 0.38 6.30 4.95
0.10 0.53 6.50 4.94
0.20 0.74 6.70 4.88
0.30 0.91 6.90 4.87
0.40 1.05 7.10 4.83
0.50 1.18 7.30 4.85
0.60 1.29 7.50 4.86
0.70 1.40 7.70 4.91
0.80 1.50 7.90 4.96
0.90 1.59 8.10 5.03
1.00 1.68 8.30 5.08
1.10 1.77 8.50 5.13
1.20 1.86 8.70 5.21
1.30 1.94 8.90 5.22
1.40 2.01 9.10 5.34
1.50 2.08 9.30 5.35
1.60 2.16 9.50 5.52
1.70 2.22 9.70 5.51
1.80 2.29 9.90 5.66
1.90 2.36 10.10 5.70
2.00 2.42 10.30 5.78
2.10 2.48 10.50 5.79
2.20 2.54 10.70 5.82
2.30 2.60 10.90 5.86
240 2.66 11.10 5.94
2.50 2.71 11.30 6.06
2.60 2.77 11.50 6.21
2.70 2.83 11.70 6.44
2.80 2.89 11.90 6.61
2.90 2.95 12.10 6.76
3.10 3.06 12.40 6.68
3.30 3.17 13.00 6.66
3.50 3.28 13.50 6.81
3.70 3.39 14.00 6.90
3.90 3.51 14.50 6.90
4.10 3.62 15.00 6.97
4.30 3.76 15.50 717
4.50 3.87 16.00 7.28
4.70 4.01 16.50 7.27
4.90 4.10 17.00 7.38
5.10 4.21 17.50 7.68
5.30 4.31 18.00 7.92
5.50 4.43
5.70 4.56
5.90 4.71
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RF cable 8 m, model RG-214, HL 2009
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Cable loss
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No. Frequency, Cable loss, Tolerance (Specification), Measurement uncertainty,
MHz dB dB dB

1 1 0.10

2 10 0.14

3 30 0.25

4 50 0.34

5 100 0.53

6 300 0.99

7 500 1.31

8 800 1.73

9 1000 1.98

10 1100 2.1 NA +0.12
11 1200 2.21

12 1300 2.35

13 1400 2.46

14 1500 2.55

15 1600 2.68

16 1700 2.78

17 1800 2.88

18 1900 2.98

19 2000 3.09
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Cable loss
Cable 40 GHz, 0.8 m, blue, model: KPS-1503A-800-KPS, S/N W4907, HL 2254

Frequency, |Cableloss,| Frequency, | Cableloss, Frequency, Cable loss,
GHz dB GHz dB GHz dB
0.03 0.04 5.10 0.80 15.00 1.49
0.05 0.07 5.30 0.83 15.50 1.49
0.10 0.09 5.50 0.83 16.00 1.46
0.20 0.15 5.70 0.84 16.50 1.47
0.30 0.19 5.90 0.87 17.00 1.50
0.40 0.25 6.10 0.86 17.50 1.57
0.50 0.29 6.30 0.89 18.00 1.63
0.60 0.33 6.50 0.90 18.50 1.57
0.70 0.37 6.70 0.89 19.00 1.63
0.80 0.41 6.90 0.93 19.50 1.65
0.90 0.44 7.10 0.92 20.00 1.64
1.00 0.45 7.30 0.95 20.50 1.75
1.10 0.48 7.50 0.96 21.00 1.72
1.20 0.51 7.70 0.97 21.50 1.78
1.30 0.53 7.90 1.01 22.00 1.76
1.40 0.54 8.10 1.00 22.50 1.72
1.50 0.57 8.30 1.05 23.00 1.83
1.60 0.59 8.50 1.04 23.50 1.80
1.70 0.04 8.70 1.07 24.00 1.90
1.80 0.07 8.90 1.11 24.50 1.81
1.90 0.09 9.10 1.09 25.00 1.98
2.00 0.15 9.30 1.14 25.50 1.91
2.10 0.19 9.50 1.12 26.00 2.02
2.20 0.25 9.70 1.15 26.50 1.92
2.30 0.29 9.90 1.16 27.00 1.97
240 0.33 10.10 1.16 28.00 2.02
2.50 0.37 10.30 1.19 29.00 1.95
2.60 0.41 10.50 1.14 30.00 1.94
2.70 0.44 10.70 1.19 31.00 2.1
2.80 0.45 10.90 1.17 32.00 2.17
2.90 0.48 11.10 1.13 33.00 227
3.10 0.61 11.30 1.20 34.00 2.27
3.30 0.64 11.50 1.13 35.00 2.29
3.50 0.65 11.70 1.20 36.00 2.35
3.70 0.68 11.90 1.18 37.00 2.37
3.90 0.69 12.10 1.14 38.00 2.40
4.10 0.71 12.40 1.19 39.00 2.57
4.30 0.73 13.00 1.34 40.00 2.36
4.50 0.75 13.50 1.33
4.70 0.77 14.00 1.48
4.90 0.79 14.50 1.45
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Cable loss
Cable coaxial, 40GHz, 1.5 m, green, Rhophase Microwave Limited, model: KPS-1503A-1500-KPS,
HL 2400
Frequency, Cable loss, Frequency, Cable loss, Frequency, | Cable loss,
GHz dB GHz dB GHz dB
0.03 0.06 6.5 1.46 15.50 2.34
0.05 0.08 6.7 1.49 16.00 2.34
0.1 0.15 6.9 1.50 16.50 240
0.2 0.23 71 1.51 17.00 2.46
0.3 0.29 7.3 1.55 17.50 2.54
0.5 0.37 7.5 1.56 18.00 2.61
0.7 0.46 7.7 1.58 18.50 2.59
0.9 0.53 7.9 1.60 19.00 2.59
1.1 0.58 8.1 1.61 19.50 2.67
1.3 0.65 8.3 1.68 20.00 2.62
1.5 0.66 8.5 1.68 20.50 2.73
1.7 0.72 8.7 1.75 21.00 2.71
1.9 0.76 8.9 1.74 21.50 2.78
2.1 0.79 9.1 1.81 22.00 2.83
23 0.85 9.3 1.79 22.50 2.81
25 0.90 9.5 1.86 23.50 2.91
2.7 0.91 9.7 1.85 24.00 2.97
2.9 0.97 9.9 1.87 24.50 2.98
3.1 0.97 10.1 1.88 25.00 2.97
3.3 1.03 10.30 1.82 25.50 3.03
3.5 1.06 10.50 1.92 26.00 3.04
3.7 1.10 10.70 1.86 26.50 3.1
3.9 1.13 10.90 1.96 27.00 2.97
4.1 1.16 11.10 1.90 28.00 3.15
4.3 1.18 11.30 1.99 29.00 3.07
4.5 1.21 11.50 1.95 30.00 3.13
4.7 1.23 11.70 2.00 31.00 3.13
4.9 1.26 11.90 2.01 32.00 3.18
5.1 1.28 12.10 1.99 33.00 3.31
5.3 1.31 12.40 2.06 34.00 3.32
5.5 1.32 13.00 2.11 35.00 3.37
5.7 1.36 13.50 217 36.00 3.36
5.9 1.37 14.00 2.36 37.00 3.46
6.1 1.38 14.50 2.32 39.00 3.49
6.3 1.44 15.00 2.30 40.00 3.52
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Cable loss
Cable coaxial, Gore, 18 GHz, 0.9 m, SMA - SMA, model Right Angle,
HL 2867
Frequency, Cable loss, Frequency, Cable loss, Frequency, | Cable loss,

GHz dB GHz dB GHz dB

10 0.06 5750 0.68 12000 1.06
30 0.04 6000 0.69 12250 1.07
100 0.07 6250 0.70 12500 1.09
250 0.14 6500 0.73 12750 1.09
500 0.19 6750 0.74 13000 1.15
750 0.22 7000 0.78 13250 1.17
1000 0.26 7250 0.77 13500 1.16
1250 0.27 7500 0.79 13750 1.17
1500 0.31 7750 0.81 14000 1.14
1750 0.35 8000 0.86 14250 1.13
2000 0.38 8250 0.86 14500 1.06
2250 0.41 8500 0.87 14750 1.12
2500 0.43 8750 0.87 15000 1.16
2750 0.46 9000 0.88 15250 1.11
3000 0.48 9250 0.89 15500 1.06
3250 0.51 9500 0.90 15750 1.12
3500 0.53 9750 0.94 16000 1.20
3750 0.55 10000 1.00 16250 1.25
4000 0.56 10250 1.01 16500 1.24
4250 0.58 10500 1.02 16750 1.34
4500 0.60 10750 1.01 17000 1.35
4750 0.62 11000 1.01 17250 1.35
5000 0.64 11250 1.01 17500 1.36
5250 0.67 11500 1.01 17750 1.40
5500 0.68 11750 1.05 18000 1.51
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Cable loss
Cable coaxial, Gore, 18 GHz, 1.1 m, SMA - SMA, model Right Angle, S/N 91P72071
HL 2869
Frequency, Cable loss, Frequency, Cable loss, Frequency, | Cable loss,

GHz dB GHz dB GHz dB
10 0.06 5750 0.87 12000 1.30
30 0.06 6000 0.87 12250 1.33
100 0.10 6250 0.89 12500 1.35
250 0.18 6500 0.92 12750 1.36
500 0.25 6750 0.94 13000 1.38
750 0.27 7000 0.98 13250 1.41
1000 0.34 7250 0.99 13500 1.39
1250 0.35 7500 1.02 13750 1.41
1500 0.42 7750 1.03 14000 1.42
1750 0.44 8000 1.04 14250 1.46
2000 0.49 8250 1.04 14500 1.39
2250 0.52 8500 1.08 14750 1.46
2500 0.55 8750 1.08 15000 1.40
2750 0.59 9000 1.12 15250 1.47
3000 0.61 9250 1.12 15500 1.36
3250 0.64 9500 1.15 15750 1.49
3500 0.67 9750 1.14 16000 1.51
3750 0.69 10000 1.19 16250 1.60
4000 0.70 10250 1.20 16500 1.56
4250 0.74 10500 1.23 16750 1.66
4500 0.76 10750 1.24 17000 1.71
4750 0.77 11000 1.24 17250 1.78
5000 0.79 11250 1.25 17500 1.75
5250 0.82 11500 1.28 17750 1.77
5500 0.84 11750 1.29 18000 1.86
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